s

:

STAMP

TEXTRON

OFF ROAD

647694-P

EEEEEEEEEEEEEEE






SERVICE PARTS MANUAL

GASOLINE POWERED VEHICLE

STAMPEDE 900

STARTING MODEL YEAR 2017

CALIFORNIA Proposition 65 Warning

WARNING: Motor vehicles may contain fuels, oils and fluids, battery posts, terminals, and related accessories which
contain lead, lead compounds and other chemicals identified by the State of California to potentially cause cancer, birth
defects and other reproductive harm. These chemicals are found in vehicles, vehicle parts and accessories, both new
and replacements. During maintenance, these vehicles generate used oil, waste fluids, grease, fumes and particulates,
all identified by the State of California to potentially cause cancer, birth defects, and other reproductive harm.

NOTICE: Your TEXTRON OFF ROAD STAMPEDE 900 is equipped with sophisticated exhaust and evaporative emission control systems. TEXTRON OFF
ROAD has engineered the entire vehicle for optimum performance and minimal impact on the environment. As the owner, you may choose a qualified repair
shop or person to maintain, replace, or repair emission control devices and systems with original or equivalent replacement parts. However, warranty, recall
and all other services paid for by TEXTRON OFF ROAD must be performed at an authorized TEXTRON OFF ROAD service center.

Installing non-equivalent or non-original components, neglecting maintenance, removing after treatment components, adjusting calibrations or otherwise dis-
abling your emission control systems may void your warranty, cause injury or be a violation of Federal Law.

TO CONTACT US

NORTH AMERICA:

TECHNICAL ASSISTANCE & WARRANTY PHONE: 1-800-774-3946, FAX: 1-800-448-8124

SERVICE PARTS PHONE: 1-888-GET-EZGO (1-888-438-3946), FAX: 1-800-752-6175

INTERNATIONAL: PHONE: 001-706-798-4311, FAX: 001-706-771-4609

TEXTRON SPECIALIZED VEHICLES INC., 1451 MARVIN GRIFFIN RD., AUGUSTA, GEORGIA 30906-3852 USA

Page i



To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) approved parts may void the
warranty.

Tampering with or adjusting the governor to permit vehicle to operate at above factory
specifications will void the vehicle warranty.

When servicing engines, all adjustments and replacement components must be per original
vehicle specifications in order to maintain the United States of America Federal and State
emission certification applicable at the time of manufacture.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

BATTERY DISPOSAL

Lead-acid batteries are recyclable. Return whole scrap batteries to distributor, manufacturer
or lead smelter for recycling. For neutralized spills, place residue in acid-resistant
containers with absorbent material, sand or earth and dispose of in accordance with local,
state and federal regulations for acid and lead compounds. Contact local and/or state
environmental officials regarding disposal information.

Page ii



SECTION Page No.

HOW TO USE THE SERVICE PARTS MANUAL . . ... e \%

AR FILTER . . o e A-1
EXTENDED CAB. . o e B-1
B O Y Cc-1
BRAKES . . D-1
PE D A LS . . E-1
DIRECTION AND DRIVE SELECTOR . . ..o e F-1
DRIVETRAIN - FRONT . . e e e e G-1
DRIVETRAIN - MID . . . e e e e e H-1
DRIVETRAIN - REAR . . e e e J-1
ENGINE COOLING SYSTEM . ..o e e e K-1
ELECT RIC AL . oo L-1
EXHAUS T L M-1
RO P S . N-1
FRAME . . P-1
FUEL SY ST EM . . e R-1
STEERING. . . S-1
FRONT SUSPENSION . . e e e e e e T-1
REAR SUSPENSION . .. u-1
SEATING . . . e e V-1
TRUCK BED . .o e w-1
WHEELS AND TIRES . . . oo e e X-1
DECALS AND LABELS . .. o e Y-1

Page iii



NOTES

Page iv Service Parts Manual



This manual is divided into several sections:

* GENERAL INFORMATION
* |[LLUSTRATED PARTS BREAKDOWN
* APPENDIX

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* TABLE OF CONTENT
* HOW TO USE THE SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

USE OF THE MANUAL
To use this manual, consult the TABLE OF CONTENT to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number or VIN of your vehicle and
the model name be supplied to Service Parts when ordering any replacement components.

Page v



Title Title

Left hand

illustration page Parts list (continued on
rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

¢ Determine the function and application of the part required. Turn to the Table of Content and select the most
appropriate title.

¢ Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying
description for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the parts list page.

NOTE: It is suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts and the asterisk (*) indicates that the part depicted
is not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi



HOW TO USE THE SERVICE PARTS MANUAL

3. COLOR CODE FOR BODY COMPONENTS

The last two digits of the part number for the body part will denote the color code, locate the part number for the cowl,
rear body, seat pod, side panel or seat wrap then locate your color in the list below, replace the last ** or XX with the two
digit color code.

CODE # DESCRIPTION
11 BLACK
20 INFERNO RED METALLIC
37 FOREST GREEN
38 BRIGHT WHITE
41 ELECTRIC BLUE
42 PLATINUM
78 REAL TREE EXTRA DIPPED

Service Parts Manual Page vii



\\‘

Part of
Seat Frame

Engine Bay Closeout
(Part of Extended Cab)

/ & S, 7

Engine

Page A-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 646819 AIR BOX CONNECTOR ...ooiiiiiiiiiiiiitte ettt 1
2 646763 HOSE (AIR CLEANER).....ciiiiiiiii ittt 1
3 646710 HOSE (INTAKE TO AIR CLEANER) ....cuuiiiiiiiiiiieeee i 1
4
5
6
7 646705 AIR CLEANER ASSEMBLY (INCLUDES ITEM 8) ....ccuuiiiiiiiiiiieeeeeeieiiiiieeeee 1
8 652091 CARTRIDGE ... .. 1
9 650540 AIR CLEANER MOUNTING BRACKET .....ccoiiiiiiiiiiiiie e 1
10
11 645637 REMOVABLE RIVET, 8.13MM DIA X 2IMM LG......coooiiiiiiiiiiiiieee e 9
12 642127 HOSE (BLOW BY), 16MM ...ccceiiiiiiiiiiiieiieeee e e e e e e e s enneeeeneees 1
13 606261 FLANGED HEX HEAD BOLT, M8 - 1 X 20MM LG......utviiiiiieiieeaiiiiiiiiienieeeee 2
14 11391G2 HOSE CLAMP, 2.06" ... ..o ettt e e e 4
15 649482 HOSE CLAMP, 25 - 40MM ..ottt 2
16 602330 FLANGED HEX HEAD BOLT, M8 - 1 X 30MM LG......ccoiiiiiiiiiiiiiiiicieeee e 2
17 645956 FLANGED HEX LOCK NUT, M8 X 1.25....ccciiiiiiiiiiiiiiiiiieee et 2

Page A-2




AIR FILTER

Notes:

Page A-3 647694 Service Parts Manual



AIR FILTER

Notes:

647694 Service Parts Manual Page A-4




4 < v
B
T X

W\

==
NN
A\

}

Q:)‘ ~

)

(2]

T

[]

3

[0}

Page B-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 643524 ENGINE BAY CLOSEOUT ...cooiiiiiiiiiitiii ettt 1
2 645637 REMOVABLE RIVET, 8.13MM DIA X 2IMM LG......cooiiiiiiiiiii e 10
3 643207 SHIFTER BOOT ...ttt e e e e e e e e e e e e eeeeaeeneenees 2
4
5
6 641321 CARGO TRAY (HEAT SHIELD REQUIRED SEE SECTION M)........ccooevineeee 1
7 645323 PAN WASHER HEAD TORX SCREW, M6 - 1 X 256MM LG........couvuieiiiiiieiennn. 5
8 602409 BARREL CLIP, IMB - 1.ttt e e e e 5
9 645312 STORAGE POCKET COVER (HEAT SHIELD REQUIRED SEE SECTION M) 2
10 649803 PAN HEAD TORX SCREW, M6 - 2.65 X 25MM LG.......ccooiiiiiiiiiiiiiieee e 4
11 660586 CARGO TRAY DOOR (HEAT SHIELD REQUIRED SEE SECTION M) .......... 1
12
13 643190 CROSSMEMBER (C-PILLAR) ...ttt 1
14 603799 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG......ccovriiiiiiiiiiiiiieeeeeeeeee, 2
15 600525 LOCK NUT, ML0 - 1.5 ettt 2
16
17
18
19 653516 EXTENDED CAB SUPPORT ...coittiitititeie ettt 1
20 645637 REMOVABLE RIVET, 8.13MM DIA X 2IMM LG......ccoviiiiieeeeeeeee e 3
21
22 641789 CLOSEOQUT (EXTENDED CAB) ...cotiiiiiiiiiiiiiiite ettt 1
23 645637 REMOVABLE RIVET, 8.13MM DIA X 2IMM LG......ccoiiiiiiiiiiiiiiiiee e 2
24 645323 PAN WASHER HEAD TORX SCREW, M6 - 1 X 25MM LG........cccvvviciiienennnn. 2

Page B-2




EXTENDED CAB

Notes:

Page B-3 647694 Service Parts Manual



EXTENDED CAB

Notes:

647694 Service Parts Manual Page B-4




Page C-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 663088G00XX | COWL (See COLOR CODE in HOW TO USE Section) .......ccccceeevvivvveeeennninnn. 1
2
3 641259G00XX COWL ACCESS PANEL (See COLOR CODE in HOW TO USE Section)....... 1
4
5 654333 RETAINER (BASE) ...ttt 2
6 653127 FASTENER (QUARTER TURN) ...ttt 2
7 644969 PAN WASHER HEAD SELF TAPPING SCREW, M6 - 1 X 20MM LG ............. 8
8 645637 REMOVABLE RIVET, 8.13MM DIA X 2IMM LG......ccooiiiiiiiieiiiiiiicree e 8
9 618255 RETAINER RING ...ttt 2
10
11
12 663105 FRONT FASCIA ..ttt a e e e e e e e eeaas 1
13 641408 GRILL INSERT ...ttt ettt e e e e e eeeaeeeeas 1
14 71597G01 SELF THREADING NUT, 5 X 10 X 15MM ....cooiiiiiiiiiiiieeeee e 3
15 645323 PAN WASHER HEAD TORX SCREW, M6 - 1 X 23.4AMM LG..........vceeiieiennn. 2
16 602409 BARREL CLIP, IMB - L ..ottt e e 2

Page C-2




~

Page C-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 641773 BRUSHGUARD. ...ttt 1
2 647171 BRUSHGUARD BRACKET ..ottt 1
3 603799 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG.....cccocvviiiiiiiiiiinienee, 6
4 600525 LOCK NUT, MI0 - 1.5 oottt 4
5

6 603818 BARREL CLIP, M10 - 1.5 ..o 4
7 630762 PLUG (PLASTIC), 1.75" O.D. ittt 1

Page C-4




Page C-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 652651 FRAME SHIELD (UPPER) ..ottt 1
2 651894 SHIELD MOUNT BRACKET ..ottt 1
3 603799 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG.....cccoocvviiiiiiiiiiinieeee, 8
4 603818 BARREL CLIP, ML0 - 1.5 ..ot 4
5
6
7 650827 WINCH CLOSEOQUT ..ottt 1
8 645637 REMOVABLE RIVET, 8.13MM DIAX 2IMM LG.......ottiiiiiiiiiiieiiieiiieeee 2
9
10
11 652652 FRAME SHIELD (LOWERY) ...ccciiiiiiiieiiiiiit ettt 1
12 603799 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG.....cccvvvviiiiiiiiiiiinnieeee, 2
13 603818 BARREL CLIP, MI0 - 1.5 ..o 4

Page C-6




BODY

647694 Service Parts Manual

Page C-7



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 642513 SKID GUARD ...ttt ettt e e e e e e eeeeeeeeeas 1
2 644969 PAN WASHER HEAD SELF TAPPING SCREW, M6 - 1 X 20MM LG ............. 18
3

4

5 642512G01 CV GUARD (DRIVER SIDE)....ccciiiiiiiiieiiiiiiie et 1
6 642512G02 CV GUARD (PASSENGER SIDE) ....ccoiiiiiiiiiiiiiieeeeee e 1
7 644969 PAN WASHER HEAD SELF TAPPING SCREW, M6 - 1 X 20MM LG ............. 2

Page C-8




Front of Vehicle

AR ,
Z e
= - 7 e o i
y LT e //.
41 \
Iy \
4 =N/ N
/ N s A\ ©
1 A
] /N \

i‘.i\\»w\\\ »\&\\

Y

\ ¥
%

(2]

Gl

X

—
o

_|
L e

Page C-9



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 641176G01 FRONT FENDER (DRIVER SIDE)......ccoiiiiiiiiiiiieeiee e 1
2 641176G02 FRONT FENDER (PASSENGER SIDE) .....coocuviiiiiiiiiieie e 1
3 645637 REMOVABLE RIVET, 8.13MM DIAX 2IMM LG......ccccviiiiiiiiiiieiinee 4
4 644969 PAN WASHER HEAD SELF TAPPING SCREW, M6 - 1 X 20MM LG ............. 1
5 642510G01 REAR WHEEL WELL (DRIVER SIDE) .....oociiiiiiiiieiiie e 1
6 642510G02 REAR WHEEL WELL (PASSENGER SIDE)......c..cccoiiiiiiiiiieee e 1
7 644969 PAN WASHER HEAD SELF TAPPING SCREW, M6 - 1 X 20MM LG ............. 4
8 646343G01 FENDER LINER (DRIVER SIDE) .....ccciiiiiiiiiiiiiiiie et 1
9 646343G02 FENDER LINER (PASSENGER SIDE)......ccccciiiiiiiiiieie e 1
10 645637 REMOVABLE RIVET, 8.13MM DIAX 2IMM LG......cccooiiiiiiiiiiiinnieee, 5
11 644969 PAN WASHER HEAD SELF TAPPING SCREW, M6 - 1 X 20MM LG ............. 1
12
13
14 641177G01 REAR QUARTER PANEL (DRIVER SIDE).......ccttiiiiiiiieiiiieee e 1
15 641177G02 REAR QUARTER PANEL (PASSENGER SIDE) ......ccuvviiiiiiiiie e 1
16 644969 PAN WASHER HEAD SELF TAPPING SCREW, M6 - 1 X 20MM LG ............. 4
17 645637 REMOVABLE RIVET, 8.13MM DIA X 2IMM LG .....ccccccviiiiiiiieeeee e 7
18
19
20 641180G01 EXTENDED CAB DOOR (DRIVER SIDE) .......ccoiiiiiiiiieiiiiiieee e 1
21 641180G02 EXTENDED CAB DOOR (PASSENGER SIDE) ....cccoviiiiiiiiiieiiee e 1
22
23
24 645572G01 DOOR INNER COVER, EXTENDED CAB (DRIVER SIDE).......ccccccccovvuviennn. 1
25 645572G02 DOOR INNER COVER, EXTENDED CAB (PASSENGER SIDE) ...........ccc..... 1
26 646047 PLASTITE SCREW, M6 - 2.14 X 20MM LG.......cccciimiiiiiiiiiieiee 4
27
28 644476 HINGE ...ttt e et e e e e e e e 2
29 646140 THREAD FORM SCREW, M4 - 1.79 X 1I6MM LG ......oociiieiieee e 4

Page C-10




»y

Front of Vehicle

Page C-11



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.

1 667125G01 [ DOOR (PLASTIC) (DRIVER SIDE). ... veoveoeeieeeeeeeeeeeeeeeeeeeeeeeseeeseeseeeeseennes 1
2 667125G02 | DOOR (PLASTIC) (PASSENGER SIDE).......oo.vueeieeeeeeeeeeeoseeseseeeseeeseeeenes 1
3 649789 DOOR HINGE PLATE ..o e eeeeeeeeeeeeeseeeseee s 2
4 649879 FLANGED HEX HEAD BOLT, M10 - 1.5 X 30MM LG......coveorverrerrresrrreernrenne. 6
5 600525 LOCK NUT, ML0 = 15 oo 6
6

7 641395 ROCKER PANEL .......oveiveeeeeee oot ee oo eeeeeee e ee e ee e ee e 1
8 644969 PAN WASHER HEAD SELF TAPPING SCREW, M6 - 1 X 20MM LG ............. 2
9 645637 REMOVABLE RIVET, 8.13MM DIA X 21MM LG .....covvooveoeeeeeeeeeeeeseeeseeeeon. 2

Page C-12




/Extended Cab Door

__—Door (Plastic)

Front of Vehicle

Page C-13



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 649618 COVER PLATE (INNER DOOR).......ovvoieeeeeeeeeeeeeeseeoeeeeseeseeeseesee e e 1
2 646371 PAN HEAD BOLT, M8 - 1.25 X 20MM LG .......ovoeeeeeeeeeeeeeeeeeeeeeeeeeseeseeene. 9
3 649696 BARREL CLIP, M8 = 1.25 ...t eeee e 4
4 645956 FLANGED HEX LOCK NUT, M8 = 1.25.......covvorereeeeeneeeeeeeeeeeeeeeeeseeneesne. 2
5 647318G01 | DOOR LATCH (DRIVER SIDE) .....ovoiveivooieeoeeeoeeeeseeeeeee e eee e 1
6 647318G02 | DOOR LATCH (PASSENGER SIDE).........iveieeieeeieeoeeeoeeeeeseeeeeseeeeeseeeneeesnns 1
7 650084 BUTTON HEAD TORX BOLT WITH PATCH LOCK, M6 - 1 X 20MM LG ........ 2
8
9
10 647311G01 | LATCH MOUNT BRACKET (DRIVER SIDE) .........iveiveieeeeeeeeeeeseeeeeeseeeneeeenes 1
11 647311G02 | LATCH MOUNT BRACKET (PASSENGER SIDE).........vvoiveeeeereeeesereeseeesees 1
12
13
14
15 649300G01 | DOOR LEVER ASSEMBLY (DRIVER SIDE) ........civeiveeieeeeeeeeeeeeereeeseeeseeesees 1
16 649300G02 [ DOOR LEVER ASSEMBLY (PASSENGER SIDE)........oviveeeeeeeeeseeseesreneene 1
17 648236 GRIP ..ot 1
18 647301 PUSH ROD (DOOR) ......oveoeeeeeieeeeee e seeeeeeeeeeseeeeeeesseeeeeseee e eee e 1
19 656804 PUSH ROD CLIP ..o 2
20
21
22 646166 BUMPER STOP (RUBBER)..........iveiveieeeeeeeeeeeeeseeseeeseeesees e seeeesseeseesse 2
23 647484 RUBBER STRAP ......coeeieeeeeeeeeo et ee e eeee e eee e eee e eeee e 2

Page C-14




Seat Closeout

o

Front of Vehicle

Front Bulkhead

Page C-15



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 641759 FLOORBOARD (DRIVER SIDE).......cctiiiiieitiiesiiee s 1
2 641840 FLOORBOARD (PASSENGER SIDE) ......ceutiiiiiiiiiiiiieie e 1
3 644969 PAN WASHER HEAD SELF TAPPING SCREW, M6 - 1 X 20MM LG ............. 3
4 645323 PAN WASHER HEAD TORX SCREW, M6 - 1 X 23.4MM LG.........cccvvvveeeennn. 3
5 602409 BARREL CLIP, MB - L ..ottt 5
6
7
8 641839 CENTER CHANNEL ..ottt 1
9 645323 PAN WASHER HEAD TORX SCREW, M6 -1 X 23.4MM LG........cccccovcnnenrenn. 6
10
11 641662 CUP HOLDER.....cutttiiiiiiiie et 1
12 645637 REMOVABLE RIVET, 8.13MM DIAX 2IMM LG.......outiiiiiiiiiieieiieiieeee 4

Page C-16




@LOCK ASSEMBLY (TRUNK LID) includes items 15 - 16

Page C-17



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 641398G01 INSTRUMENT PANEL ....ooviiiiiiiiiiii et 1
2 645323 PAN WASHER HEAD TORX SCREW, M6 - 1 X 23.4MM LG.........covveiieennnnn. 2
3 602409 BARREL CLIP, IMB - 1 ..ttt e e 5
4
5
6
7 641393 FRONT BULKHEAD ...ttt e e 1
8 602409 BARREL CLIP, IMB - 1 ..ottt 10
9 645323 PAN WASHER HEAD TORX SCREW, M6 - 1 X 23.4MM LG.........cccvvvvveeeneen. 8
10 608747 FLAT WASHER, MB - 1.5 . e 5
11 651762 GLOVEBOX ASSEMBLY ...t 1
12 656945 HEX NUT, M3 - 5. e e e 2
13 656792 PAN HEAD PHILLIPS SCREW, M3 - 5 X 12MM LG....ccvvvvieiiiiiiiiiiiiieieeeee 2
14 612516 LOCK ASSEMBLY (TRUNK LID) (INCLUDES ITEMS 15 - 16) .......cccvvvvveneeen. 1
15 * PLATE .t et e e e e e e et e e e e e ee e 1
16 * U T e et e e e et et e e e e e et e e e e ee e eeaee 1
17 648556 GRAB BAR CLOSEOUT ...ttt e e e e 2
18
19 643939 INSTRUMENT PANEL HOOD ..ottt 1
20 16816G1 RATCHET RIVET, .25" X .880" ...ccititiiiiiiiieie it 2
21
22 646121 INSTRUMENT PANEL CLOSEOUT ..ot 1
23 16816G1 RATCHET RIVET, .25" X .880" ..ottt 4

Page C-18




BODY

Seat Closeout

Front of Vehicle

647694 Service Parts Manual

Page C-19



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION QTY.
1 662620 SEAT CLOSEOUT FOAM (DRIVER SIDE).......ccooiiiiiitiieieee e 1
2 662621 SEAT CLOSEOUT FOAM (PASSENGER SIDE) .....cccoviiiiieiiiiiee e 1
3 662619 SEAT CLOSEOUT FOAM (CENTER) ...ttt 1

Page C-20




BODY

Notes:

647694 Service Parts Manual Page C-21




BODY

Notes:

647694 Service Parts Manual Page C-22




Page D-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

NOTE: BRAKE ROTORS AND CALIPERS SHOWN IN SUSPENSION
SECTIONS.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 631593 MASTER CYLINDER ....coiiiiiii ettt 1
2 638225 BRAKE LINE (FRONT), 1128MM LG.......coiiiiiiiiiieiiiieeee e 2
3 638226 BRAKE LINE (REAR), 1677MM X 1307MM X 1347TMM LG ......cccevvveeiiiireennn, 1
4 616672 HEX HEAD BOLT, M8 - 1.25 X 60MM LG.......cooiiiiiiiieieeieeeeeeeee e 2
5 645956 FLANGED HEX LOCK NUT, M8 - 1.25.....cciiiiiiiiiiiirieeee e 2
6
7
8 644634 SHIELD (MASTER CYLINDER).......cottiiiiiiiiie ettt 1
9 646161 PRESSURE SWITCH HARNESS. ..ot 1
10 650438 BANJO BOLT (DOUBLE), M10 X .5 ..ot 1
11 613293 CRUSH WASHER, MI0......coiiiiiiiiiiieee e 13
12
13
14 616459 BANJO BOLT (SINGLE), M10 - 1 X 20MM LG ....cooiiiiiieiiiireeee e 4
15 452695 TAPTITE SCREW, M6 - 1 X 20MM LG ....ocooiiiiiiitiie e 7
16 649671 BRAKE LINE CLIP ...ttt 4
17 646441 EDGE CLIP CABLE TIE (90 DEGREES).......ccciiiiiiiiiiieeeseee e 2
18 17618G1 NYLON CLAMP ... 4

Page D-2




BRAKES

Notes:

Page D-3 647694 Service Parts Manual



BRAKES

Notes:

647694 Service Parts Manual Page D-4




PEDALS

647694 Service Parts Manual

Page E-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 641295 ACCELERATOR PEDAL (SINGLE SENSOR) ......cuvttieiiiiiieee i 1
2 638227 BRAKE PEDAL ...t e e 1
3 643207 SHIFTER BOOT ..ttt e e e e e e e e e e e e e eeeeneesnennes 1
4
5
6 644182 SHOULDER BOLT, 12/M10 X 80MM LG ......cutiiiiiiiiiiiieaaeiiiiiieeeeeee e 1
7 600525 LOCK NUT, ML0 - 1.5 ettt 1
8
9 01076G01 COTTER PIN, L.21" LG .ottt ea e e e 1
10 10386G2 CLEVIS PIN, L/4" X 3/A" ettt 1
11 644558 FLANGED BEARING ...ttt 2
12 645956 FLANGED HEX NUT, M8 - 1.25. .. et 2

Page E-2




PEDALS

Notes:

Page E-3 647694 Service Parts Manual



PEDALS

Notes:

647694 Service Parts Manual Page E-4




DIRECTION AND DRIVE SELECTOR

647694 Service Parts Manual

Support Weldment

Instrument Panel

Page F-1




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 637993 SHIFTER KNOB.....coiiiiiiiiiieii et e e 1
2 637998 SHIFTER .. e e e e e e e e e 1
3 638221 SHIFT CABLE ... e e e e e e e ee e eeeeaees 1
4
5
6 643207 SHIFTER BOOT ...ttt e e e e e e e e e e e eeeenennnnnnes 1
7 600525 LOCK NUT, ML0 - 1.5 ettt 1
8 643494 HEX JAM NUT, M8 - 1 ..ttt e e e 1
9
10
11 644182 SHOULDER BOLT, 12/M10 X 80MM LG ......cuiiiiiiiiiiiiiiaaeeeeiiiieeieeee e 1
12 644558 FLANGED BEARING ..ottt 2
13 645340 CABLE TIE ...ttt e e e e e e e s s r e e e e e e as 1
14 646441 CABLE TIE (EDGE CLIP) ...ttt 2
15
16
17 648378 HEX CENTER LOCK NUT, 1/4" = 28.....teiiieiiiiiiie et 2
18 73745G01 BALL STUD ...t e e e e e e e e e 2
19 654394 BALL JOINT COUPLER.....cciiitiiieittt et 2

Page F-2




DIRECTION AND DRIVE SELECTOR

Notes:

Page F-3 647694 Service Parts Manual



DIRECTION AND DRIVE SELECTOR

Notes:

647694 Service Parts Manual Page F-4




e FRONT CV SHAFT includes items 3 -5

8
w 0 PROPELLER SHAFT (FRONT) includes items 12 - 16

Page G-1




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 640519 FRONT DIFFERENTIAL ....oviiiiiieiee et 1
2 651685 FRONT CV SHAFT (INCLUDES ITEMS 3 -5) ..ccoiiiiiiiieiieeeee e 1
3 654352 BOOT KIT ittt e e e e 1
4 656390 CV BOOT KIT ettt e e e e 1
5 654350 L OO OO PRI 1
6 17618G1 NYLON CLAMP ... 1
7 646439 CABLE TIE (EDGE CLIP) .ottt 1
8 644294 VENT HOSE (FRONT DIFFERENTIAL), 6.35MM L.D. ....coooiiiiiiiiiiiiiiieeeens 1
9
10 641289 FLANGED HEX HEAD BOLT, 3/8"- 16 X 1" LG ...ccccvieieeiieieiee e 4
11 649320 PROPELLER SHAFT (FRONT) (INCLUDES ITEMS 12 - 16) ......cevveeiiiiieeeenn. 1
12 654354 Y OK E e e e 1
13 654355 CROSS AND BEARING ... .ottt 2
14 * SHAFT L 1
15 654356 Y OKE e 1
16 654357 GREASE FITTING ...ttt 1
17
18
19 630804G01 FLANGED HEX HEAD BOLT, 5/16" - 18 X 2" LG ....etviiieiiiiieeie e 1
20 11098G6 LOCK NUT, 5/16" = 18...ciiiiiiiiiieiiiiiieee sttt 1

Page G-2




DRIVETRAIN - FRONT

Notes:

Page G-3 647694 Service Parts Manual



DRIVETRAIN - FRONT

Notes:

647694 Service Parts Manual Page G-4




DRIVETRAIN - MID

° PROPELLER SHAFT (REAR) includes items 2 - 6

o

Front of Vehicle

\ Front Propeller

Shaft
@

Page H-1 647694 Service Parts Manual




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 649317 PROPELLER SHAFT (REAR) (INCLUDES ITEMS 2 - 6)...ccvvviniiieiiiieineeens 1
2 649318 BEARING ... 1
3 * SH AR T e 1
4 654355 CROSS AND BEARING ....ooiiiiiiiiiieeii ettt 1
5 654356 YOKE . . 1
6 654357 GREASE FITTING ... 1
7

8 648682 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG....cccovveviiiiiiiiiiieiieeeee 2
9 648753 FLANGED LOCK NUT, M10 - 1.5 ..ottt 2

Page H-2




Front of Vehicle

Page H-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 409135 ENGINE .o 1
2 404653 OIL RESERVOIR ...t 1
3
4 642126 MOUNTING BRACKET AND CLAMP (OIL RESERVOIR).......co.vvverrrrrerneenne. 1
5 645341 CLAMP (DUAL) ....covooeeeeeeeeeee et 1
6
7 652825 HOSE CLAMP, 20 = 32MM .....covoieeieeeeeeeeeeeeeeeeeeseeeeeee s 4
8 649517 HOSE CLAMP, 12 = 22MM .....cvoieeeeeeeeeeeeeeeeeeeeeeeeeeeeeseee e eeeee 1
9
10
11 642128 OIL SUPPLY HOSE, 16MM 1.D. ...coeoveeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeseeeeeee s 1
12 642129 OIL RETURN HOSE, 16MM LD......ceoreeieeeereeeeeeseeeeseeeeeseeeeseeesesseeeseesseesseeeeees 1
13 643496 OIL RETURN HOSE (SECONDARY) .......oiveiveeeeeeeeeeeoeeoseeeee e s 1
14
15 649481 HOSE CLAMP, 8 = LTBMM.......coveeeieeeeeeeeeeeeeseeeeeeeeeeeseee s seee e 1
16 650195 HEX HEAD BOLT, M8 - 1.25 X 20MM LG.....ouveeeeeeeeeeeeeeeeeeeeeeeeeeeseeeseenee. 2
17 616672 HEX HEAD BOLT, M8 - 1.25 X B0MM LG........ovoeveeeeeeeeeeeeeeeeseeseeseeneesne. 1
18 649116 STATOR COVER ... eeeeeeeeeeeeee e ee e 1
19 634161 FLANGED BUTTON HEAD TORX BOLT, M6 - 1 X 30MM LG .....c..oveeeeennne. 1
20
21 105041 o)1 =TT = = OO ROON 1

Page H-4




Front of Vehicle

Rear Differential

~~_Part of Frame

Page H-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 649125 LOWER CASTING (PASSENGER SIDE) .......oveoveooeoeeeeeeeoeeeee oo 1
2 648685 FLANGED HEX HEAD BOLT, M10 - 1.5 X 50MM LG......cco...overrverrererrrrrerenne. 4
3 600525 FLANGED LOCK NUT, ML0 = 1.5 ... 4
4 649701 FLANGED HEX HEAD BOLT, M10 - 1.5 X 7OMM LG......ccvveuveererereerrrernrenne. 2
5 649659 FLANHED HEX HEAD BOLT, M10 - 1.5 X 180MM LG ....cco..orveveeeseeeeeeeeene. 2
6 648753 FLANGED LOCK NUT, ML0 = 1.5 ..., 2
7
8
9 649113 UPPER CASTING (PASSENGER SIDE)........oovevveooveseeieeeeeeeee e 1
10 602415 FLANGED HEX HEAD BOLT, M10 - 1.5 X 80MM LG......cco...oveeverreesrrrrrerenne. 3
11 648684 FLANGED HEX HEAD BOLT, M10 - 1.5 X 35MM LG......cc..vveeverrreerrrrrennenne. 3
12 648753 FLANGED LOCK NUT, ML0 = 1.5 ...veoveoeeeeeeeeeeeeeeeeeeseeees s eeeeeeeeene 2
13
14
15 649115 AXLE CASTING ...t ee e ee e ene e 1
16 648686 FLANGED HEX HEAD BOLT, M10 - 1.5 X 30MM LG......ovveuveererrreeerereeerenne. 4
17 648684 FLANGED HEX HEAD BOLT, M10 - 1.5 X 35MM LG......cco..vvevvverrreerrrsrrnnenne. 4
18 648753 FLANGED LOCK NUT, ML0 = 1.5 ... 4
19
20
21
22 645536 SHIFTER BRACKET ...t s 1
23 648127 ENGINE MOUNTING FRAME .......covoiveieeeeeeeeeeeeeeoeeeeseeees e 1
24 | 645396 ISOLATOR (CENTER BONDED)..........veeiveeeeeeeeseereeeesseeeseesseeeseeseseesseseeeeseee 2
25 645622 FLAT WASHER, 13.5 1.D. X 60.5 O.D. X 3.2 ....ovveooveeeeeeeeeeeeeeeeeeeeseeeseesee. 2
26 648681 FLANGED HEX HEAD BOLT, M12 - 1.75 X 7OMM LG....c...veeverreerrrneeerenne. 2
27 648751 FLANGED LOCK NUT, ML2 = 1.75 «..ceoeeoeeeeeeeeeeeeeeeee e 2
28 648682 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG......cco..vvovvererrercrnrennenne. 4
29 648753 FLANGED LOCK NUT, ML0 = 1.5 ... 4

Page H-6




DRIVETRAIN - MID

Notes:

Page H-7 647694 Service Parts Manual



DRIVETRAIN - MID

Notes:

647694 Service Parts Manual Page H-8




4

N\
;

S

)
Y
/

’
R ——

Page J-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 642836 CVT CLOSEOUT (INNER)......coeeoeeeeeeeee e eeeeeeeeeeeeeeeeeeeee e eeee e 1
2 654828 CVT COVER (OUTER) ..ot 1
3 639636 PRIMARY CLUTCH ...t ee e 1
4 639639 SECONDARY CLUTCH ...t eeeeeee e 1
5
6 654011 VT BELT oottt 1
7
8
9 642177 HOSE (INLET TO RESONATOR) ......ooveoveeeeeeeeeee e eeee e 1
10 653501 HOSE (OUTLET) oot eee e eee e ee s 1
11
12 810149 RUBBER BUMPER .........veiveeeeieeeeseeescesseeeeeseeeseeeeseeseeesseesseses e se e ees e 3
13 654846 CVT COVER (INNERD)......covoieeeeeeeeeeeeee oo eee e se e eseee s ee e 1
14
15
16 649906 FLANGED HEX HEAD BOLT, M6 - 1 X 16MM LG......ovveeeeieeeeeerereeeeeseeerene. 7
17 649803 PAN HEAD TORX SCREW, M6 - 2.65 X 25MM LG......o...overveeererrresrereeenenne. 10
18 646701 HEX HEAD BOLT, M8 - 1.25 X LZ10MM LG .......veeveeeereeeseeeeeeeeeeeeeseeeeeenee. 1
19 645435 HEX HEAD BOLT, M14 - 1.5 X 210MM LG.......ovveeveeeeeeeeeeeeeeeeeeeeseeeseeneeeeeo. 1
20 645405 LOCK WASHER, /16" .....eoeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseee s sse s eeeeeeseeeseen 1
21 645404 CLUTCH WASHER (RETAINING) ... 1
22
23 645340 CABLE TIE (TREE TYPE) w.oooeeieeeeeeeeeeeeeeeeeeeseeseeeeeeeeeeeeeeeeeeeeseess e 1
24
25
26 25756G1 RETAINING WASHER .......ovvoveoieeeeee e eeeeeeeeeeeeeeee e 1
27 11391G2 HOSE CLAMP, 2.06".......oeoeeeeeoeeeeeeeeeeseeeeeeeeeeseeeeeeeseee s seee e eeee 3
28 | 01063G01 TAPTITE SCREW, #6 - 32 X 3/8" LG ....vvooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 7
29 | 00642G8 FLAT WASHER, 5/16" .......oveeveiee e e eeeeeeeeeeeeeeeeee e 3
30 | 00565G8 LOCK WASHER, 5/16" ......ceeoeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeseeeseee e ee e 1

Page J-2




e DIFFERENTIAL VENT ASSEMBLY includes items 9 - 13
e REAR CV SHAFT (DRIVER SIDE) includes items 35 - 37
@ REAR CV SHAFT (PASSENGER SIDE) includes items 35 - 37
@ REAR CV SHAFT includes items 35 - 37

Page J-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 633701G01 [ REAR DIFFERENTIAL (FOR VEHICLES WITHOUT DIFFERENTIAL LOCK) | 1
2 633701G16 | REAR DIFFERENTIAL (FOR VEHICLES WITH DIFFERENTIAL LOCK) ....... 1
3
4
5
6
7 645340 CABLE TIE (NOT ILLUSTRATED) ......cveioeeeeeeeeeeeeeeee e, AR
8 643514 DIFFERENTIAL VENT ASSEMBLY (INCLUDES ITEMS 9 - 13) ....ovveveeane. 1
9 642175 VENT TUBE (TO AMBIENT) <. 1
10 642173 VENT TUBE (LOWER).......ovoveeeeeeeeeeeeeeeeeeesee e 1
11 642174 Y - ADAPTER (VENT TUBE) .....ovuveieeieeeeeeeeeeeeeeee e, 1
12 642172 VENT TUBE (UPPER) .. .cevoeeeeeeeeeeeeseeeeeeeeeeseeeeeee e e e 1
13 17618G1 NYLON CLAMP, 7" LG ..o eeee s 4
14
15
16 649422 AXLE CASTING ..o eeeee et e e e ees e 1
17 17618G1 NYLON CLAMP, 7" LG ..o s 1
18 648684 FLANGED HEX HEAD BOLT, M10 - 1.5 X 35MM LG....c...cvrvereiesesreeseene 6
19
20 649129 FLANGED HEX HEAD BOLT, M10 - 1.5 X 150MM LG......cooovereereereeseerreeen. 1
21 646314 SPACER ...t 1
22 648753 FLANGED LOCK NUT, M10 = 1.5 ....ooeoeeeeeeeeeeeeeeee e 1
23
24 645396 ISOLATOR (CENTER BONDED).........o.cveeeeieeeeeeeeeeeeeeseeeseseesseeseesseseeesseeens 1
25 648681 FLANGED HEX HEAD BOLT, M12 - 1.75 X 7OMM LG......covovvereieieseeeen. 1
26 645622 FLAT WASHER, 13.5 1.D. X 60.5 O.D. X 3.2 c....ovveiveseeeeeeeseeeeeseeese e 1
27 648751 FLANGED LOCK NUT, M12 = 1.75 ..o 1
28 648684 FLANGED HEX HEAD BOLT, M10 - 1.5 X 35MM LG.....c...ovooveiereseseeen. 2
29 648753 FLANGED LOCK NUT, M10 = 1.5 ....oovoeeeeeeeeeeeee e 2
30
31

Page J-4




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

32 651684 REAR CV SHAFT (DRIVER SIDE) (INCLUDES ITEMS 35 - 37)

(FOR VEHICLES WITH DIFFERENTIAL LOCK) ....ovovoveieisieeeevees e, 1
33 651683 REAR CV SHAFT (PASSENGER SIDE) (INCLUDES ITEMS 35 - 37)

(FOR VEHICLES WITH DIFFERENTIAL LOCK) ....cvvovoveeeeeeeeeeeeeeeeeeeeeon. 1
34 651683 REAR CV SHAFT (FOR VEHICLES WITHOUT DIFFERENTIAL LOCK)

(INCLUDES ITEMS 35 = 37).eoeeeeeeeeeeeeeeeeeeeeeee e, 2
35 654352 BOOT KIT oo eeeeee e 1
36 656390 CV BOOT KIT oo snenes 1
37 654353 CLIP <ot 1

Page J-5



DRIVETRAIN - REAR

Notes:

647694 Service Parts Manual Page J-6







THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 642384 RADIATOR ASSEMBLY (INCLUDES ITEMS 2 - 5) ....ovviiiiiiieceneeeneee s 1
2 653715 RADIATOR .. 1
3 653685 RADIATOR COVER.....oiiiiiiiiii e 1
4 653688 RADIATOR FAN ASSEMBLY ...ttt 1
5 653686 HEAT PROOF LAGGING ASSEMBLY ......coooiiiiiiiiiiiiiiiine, 2

Page K-2




@ COOLANT TANK includes item 16

@COOLANT LINE ASSEMBLY includes items 29 - 38

Part of Frame

a®

Front of Vehicle

@\ To

Engine
\To
§ : \@ é Engine

|
QO =
|

™\

N AN
Part of I%e\ = ‘

Kj:@

_—
—

|
|
L
_

Part of Frame \QQ> @ NN
/ ? ?\ ™ &
N >0
g

Page K-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 642170G01 COOLANT HOSE (OVERFLOW TO RADIATOR), 6.35MM I.D......c..cocvvvennnn. 1
2 642170G02 COOLANT BLEED HOSE (ENGINE TO RADIATOR), 6.35MM I.D................. 1
3
4 17618G1 NYLON CLAMP, 8" LG...oiiiiiiiiiiiiiiiiiie ettt 3
5 601476 LOCK NUT, MB = 1 ...ttt 4
6 649804 BUTTON HEAD TORX SCREW, M8 - 3.5 X30MM LG ........ccoooviiiiriirieee, 2
7 606261 FLANGED HEX HEAD BOLT, M8 - 1.25 X 20MM LG......cccccoeiiiiiiiiiiinieeeee, 1
8 606421 FLANGED HEX HEAD BOLT, M6 - 1 X 30MM LG......ovviiiiiiiieeiiiniiineeeeee 2
9 645731 SPACER (PLASTIC) .ttt ettt 1
10 73715G01 FLANGED HEX HEAD BOLT, M6 - 1 X 60MM LG......oocvvviiiiiiiiiiiiiiiiiiiieeee, 1
11 625301 SPACER (PLASTIC) ..ttt 1
12 638668 GROMMET (SEAT RETENTION) ....uiiiiiiiiiiiee et 2
13 640723 SELF TAPPING SCREW, M8 - 1.25 X 20MM LG .......ccccoiiiiiiiiiiiiieies 3
14 643471 FLANGED HEX HEAD BOLT, M6 - 1 X 35MM LG.......ovtiiiiiiiiiiiiiiiiiinene 1
15 644296 COOLANT TANK (INCLUDES ITEM 16) ...coveiiiiiiiieeiiiiiiee et 1
16 654494 A P et e e 1
17
18 645340 CABLE TIE .. 4
19 645341 CLAMP TIE (DUAL) ...ttt 1
20 655023 FRONT MOUNT BRACKET (ROUTING) ....cciitiiiiieiiiiiiiee i 1
21 649954 MID MOUNT BRACKET (ROUTING) ....ooviiiiiiiiiiiie e 1
22
23
24 645671 FRONT FRAME MOUNT BRACKET (ROUTING) ....covviiiiiiiiiee e 1
25 645672 REAR FRAME MOUNT BRACKET (ROUTING) ......ccvviiiiiiiiiieiniineeee e
26
27 645956 FLANGED HEX LOCK NUT, M8 X 1.25.....cciiiiiiiiiiiiieeeeen e 1
28 649597 COOLANT LINE ASSEMBLY (INCLUDES ITEMS 29 - 38) .....ccvvviieeiiieeennenn 1
29 639484 COOLANT HOSE (RADIATOR TO OUTLET TUBE), 25.4MM I.D. ........... 1
30 639485 COOLANT HOSE (RADIATOR TO INLET TUBE), 25.4MM I.D. ............... 1
31 642165 COOLANT HOSE (INLET TUBE TO ENGINE), 25.4MM I.D..........cccvevene 1

Page K-4




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 642166 COOLANT HOSE (OUTLET TUBE TO ENGINE), 25.4MM I.D. ............... 1
33 642402 HARD COOLANT LINE (RADIATOR IN) ... 1
34 | 642403 HARD COOLANT LINE (RADIATOR OUT) ....oeoeereeeeeeeeeseeeereeseeeeeeesenes 1
35 649639 BRACKET, COOLANT OVERMOLDED..........ovoiveieeeeeeeeeeseeeeeeeseeeesesenes 2
36 650169 HOSE CLAMP (COOLANT LINES) w...ooooveieeieeeeeeeeeeeeee oo 4
37 650170 DOUBLE BAND CLAMP (COOLANT LINES) .....vveiveieeeeeeeeeeeeseeeseenenes 2
38 658731 HOSE CLAMP (HOSE TO LINE) .eoveoeeeeeeeeeeeeeeeeeseeeeeeeeeseee e 4
39
40
41 650089 FLANGED BOLT, M6 = 1 X S5OMM LG ..o 2
42 606265 FLANGED HEX HEAD BOLT, M6 - 1 X 12MM LG .....vveevereeeeerreeseesseeneenne. 1
43 814924 TUBE CLAMP. ..o 1
44 11391G4 HOSE CLAMP, 25" .....oooeoeeeeeeeeeeeeeee e eeeeeeeee e eeee e ee e 2

Page K-5




ENGINE COOLING SYSTEM

Notes:

647694 Service Parts Manual Page K-6




ENGINE COOLING SYSTEM

Front of Vehicle

647694 Service Parts Manual

Page K-7



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 663934 RADIATOR CLOSEOUT (UPPER) ....cvviiiiiiiiiieeree e 1
2 660015 HEAT SHIELD CAB (LOWER) ......cetiiiiiiiiieiiiieet et 1
3 606264 FLANGED HEX HEAD BOLT, M6 - 1 X 20MM LG......ovvviiiiiiiiieiiiiiiiiinieeee 5
4 602409 BARREL CLIP, MB - L ...ttt 4
5 601476 LOCK NUT, MB =1 ...ttt 1

Page K-8




ENGINE COOLING SYSTEM

Notes:

Page K-9 647694 Service Parts Manual



ENGINE COOLING SYSTEM

Notes:

647694 Service Parts Manual Page K-10




For Vehicles with Low and High Beam Option

4

Front of Vehicle

\
% /4

For Vehicles with Low Beam Option

4

Front of Vehicle

Page L-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 650932 HEADLIGHT (HIGH BEAM) ....coiiiiiiiiiie ittt 1
2 650934 HEADLIGHT (LOW BEAM) ....cciiiiiiiiiiiiiiee ettt 1
3 654324 HEADLIGHT BULB ...ttt 1
4
5
6
7
8 643300G01 HEADLIGHT BRACKET (DRIVER SIDE) ...ccoviiiiiieiiiiiiiiciiiieee e 1
9 643300G02 HEADLIGHT BRACKET (PASSENGER SIDE).......cccccuiiiiiiiiiiiie e, 1
10
11
12 646047 PLASTITE SCREW, M6 - 2.14 X 20MM LG....uuiiiiiiiiiieieiiieeeeeeise e 4
13 646435 HEADLIGHT REFLECTOR INSERT ....ouiiiiiiii e 1
14 646492 FAUX HEADLIGHT DECAL ..ottt 1
15
16
17
18 647304 HEADLIGHT BRACKET (RIVETED)....ccutitiiiiaiiiiiiiiiieieeee e 1
19 647586 RIVET (DOMED), 1/8"..... ettt a e e e e e e e AR
20 644969 PAN WASHER HEAD SELF TAPPING SCREW, M6 - 1 X 20MM LG ............. 2
21
22
23 655275G01 HEADLIGHT COVER (DRIVER SIDE) ....cuuiiiiiiiiiaaaieis i 1
24 655275G02 HEADLIGHT COVER (PASSENGER SIDE).......cccoooiiiiiiiieeeeeee e 1
25 645637 REMOVABLE RIVET, 8.13MM DIAX 2IMM LG......cooiiiiiiiieeeei e 6

Page L-2




Page L-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 637484 BATTERY, 12V ..o e 1
2 643272 BATTERY HOLD DOWN.......oeoeeeieeeeeeeeeeeeeeeeeeeeeeeeseee e 1
3 645960 BATTERY TRAY ...t eeeeeee e eeee e eeee e eeee e es e 1
4 608513 RUBBER PAD .......cvoieeteeeeeeeeeeeeeeeeseeeses s ee e es e seeseeesee s ee e se e ee e 1
5 606261 FLANGED HEX HEAD BOLT, M8 - 1.25 X 20MM LG......cco...vveovverirerrrreernenne. 3
6 645956 FLANGED LOCK NUT, M8 = 1.25 ..., 3
7 640723 SELF TAPPING SCREW, M8 - 1.25 X 20MM LG ......covverveeeeeeeseeeeeesereeeesnnes 1
8 641525 #6 AWG CABLE (FRAME TO B NEGATIVE) .....civeeeeeeeeeeeeeeeeeeeeeeseeesecesee 1
9 646448 #6 AWG CABLE (FUSE TO B POSITIVE) ... 1
10 651336 BATTERY BOLT ...t eeeee e ee e ee e 2
11 614221 FLAT WASHER, 3/8"......eeoeeeeeeeeeeeeee e see e e eeeeeeeeeeeeeee e es e 2
12 | 452695 TAPTITE SCREW, M6 - 1 X 20MM LG +....oveveeeeeeeeeeeeseeeeeeseeeseeeeesseees e 1
13
14
15
16 639719 DISPLAY ASSEMBLY ...oveoeeeeeeeeeeeeeeeesseeeeeeeeeeeeeesseesseeeseesseees e eee s eeseee 1
17 645881 BUTTON HEAD TORX SCREW, M6 - 2.14 X 10MM LG .....co..vvvrevrrerrrennnne. 6

Page L-4




ELECTRICAL

Engine Bay Closeout

Front of Vehicle

Front of Vehicle

To Main Harness (Rear)

’

A
%

o,

- BN
/I/Ll“m»// )
N %
)\

7

(2523
3ES
/

10

e

O

S

o/

f
-

< JZaN
‘ﬂ\‘ ,7' V7

%
//‘

N
A
>
D)
N

J

Ve

~

».«._m/vrc « r.( e T o ;/4 ..‘;Ua-

,_J' \f,‘fv) ﬂ/

=
P A
BTN

\
/l<\ \a)
0 ONFRXS V)

\—

647694 Service Parts Manual

Page L-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 405644 ENGINE CONTROL UNIT.....oeoeeeoeeeeeeeeeeeeeeeeeeeeeee e 1
2 601476 LOCK NUT, IMB = L. 4
3 606421 FLANGED HEX HEAD BOLT, M6 - 1 X 30MM LG.......cvveveeveeeeerereeserneesnenne. 4
4 BA9T63GOL | ECU LABEL ..ot 1
5
6
7
8
9
10 638250 ENGINE HARNESS .......ooeieeeeeieee e ee oo eeeeeeeeeseeeeeeeeeeeeee s ee e 1
11 641526 #6 AWG ENGINE GROUND CABLE ......ovooeeeeeeeeeeeeeeeeseeeeee e 1
12 641524 #6 AWG STARTER MOTOR CABLE ... 1
13
14
15 601327 LOCK WASHER, BMM .......oeoeeeieeeeeeeeeseeeeeeeeeeeseeeeeeeseee s eeeeneeesse. 1
16 606264 FLANGED HEX HEAD BOLT, M6 - 1 X 20MMLG......cvveeveevereeerereeeeeesreesrene. 1
17 601476 LOCK NUT, MB = L. 1

Page L-6




ELECTRICAL

K@i

/ "'
/8
155

/\- il 4 SN < e | =X
gy T b SN R
T =D
iy ’Q \\ e

T
Front of Vehicle

Instrument Panel

0

Page L-7 647694 Service Parts Manual




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 646197 MAIN HARNESS (FRONT) ....uitiiiiieiiee et 1
2 648132 SWITCH (LOW BEAM) (FOR VEHICLES WITHOUT EPS) .......cccoviiiiveinnnne, 1
3 648133 SWITCH (4WD) (FOR VEHICLES WITHOUT EPS)......cccceeiiiiiiieeiiieeee e 1
4 647807 12V OUTLET (FOR VEHICLES WITHOUT EPS)....cccvviiiiiiiiiie e, 1
5 647341 12V OUTLET MOUNTING PLATE (FOR VEHICLES WITHOUT EPS)........... 1
6 71425G01 TAPPING SCREW, #8 - 18 X 3/4" LG..eeiiiiiiiiiieie ettt 4
7 627035 SWITCH PLUG (FOR VEHICLES WITHOUT EPS) ......oooeiiiiiiiieeiiiieeeeeee, 4
8 627035 SWITCH PLUG (FOR VEHICLES WITH EPS) .....cvviiiiiiiiieeeee e 3
9
10
11 640923 KEYSWITCH WITH KEY ..ottt 1
12
13
14 654608 USB PORT, 12V (FOR VEHICLES WITH EPS)......coocciiiiiiiiieieiiee e 1
15 644522 SWITCH (DIFFERENTIAL LOCK) (FOR VEHICLES WITH EPS)................... 1
16 638267 SWITCH (HI/LOW BEAM) (FOR VEHICLES WITH EPS) ....cccvvviiiiiiiece, 1
17 644523 SWITCH (4WD) (FOR VEHICLES WITH EPS) .....ooviiiiiiiiieeeee e 1
18
19 452695 TAPTITE SCREW, M6 - L X 20MM LG ....oooiiiiiiiiiieeeeeeee e 2
20 606264 FLANGED HEX HEAD BOLT, M6 - 1 X 20MM LG......otvviiiiiiiieeeiiiiiiiiieiieeeee 2

Page L-8




Q) \ B
L\
@A

@25

40~ o
'/\0‘,\ SN\ /
> N\

L
B g
AINE
SN

W)

e

Front of Vehicle




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 646198 MAIN HARNESS (REAR) ...ciiiiiiiiiieiiee et 1
2 407227 VOLTAGE REGULATOR......ciiiiiiii e 1
3 643471 FLANGED HEX HEAD BOLT, M6 - 1 X 35MM LG......ovvviiiiiiieiiiiiiiiiinieeee, 2
4 308090 FLAT WASHER, L/4" ...t 2
5 405225 STARTER RELAY oot 1
6 639456 SOLENOID CONTROLLER (REAR DIFFERENTIAL)

(FOR VEHICLES WITH EPS) ...cciiiiiiiiii ittt 1
7 00379G2 PAN HEAD PHILLIPS SCREW, #10 - 24 X 1 1/4" LG

(FOR VEHICLES WITH EPS) ...ccoiiiiiiii ittt 2
8 14390G10 LOCK NUT, #10 - 24 (FOR VEHICLES WITH EPS) ......cvvviiiiiiricieeee 2
9 00559G5 FLAT WASHER, #10 (FOR VEHICLES WITH EPS).....cccocviiiiiiiieeeeee e 2
10 601476 LOCK NUT, MB = 1 ...ttt 1
11
12 647305 REAR DIFFERENTIAL HARNESS (FOR VEHICLES WITH EPS) ........cc...c.... 1
13 646441 CABLE TIE (EDGE CLIP) (FOR VEHICLES WITH EPS) (NOT ILLUSTRATED] 1
14 31539G1 NYLON CLAMP, 15.5" LG..ooiiiiiiiiiiiiieeeieneeee et AR
15
16 647613 MINI BREAKER, 14V, 25AMP......ccoiiiiiiiiiiiiee et 1
17 639733G03 CONNECTOR (FEMALE) (FOR VEHICLES WITHOUT EPS) ......ccccovcvvvennen. 1
18
19
20 641523 #6 AWG CABLE (FUSE) .....oeiiiiiiiiiiiiee et 1
21 640723 SELF TAPPING SCREW, M8 - 1.25 X 20MM LG .......ccccviiiiiiiiiiiiieeies 1
22 606264 FLANGED HEX HEAD BOLT, M6 - 1 X 20MM LG.......ovvviiiiiiiieiiiiiiiiiinene 4
23 602409 BARREL CLIP, MB = L ...ttt 2
24
25 601476 LOCK NUT, MB = 1 ...ttt 4
26 606264 FLANGED HEX HEAD BOLT, M6 - 1 X 20MM LG......ovviiiiiiiiiiiiiiiiininieeee 2

Page L-10




ELECTRICAL

Notes:

Page L-11 647694 Service Parts Manual



ELECTRICAL

Notes:

647694 Service Parts Manual Page L-12




FOR VEHICLES MANUFACTURED

BEFORE APRIL 24, 2017

Upper Engine Casting

(Passenger Side)

Page M-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 657638 EXHAUST MUFFLER ...ooiiiiiiiiiiie ettt 1
2 649120 EXHAUST HEADER PIPE ..o 1
3 652412 EXHAUST ISOLATOR ...ttt e e e e 4
4
5
6 100737 FLANGED LOCK NUT, M8 ...ttt 8
7 101446 HEADER GASKET ...ttt ettt ae bbb a e e e e 2
8 26830G01 SELF LOCK NUT, M8 X 1.25 ... it eeeeeeaees 1
9 406241 OXYGEN SENSOR....cciiiiiiiii et e e 1
10 17618G1 NYLON CLAMP, 8" LG... oottt 1
11
12 645956 FLANGED HEX NUT, M8 - 1.25. .. it 2
13 649713 EXHAUST SPRING ...ttt e e 6
14 649715 INTERMEDIATE PIPE ...t 1
15 649733 G A SKET ..ttt e et e e e e e et e et et e ettt et e e ae bbb bbb ab e e e e e e e eeas 2
16 650340 HEADER SUPPORT BRACKET ....cuttttiiiiiieiee ettt 1
17 658229 MUFFLER SUPPORT BRACKET (FOR VEHICLES MANUFACTURED

AFTER APRIL 24, 2007) c.tviiiieiiiiieee ettt ettt e e eee s 1
18 650478 MUFFLER SUPPORT BRACKET (FOR VEHICLES MANUFACTURED

BEFORE APRIL 24, 2017) .ccoiiiieeiieiiteee ettt 1
19
20 650862 EXHAUST HANGER (BOLT AND NUT) ciitiiiieeeeeeiiiiiieiieeeee e 1
21 14390G6 LOCK NUT, 1/2" = 13ttt e e e ennne s 1
22
23
24 651085 FLANGED HEX HEAD BOLT, M8 - 1.25 X 10MM ..o 1
25 602330 FLANGED HEX HEAD BOLT, M8 - 1.25 X 30MM .....cuviiiiiiiiieieiiiiiiieeeeeee 3
26
27 654380 UPPER HEAT SHIELD (EXHAUST MANIFOLD)......ccoiitiiiiieieeeeee e 1
28 654381 LOWER HEAT SHIELD (EXHAUST MANIFOLD).....cuuuiiiiiiieieeeeieiiiiiiieieeeeen 1
29 654557 BANDIT CLAMP, 2" ...ttt a e e e 3

Page M-2




To Truck Bed

| /A</m

Part of
Extended Cab

Part of Frame

\CS

Front of Vehicle

Front of Vehicle &/\
/\' |

Page M-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 646803 HEAT SHIELD BRACKET (CAB) ..veiiiireie ettt 1
2 658252 HEAT SHIELD BRACKET (BED) ...coiiiiitiiiieeiiiieeie e 1
3
4 606264 FLANGED HEX HEAD BOLT, M6 - 1 X 20MM LG......ovviiiiiiiieieiiiiiiieneeeeee 4
5 601476 LOCK NUT, MB = L ...ttt 4
6
7 649832 HEAT SHIELD (BED) ..cciiiiitiiii ettt ettt 1
8 646047 PLASTITE SCREW, M6 - 2.14 X 20MM LG......ccciiiiiiiiiiieiieeeeeee e 10
9 00793G2 FLAT WASHER (SS), L/4"... oot 10
10 653421 HEAT SHIELD, FRONT (BED)......eetiiiiiiiiiiiiieeie e 1
11
12 658439 HEAT SHIELD (EXTENDED CAB) ......uuviiiiiiiiiiie et 1
13 653387 HEAT SHIELD (EXTENDED CAB TRAY) ....cviiiiiieieie e 1
14 649944 HEAT SHIELD (EXTENDED CAB OUTER TRAY)....cevtiiiiiiiiee e 1
15 646047 PLASTITE SCREW, M6 - 2.14 X 20MM LG.......ccccoimiiiiiiiiiieeeeeeneee 9
16 00793G2 FLAT WASHER (SS), /A" ...ttt 9
17
18
19 653268 HEAT SHIELD (EXTENDED CAB ACCESS PANEL) ......covvviiiiiiiiie e, 1
20 653329 HEAT SHIELD (EXTENDED CAB STORAGE POCKET) ....ccveiiiiiiiiieiiiiiieeenn, 2

Page M-4




EXHAUST

A

Existing hardware
\\ \ W -

\N

P
(Vg
)

Rear Quarter Panel

Page M-5 647694 Service Parts Manual



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 660711 SEAT HEAT SHIELD ....ooiiiiiie e 1
2 658517G01 SEAT BELT ANCHOR COVER (DRIVER SIDE)......cooociiiiiiiiiiee e 1
3 658517G02 SEAT BELT ANCHOR COVER (PASSENGER SIDE) ......cccoviiiiieiiiiieeeee, 1
4 606261 FLANGED HEX HEAD BOLT, M8 - 1.25 X 20MM LG.....ccccocveiiiiiiiiiiniinieeeee, 2
5 645956 FLANGED HEX HEAD NUT, M8 X 1.25 ... 2
6 601476 LOCK NUT MB = 1.ttt 1
7 606264 FLANGED HEX HEAD BOLT, M6 - 1 X 20MM LG......ovvviiiiiiieiiiiiiiiiinieeee, 1

Page M-6



EXHAUST

Notes:

Page M-7 647694 Service Parts Manual



EXHAUST

Notes:

647694 Service Parts Manual Page M-8




Seat Belt ¢

Retractor4

Page N-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 635335G01 | SIDE WELDMENT (DRIVER SIDE)........oevieiirsreseeseeseeseeessesesessssessesnesneees 1
2 635335G02 | SIDE WELDMENT (PASSENGER SIDE) .......ovuivvieieseseeseeeeseseseessensniees 1
3
4
5 639923G01 | EXTENDED CAB WELDMENT (DRIVER SIDE) ........ooovveverveereseesessseeseeeenas 1
6 639923G02 | EXTENDED CAB WELDMENT (PASSENGER SIDE)........cocevivvevrresresresnnas 1
7 635333 CROSS TUBE ...t se e 1
8 635334 CROSS TUBE (REAR) ...ttt eees e 1
9 644473 EXTENDED CAB CROSS TUBE .......coovuviieeeeeeeeeeeeeessssesseesenes s, 1
10 654391 MOUNTING PLATE (BARREL CLIP).......ouvueeeeeeeeseseseseeeseses s, 1
11 603818 BARREL CLIP, ML0 = 1.5 ..., 2
12 649127 CLOSEOUT ..ottt ettt 1
13 646704 HALOGEN LIGHT ASSEMBLY ......ooovieiceeeeeseeseeeeeeeeseeesssessees s, 1
14 642474 HALOGEN LIGHT HARNESS.........ovoiviiveieeeeeseeseeeseeeeeeseesvssessen s, 1
15
16 648643 STRIKER ..ottt 1
17 645956 FLANGED HEX LOCK NUT, M8 = 1.25.......coouvvevieeeerereseeseeeeeesesses s, 2
18 606261 FLANGED HEX HEAD BOLT, M8 - 1.25 X 20MM LG.......co.cvvvvivnrsresrsrenene. 2
19 645637 REMOVABLE RIVET, 8.13MM DIA X 2IMM LG ......ooovvveeeeeeeeeeeeeseeseeeneean. 4
20 610683 LOCK NUT, M5 = .8 ..ot 2
21 647961 CHEESE HEAD SCREW, M5 - .8 X 30MM LG ......c.ovvviveereeeeeeeeesisssrenenes 2
22 649013 FLANGED HEX HEAD BOLT, M12 - 1.75 X 30MM LG.....co.ovvvveveresresreeeeenn. 2
23 648198 LOCK NUT, M12 = 1.75 ..o, 2
24 609569 SEAT BELT BOLT, 7/16" = 20 ... 2
25 00734G3 LOCK NUT, 7/16" = 20 .....eoeveeeeseeeeeeeeeeeeeeeeeeeeessssesseee e sesn s, 2
26 603799 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG....c..coovvrversrsresrsrenene. AR
27 600525 LOCK NUT, M10 = 1.5 ..., AR
28 654109 MOUNTING BRACKET (BARRELL CLIP) ......c..viveeveeeeeeeeeeeeeseeeseeseeseenenon. 2
29 603818 BARREL CLIP, ML0 = 1.5 ..o 6
30 649879 FLANGED HEX HEAD BOLT, M10 - 1.5 X 30MM LG....c..co.vvorversresresrsrenene. 2
31

Page N-2




ROPS

Notes:

Page N-3 647694 Service Parts Manual



ROPS

Notes:

647694 Service Parts Manual Page N-4




Front of Vehicle

Page P-1




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 633444G03 FRAME WELDMENT ..ottt 1
2 648464 PASSENGER HANDLE .....oootiiiiiiiiii e 1
3 644356 FLANGED BUSHING, 19.6MM LD. ....ocutiiiiiiiiiiiiiiiieeeeeeee e 2
4 646062 LOCK PIN (ROUND TAB) ...eetttieiiitttit ettt 2
5 644068 INSTRUMENT PANEL SUPPORT WELDMENT ..., 1
6 640723 SELF TAPPING SCREW, M8 - 1.25 X 20MM LG ........coooiiiiiiiiiiiiiiieeee, 3
7 643952 SHOCK TOWER BRACE, FRONT ...coiiiiiiiiiiireee e 1
8 640723 SELF TAPPING SCREW, M8 - 1.25 X 20MM LG ......cccciiiiiiiiiiiieieeeeee e 2
9
10
11 644144 STEERING COLUMN MOUNT WELDMENT ...oviiiiiiiiiieiiiiiiireieeeneee e 1
12 647352 FLANGED BUSHING, 5/8" .....ooiitiiiiiiiitiee ettt 2
13 603799 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG.....cccooevviviiiiiiiiiiiniieee, 3
14 600525 LOCK NUT, MI0 = 1.5 .ottt 3
15
16 649370G01 A-PILLAR CAP BRACKET (DRIVER SIDE) ...cccooitiiiiiiiiiiiiee e 1
17 649370G02 A-PILLAR CAP BRACKET (PASSENGER SIDE).......ccccocviriiieiiiienee e 1
18 628635 PAN HEAD TAPTITE BOLT, M8 - 1.25 X 30MM LG ....cccovvviiiiiiiiiiiiiiieeee, 3
19 645956 FLANGED HEX NUT, M8 X 1.25 ..ottt 3
20 644167G01 DOOR HINGE MOUNTING BRACKET (DRIVER SIDE) .......cccovvoviiiiiiiiiiennn, 1
21 644167G02 DOOR HINGE MOUNTING BRACKET (PASSENGER SIDE) ......cccccovvvveeeeen. 1
22 637745 FLANGED BUSHING, 15.875MM SHAFT ......coiiiiiiiiieeeeer e 4
23 00665G9 HEX HEAD BOLT, 3/8" - 16 X 3 1/2" LG ..eeiiiiiiiiiee it 2
24 643576 DOOR HINGE .....ccoiiiiiiite ettt e e e e e 2
25
26 70289G02 SPLIT SPACER (STEEL) ..ccoiitiitiei ittt 2
27 11098G5 LOCK NUT, 3/8" = LB ...ceeiiiiiiieeeeiiieie ettt ettt 2
28
29 628635 PAN HEAD TAPTITE BOLT, M8 - 1.25 X 30MM LG ....cccovvviiiiiiiiiiiiiiieeee, 3
30 645956 FLANGED HEX NUT, M8 X 1.25 ..ottt 3
31 640723 SELF TAPPING SCREW, M8 - 1.25 X 20MM LG ......cccciiiiiiiiieiieiee e 4

Page P-2




FOR VEHICLES MANUFACTURED
BEFORE MARCH 13, 2017

Front of Vehicle

=p 4

FOR VEHICLES MANUFACTURED
AFTER MARCH 13, 2017

K

Page P-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
32 642503 CROSSMEMBER (B-PILLAR) .......oveeveeeeoeeeeeeeeeeeeee e seeeeeesee e 1
33 603799 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG......cco...oveeiverreerrrreenrenne. 4
34 | 600525 LOCK NUT, ML0 = L5 oo 4
35
36 645568 SHOCK TOWER BRACE, REAR

(FOR VEHICLES MANUFACTURED BEFORE MARCH 13, 2017) ................ 1
37 652653 SHOCK TOWER BRACE, REAR

(FOR VEHICLES MANUFACTURED AFTER MARCH 13, 2017).......cc.co....... 1
38 640723 SELF TAPPING SCREW, M8 - 1.25 X 20MM LG .......overveereeeeerereresereeeesenes 4
39
40
41
42 653159G01 | BED LATCH BRACKET (DRIVER SIDE)........oveioeieeeeeeeeesseeeeeeeseeeeeesereeseenees 1
43 653159G02 | BED LATCH BRACKET (PASSENGER SIDE) .....ccveiveeeeeeereeeeeeereeesereeseeesees 1
44 | 603799 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG......cco...vveevverrerrcrnernnenne. 2
45 600525 LOCK NUT, ML0 = L5 oo 2
46
47 655209 BRACKET (EXHAUST HANGER) .....coveoeeeeeeeeeeeeoeseeseeeseeeese e eeseseeeseeessee. 1
48 606261 FLANGED HEX HEAD BOLT, M8 - 1.25 X 20MM LG......cco..vveevverirrsrrreenrenne. 2
49 645956 FLANGED HEX NUT, M8 X L1.25 ......ooveoeeeeeeeeeee e eee s 2
50
51 640723 SELF TAPPING SCREW, M8 - 1.25 X 20MM LG .....cvveiveeeeeeeerereeeessreeesenes 6

Page P-4




FRAME

Notes:

Page P-5 647694 Service Parts Manual



FRAME

Notes:

647694 Service Parts Manual Page P-6




AN ym/lw
2N

= 2R

<=

\!

Front of Vehicle

° FUEL TANK ASSEMBLY includes items 2 - 6

Page R-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 659538 FUEL TANK ASSEMBLY, 9 GAL. (34 LITER) (INCLUDES ITEMS 2 - 6)......... 1
2 659536 FUEL TANK L. 1
3 642827 FUEL PUMP WITH SENDING UNIT AND FILTER.......cccooiiiiiiiiiiiiiieee, 1
4 642858 LOCKING RING (FUEL PUMP)...ccciiiiiiiieiiiiiit et 1
5 649707 GASKET oottt 1
6 635688 FUEL CAP ... 1
7
8
9 664586 FUEL HOSE ASSEMBLY ...ttt 1
10 649481 HOSE CLAMP, 8 - 1I6MM......ccoiiiiiiiiiieiice e 2
11 644969 PAN WASHER HEAD SELF TAPPING SCREW, M6 - 1 X 20MM LG ............. 4
12 649753 VENT TUBE ...ttt 1
13 652124 STRAP e 2
14 645323 PAN WASHER HEAD TORX SCREW, M6 - 1 X 23.4MM LG..........ccccvvvvveennnn. 1
15 404018 TUBE CLAMP ... 1

Page R-2




FUEL SYSTEM

Notes:

Page R-3 647694 Service Parts Manual



FUEL SYSTEM

Notes:

647694 Service Parts Manual Page R-4




0 STEERING RACK ASSEMBLY includes items 2 - 4

Steering Column
Mount Weldment

Front of Vehicle

Page S-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 633214 STEERING RACK ASSEMBLY (INCLUDES ITEMS 2-4) ...coociiiiiiiieeeeen 1
2 655220 ROD END ... 2
3 655221 JAM NUT L 2
4 655222 BELLOWS AND CLAMPS KIT ..ottt 1
5 639439 STEERING WHEEL COVER .....coiiiiiiiiein e 1
6 601709 LOCK NUT, MIB = 2 ...ttt 1
7 645956 FLANGED HEX LOCK NUT, M8 - 1.25. ..ot 5
8 605254 SOCKET HEAD BOLT, M8 - 1.25 X 90MM LG ......ccooiiiiiiiiiiiiic e, 3
9 606261 FLANGED HEX HEAD BOLT, M8 - 1.25 X 20MM LG......cccocvviiiiieneenireeen 2
10 634519 INTERMEDIATE SHAFT ..ooiiiiiii e 1
11 654736 STIFFENER BRACKET ...ttt 1
12
13
14 00551G1 HEX NUT (INTERNAL LOCK), 1/2" - 13 ..ot 2
15 647672 LOCK NUT, M12 - 1.5 oottt 2
16 643928 SHOULDER BOLT, .625" DIAX 3/4" LG ....ccoiiiieiiieiiee e 2
17 625878 HEX HEAD BOLT, M8 - 1.25 X 35MM LG.....covviiiiiiiiiie e 1
18
19 639437 STEERING WHEEL (VIPER) ....ociiiiiiiiiii e 1
20 643923 TILT DAMPENER ...ttt 1
21 633649 STEERING COLUMN ASSEMBLY ....ootiiiiiiiiiieiiree e 1
22
23
24 634517 STEERING SHAFT ..ottt 1
25
26 646035 SHOULDER BOLT, 8/M6 X 20MM LG ......ovviiiiiiiiiiee e 2
27 601476 LOCK NUT, MB = 1 ...ttt 2
28 648753 LOCK NUT, MI0 - 1.5 ..ottt 1
29 650475 FLANGED HEX HEAD BOLT, M10 - 1.5 X 45MM LG......cccoiiviinrieeee e 1
30 606272 LOCK WASHER, BMM.....oiiiiiiiiiiiiiiiiiiiiie e 1
31

Page S-2




Steering Column
Mount Weldment

Brake Pedal
Mounting Bracket

To Lower
Intermediate Shaft

Page S-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 663274 POWER STEERING UNIT, 12V ...ttt 1
2 643649 STEERING MOUNTING BRACKET ..ot ee e 1
3 645173 HARNESS (EPS UNIT) ..ttt 1
4
5 639439 STEERING WHEEL COVER ....ooiiiiiiiiiiiiie e 1
6 601709 LOCK NUT, MLB - 2 ...ttt e e e e e e e 1
7 645956 FLANGED HEX LOCK NUT, M8 - 1.25. .. i 4
8
9 606261 FLANGED HEX HEAD BOLT, M8 - 1.25 X 20MM LG.....ccovveveieiiiiiiiiiiiiieeee 3
10 644978 UPPER INTERMEDIATE SHAFT ..o 1
11 606256 FLANGED HEX HEAD BOLT, M10 - 1.25 X 25MM LG.....cccoviiiiiiiiiiiiiiieeeeeeee, 4
12 00566G2 LOCK WASHER (SPRING TYPE), 7/16".....cceeeiiiiieiciiieeeeeeee e 4
13 654736 STIFFENER BRACKET ...ttt e e 1
14 00551G1 HEX NUT (INTERNAL LOCK), 1/2" - 13 .. ittt 2
15
16 643928 SHOULDER BOLT, .63" DIAX 1/2 - 13 THREAD X 3/4" LG...ocvvvvveeeiiiiiiininns 2
17 625878 HEX HEAD BOLT, M8 - 1.25 X 35MM LG.....cociiiiiiiiiiieeee e 2
18
19 639437 STEERING WHEEL (VIPER) ....teiiiiiiiiiee ittt 1
20 643923 TILT DAMPENER. ...t 1
21 633649 STEERING COLUMN ASSEMBLY ...ccoiiiiiiiiitiiiieee et 1
22
23
24 634517 STEERING SHARFT ..ttt e e e e e e 1
25
26 646035 SHOULDER BOLT, M6 - 1 X 3IMM LG ... 2
27 601476 LOCK NUT, MB - 1 ..ot e e e e 2
28
29
30 606272 LOCK WASHER, 8MM ... .ottt 1
31

Page S-4




@ STEERING RACK ASSEMBLY includes items 33 - 35

Power Steering Unit

Front of Vehicle

Page S-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
32 633214 STEERING RACK ASSEMBLY (INCLUDES ITEMS 33 - 35) .....oooovvvereeennes 1
33 655220 ROD END ... ee e 2
34 | 655221 JAM NUT oot 2
35 655222 BELLOWS AND CLAMPS KIT.....veiveieeeeeeeeeseeeeeeeeeeeeeeeseesseeeesseees s 1
36 605254 SOCKET HEAD BOLT, M8 - 1.25 X 90MM LG ......ovvooveeeeeeeeeeseeeeeeeseeeeenes 3
37 645956 FLANGED HEX LOCK NUT, M8 = 1.25.......covvooeoeeeeeeseeeeeeeeeeeeeeeseeneeene. 5
38 606261 FLANGED HEX HEAD BOLT, M8 - 1.25 X 20MM LG......cco...vveeverrreerrrrernnenne. 2
39 647672 LOCK NUT, ML2 = 15 oo 2
40
41
42 644979 LOWER INTERMEDIATE SHAFT ......oveiveeeeeoeeeeeeeeeee e 1
43 649756 HEX HEAD BOLT, M8 - 1.25 X 5OMM LG......oveeveeeeeeeeeeeeeeeeeeeeeeeeeseeneeene. 1
44 | 645956 FLANGED HEX LOCK NUT, M8 = 1.25 .......ovvooeoioeeeeseeeeeeeeeeeeeeeeeeeseeneeeee. 1
45 650475 FLANGED HEX HEAD BOLT, M10 - 1.5 X 45MM LG......cco...vveevverrrerrrerreennenne. 1
46 648753 FLANGED LOCK NUT, ML0 = 1.5 ... 1

Page S-6




STEERING

Notes:

Page S-7 647694 Service Parts Manual



STEERING

Notes:

647694 Service Parts Manual Page S-8







THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 634030G01 FRONT SPINDLE ASSEMBLY (DRIVER SIDE)

(INCLUDES ITEMS 3, 4, 13 - 21) wooiioiiieeiee et 1
2 634030G02 FRONT SPINDLE ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 6, 7, 13 = 21) c.eutiiiiiiiieie et 1
3 651647G01 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 9, 11 - 12) ... 1
4 633918G01 BRAKE CALIPER ASSEMBLY (DRIVER SIDE) (INCLUDES ITEM 5)...... 1
5 649167 BRAKE PAD SET (2 PADS) ...ooiiiiiieiiiieesiee e 1
6 651647G02 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 10 - 12) 1
7 633918G02 BRAKE CALIPER ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEM 8)| 1
8 649167 BRAKE PAD SET (2 PADS) ...cciiiiiiiiieiiiiiitee ettt 1
9 650034G01 SPINDLE (DRIVER SIDE) ...ccctiiiiiiie it 1
10 650034G02 SPINDLE (PASSENGER SIDE).....c.cttiiiiiiiiiiiee e 1
11 650469 BEARING, 72MM O.D. X 42MM L.D......cccciiiiiiiiiiiieeeecce e 1
12 651145 RETAINING RING (INTERNAL), 72MM.....cccoviiiiiiiiiiiiiieeeeiiieee e 1
13 650227G01 HUB ASSEMBLY (INCLUDES ITEMS 14 - 17) cooviioieeiieee e 1
14 650228 ROTOR (CROSS DRILLED) ...ccciiiiiiiieiiiecee e 1
15 650221G101 HUB .o 1
16 19862G2 WHEEL HUB BOLT, 1/2" - 20 X L.718" LG ....utvvvieiiiiiiee et 4
17 636096 HEX HEAD BOLT, M8 - 1.25 X 20MM LG......ccocvviiiiiieee e 4
18
19
20 00426G8 HEX HEAD BOLT, 3/8" - 16 X 1" LG....tttiiiiiiiiiee it 2
21 00566G1 LOCK WASHER (SPRING TYPE), 3/8" ... 2

Page T-2




CONTROL ARM ASSEMBLY (LOWER FRONT) (PASSENGER SIDE)

CONTROL ARM ASSEMBLY (LOWER FRONT) (DRIVER SIDE)
includes items 4 - 10

includes items 3, 5-10

;

Q.
- A

Front of Vehicle

; f 5= /
- / / /
0 L/ / 0 Y 0
/ y \ \ ) YA N @
,, o 0 0 N
. [ BVA 0 ) /\%
& 0
— 0 .
—— 0
)
X L AN

(Dri

Spindle Assembly
Driver Side)

AL
(X 2]

o
Q=

CONTROL ARM ASSEMBLY (DRIVER SIDE) (UPPER FRONT)

includes items 13, 15- 19

CONTROL ARM ASSEMBLY (PASSENGER SIDE)

(UPPER FRONT) includes items 14 - 19

Page T-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

1 639607G01 | CONTROL ARM ASSEMBLY (LOWER FRONT) (DRIVER SIDE)

(INCLUDES ITEMS 3, 5 = 10) 1..oovuveieeeeeeseeeeeeeeeseseseeeseenessesseessessssseenneanenes 1
2 639607G02 | CONTROL ARM ASSEMBLY (LOWER FRONT) (PASSENGER SIDE)

(INCLUDES ITEMS 4 - 10) .....oovoiveieeseeeeeseeeeeeeeeeeesesees e ssesneen s ssesnenes 1
3 633912G01 CONTROL ARM (DRIVER SIDE) ....cc.ovivivieieeereeeeeeseeesesee s 1
4 633912G02 CONTROL ARM (PASSENGER SIDE) .....cvoveieeeeeeseeeeeeeeeeeereseesvesnees 1
5 634376 SNAP RING (EXTERNAL), 32MM.......c.ovirrreireireieeireereesseseessssesnesnesnenens 1
6 635130 BALL JOINT, MI2 X 1.25......covieeeeeeeseeseeeeeeeeee e seeesese s, 1
7 647320 FLANGED BUSHING, 15.875MM LD.......c.oviviveseeseeeeeeeeeeeeeeeeeesvesnsnenn. 4
8 647322G01 TUBE, 10.54MM 1.D. X 60.95MM LG .....c..veivereeereeeeeeeeeeeeese s 2
9 654868G01 ZERK (STRAIGHT) w.ooeiceeeeieee e 2
10 655130 FLAT WASHER, MB........ouveeeeeeeeeeeeseseesseeseneeseesses s sneeneenees s snsennen. 2
11 639615G01 | CONTROL ARM ASSEMBLY (DRIVER SIDE)

(UPPER FRONT) (INCLUDES ITEMS 13, 15 - 19) ....oovoveieeeeeeeeeeeeeeeeseens 1
12 639615G02 | CONTROL ARM ASSEMBLY (PASSENGER SIDE)

(UPPER FRONT) (INCLUDES ITEMS 14 = 19) ....ivoivoieeeeeeeeeceeeeeseeseeens 1
13 643488G01 CONTROL ARM (DRIVER SIDE) ....cc.oovivivneersreeeeeeseseeseosessesnesnesneneas 1
14 643488G02 CONTROL ARM (PASSENGER SIDE) .....coovveivieeieeseeseeseeeeseessesssssneens 1
15 634376 SNAP RING (EXTERNAL), 32MM.......c.oveiveieeieeereeeeeseeseseeseesee s 1
16 635130 BALL JOINT, MI2 X 1.25.....eeoeeeeeeeeeeeeeeeee oo, 1
17 647320 FLANGED BUSHING, 15.875MM LD.......o.vvivereeeeseeieeeeeeeeeeeesss s, 4
18 647322G01 TUBE, 10.54MM 1.D. X 60.95MM LG .....c...cvoiveereireeeeieeeseeereseesesesesnesnenens 2
19 654868G01 ZERK (STRAIGHT) oottt 2
20 648453 STABILIZER BAR BRACKET ....o.vuveieeieeeeeeeeeeeee s eeeeeeees oo svesnsnnes 2
21 647988 STABILIZER BAR BUSHING ....cc..oovueeeeceeeeeeeeeeesseeseseeeeenee e 2
22 634391 STABILIZER BAR LINK ......ooiviiiiiiirieseeeeeeeeeseeeeessese s 1
23 653662 CASTLE NUT, M18 X L.EMM ......oeveeeeeeeeeeeseeseeseesessenees s snenes 1
24 653546 FLAT WASHER, ML8 ..ot es oo, 1
25 632748 SHOCK ABSORBER..........ooovmieeiriesssesesesseeseeseessonsessesnesseesene s 1
26 633728 STABILIZER BAR .....oooivoiveieeeeeeeeeeeeeseeeeeeeeseeeeee st 1
27 648282 HEX HEAD BOLT, M10 - 1.5 X 85MM LG.......voivoiveeeeeeseeeeeeeeses s, 4
28 600525 LOCK NUT, M10 = 1.5 ...t 4

Page T-4




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
29 648753 LOCK NUT, ML0 = 1.5 eeoeeeeeeeeveeeeeeeeee oo 4
30 608005 CASTLE NUT, M12 = 1.25 ..o 2
31 10387G2 COTTER PIN, 094" X 1" ...oeoieeeeeeeee oo eeee e eeeeeeeeeeseeesess e es e 2
32 603799 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG .....ccovooveeveeee e, 4
33 648198 LOCK NUT, MI2 X 175 ..o 4
34
35
36
37 603182 FLAT WASHER, M12 ..o 4
38 | 01066G05 HEX HEAD BOLT, M12 = 1.75 X 7OMM LG +.....veoveeeeeeeeeeeeeseeeeeneeeeeeeeseen. 1
39 646314 SPACER ..ottt 1
40 | 00798G8 COTTER PIN, 5/32" X 1 = 3/4" ..o 1
41
42
43
44
45 | 01066G04 HEX HEAD BOLT, M12 = 1.75 X 60MM LG ..., 1
46 | 01066G06 HEX HEAD BOLT, M12 = 1.75 X 90MM LG .......veoveeeeeeeeeeeeseeeeeseeeeeeeeeeeen. 2

Page T-5




FRONT SUSPENSION

Notes:

647694 Service Parts Manual Page T-6




Front of Vehicle

—
i i // £
REAR SPINDLE ASSEMBLY (DRIVER SIDE) includes items 3, 4, 19 - 26 [ \-/ '\
eREAR SPINDLE ASSEMBLY (PASSENGER SIDE) includes items 6, 7, 19 - 26 \ "s

\ /\ ‘
°SPINDLE ASSEMBLY (DRIVER SIDE) includes items 9, 11 - 15 \\ /’/
°BRAKE CALIPER ASSEMBLY (DRIVER SIDE) includes item 5 . ‘
GSPINDLE ASSEMBLY (PASSENGER SIDE) includes items 10 - 15
0BRAKE CALIPER ASSEMBLY (PASSENGER SIDE) includes item 8

eHUB ASSEMBLY includes items 23 - 26

Page U-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 634031G01 REAR SPINDLE ASSEMBLY (DRIVER SIDE)

(INCLUDES ITEMS 3, 4,19 - 26) ..ecoouveierreienireee e snee e 1
2 634031G02 REAR SPINDLE ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 6, 7, 19 = 26) ...uvveieiiirieieeeeiireee e s einrree et 1
3 651605G01 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 9, 11 - 15) ... 1
4 633918G01 BRAKE CALIPER ASSEMBLY (DRIVER SIDE) (INCLUDES ITEM 5)...... 1
5 649167 BRAKE PAD SET (2 PADS) ...ooiiiiiieiiiieesiee e 1
6 651605G02 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 10 - 15) 1
7 633918G02 BRAKE CALIPER ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEM 8)| 1
8 649167 BRAKE PAD SET (2 PADS) ...cciiiiiiiiieiiiiiitee ettt 1
9 650297G01 SPINDLE (DRIVER SIDE) ...ccctiiiiiiie it 1
10 650297G02 SPINDLE (PASSENGER SIDE).....c.cttiiiiiiiiiiiee e 1
11 650469 BEARING, 72MM O.D. X 42MM L.D......cccciiiiiiiiiiiieeeecce e 1
12 651145 RETAINING RING (INTERNAL), 72MM.....cccoviiiiiiiiiiiiiieeeeiiieee e 1
13 647320 FLANGED BUSHING, 15.875MM I.D. .....cooiiiiiiiiieiiee e 4
14 647322G02 TUBE, 10.54MM X 108.96MM LG .....ccovvviiiiiiiiiiiiiiiiiiiieeincen e 2
15 654868G01 ZERK (STRAIGHT), 1/4" = 28 ..eeeiiiiiieeiee et 2
16
17
18
19 00426G8 HEX HEAD BOLT, 3/8" - 16 X 1" LG....oitiiiiiiiiiee e 2
20 00566G1 LOCK WASHER (SPRING TYPE), 3/8" ..o 2
21
22 650227G01 HUB ASSEMBLY (INCLUDES ITEMS 23 - 26) .....cccvveveiiireeee e 1
23 650228 ROTOR (CROSS DRILLED) ...cccciiiiiiieiiiieiee e 1
24 650221G101 HUB .t 1
25 19862G2 WHEEL HUB BOLT, 1/2" - 20 X 1.718" LG ...ceevvieeiiierieeeereee e 4
26 636096 HEX HEAD BOLT, M8 - 1.25 X 20MM LG........cooooiiiiiiiiiiiiiiniene, 4

Page U-2







THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 632894 SHOCK ABSORBER.........cvoveeeeeeeeeseeeeeeeeeeeeeeeeeeeee e 1
2 633724 STABILIZER BAR ....ooooieeieeeeeeeeeee e, 1
3
4
5
6
7
8
9
10
11 634396G01 | STABILIZER BAR LINK (DRIVER SIDE)......c.oiuieeeieeieeeeeeeeeseeeeoseeseeseesseseen 1
12 634396G02 | STABILIZER BAR LINK (PASSENGER SIDE) ......oveuiveeeeenseeeeeseseeeeesreseene 1
13
14
15 633953 STABILIZER BAR BUSHING .......oovoveiieieeeeeeeeeeeeeeeeeeee e, 2
16 632380 STABILIZER BAR BRACKET ...coveeeeeeeeeeeeeeeeeeeeeeeee e 2
17
18 603799 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG....c....cvoverereersreereen. 4
19 600525 LOCK NUT, M10 = 1.5 ...t 4
20
21 01066G05 HEX HEAD BOLT, M12 - 1.75 X 7OMM LG.......ovuvvoeeeieeeeeeeeeeeeseeeee e 1
22 648198 LOCK NUT, M12 = 1.75 ..o 1
23
24
25
26
27 01066G04 HEX HEAD BOLT, M12 - 1.75 X 60MM LG......oveeeoveieeeeeeeeeeeeeeseeseeseeeneeeens 2
28 648198 LOCK NUT, M12 = 1.75 ..o 2
29
30 603182 FLAT WASHER, M12.......ooooiooieieeeeeeee oo 2
31

Page U-4




o CONTROL ARM (UPPER) (DRIVER SIDE) includes items 3, 5 - 8
6 CONTROL ARM (UPPER) (PASSENGER SIDE) includes items 4 - 8
@ CONTROL ARM (LOWER) (DRIVER SIDE) includes items 12, 14 - 17

0 CONTROL ARM (LOWER) (PASSENGER SIDE) includes items 13 - 17

Front of Vehicle

Spindle Assembly
(Driver Side)

Page U-5




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 654923G01 CONTROL ARM (UPPER) (DRIVER SIDE) (INCLUDES ITEMS 3,5 - 8)........ 1
2 654923G02 CONTROL ARM (UPPER) (PASSENGER SIDE) (INCLUDES ITEMS 4 - 8) .. 1
3 633873G01 CONTROL ARM (DRIVER SIDE) ...cccciiiitiiieiiiiiiieee st 1
4 633873G02 CONTROL ARM (PASSENGER SIDE) .....ccociiiiiiiiieiiieesee e 1
5 647322G01 TUBE, 10.54MM X 60.95MM LG .....cooiiiiiiiiiieiiiiiiee e 2
6 647320 FLANGED BUSHING, 15.875MM L.D.......ooooiiiiiiiiiiiiiiie 4
7 654868G01 ZERK (STRAIGHT) ittt 2
8 655130 FLAT WASHER, MB.......ciiiiiiiiiiiiieet ettt 2
9
10 654922G01 CONTROL ARM (LOWER) (DRIVER SIDE) (INCLUDES ITEMS 12, 14 - 17) 1
11 654922G02 CONTROL ARM (LOWER) (PASSENGER SIDE) (INCLUDES ITEMS 13 - 17) 1
12 633874G103 CONTROL ARM (DRIVER SIDE) ....ccciiiiiiiiiiiiiiieee it 1
13 633874G203 CONTROL ARM (PASSENGER SIDE) .....ccoiiiiiiiiiieiiee e 1
14 647322G01 TUBE, 10.54MM X 60.95MM LG.......coooiiiiiiiiiiiiiiieeee e 2
15 647320 FLANGED BUSHING, 15.875MM L.D.......oooiiiiiiiiiiieeecees e 4
16 654868G01 ZERK (STRAIGHT) ittt 2
17 655130 FLAT WASHER, MB........ciiiiiiiiiii e 2
18
19
20 648753 LOCK NUT, MI0 - 1.5 ..ottt 6
21 603182 FLAT WASHER, ML12 ...t 1
22 653546 FLAT WASHER, M18....ooiiiiiiiiiiiiiiiiii e 1
23
24 01066G04 HEX HEAD BOLT, M12 - 1.75 X B0MM LG.......oooiiiiiiiiiiireeeeeeeee 1
25 648198 LOCK NUT, ML2 - 175 .ttt 1
26
27 653662 CASTLE NUT, M18 X 1.5MM....ccoiiiiiiiiiiiiiiieiet e 1
28 00798G8 COTTER PIN, 5/32" X 1 - B/4" . e 1
29 648282 HEX HEAD BOLT, M10 - 1.5 X 85MM LG.....cccvvvviiiiiiiiee e 4
30 648283 HEX HEAD BOLT, M10 - 1.5 X 140MM LG........ooiiiiiiiiiiiiienie, 2

Page U-6




REAR SUSPENSION

Notes:

Page U-7 647694 Service Parts Manual



REAR SUSPENSION

Notes:

647694 Service Parts Manual Page U-8




Page V-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 645899G06 SEAT BOTTOM ASSEMBLY (BLACK).....iitiiiieiiiiiitee st 1
2
3
4
5
6 641394 SEAT CLOSEOQOUT ..ottt ettt e e e s e e e e e e e e eeeeeeennnnnes 1
7 639904 SEAT RETENTION PIN ..o a e e e e e e eeeeaees 2
8 646115 BACKING PLATE ... .ot e e 2
9 645323 PAN WASHER HEAD TORX SCREW, M6 - 1 X 23.4MMLG..........cccvvvvveeeeenn. 4
10 645637 REMOVABLE RIVET, 8.13MM DIAX 2IMM LG......cooiiiiiiii e 4
11
12 644918G103| SEAT BACK SUPPORT (DRIVER SIDE)........ccccciiiiiiiiiiiieiee e 1
13 644918G203| SEAT BACK SUPPORT (PASSENGER SIDE) .......cccoiiiiiiiiiiiiiiee e 1
14 645900G06 SEAT BACK ASSEMBLY (BLACK) .ciiiiiiiiiiiteeeee et 1
15
16
17
18
19 641663 HEADREST (POWERSPORT) ...ttt 1
20 16816G2 RATCHET RIVET, .25" X .887" LG ..eitttiiiiiiiii et 6
21 600530 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG ....ccooveveiiiiiiiiiiiiieeee 2
22 603799 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG......ccovviiiiiiiiiiiiiee e 4
23 603818 BARREL CLIP, M10 - 1.5 e 4
24 654348 MOUNTING PLATE (REAR) ..ttt e e e e e 1

Page V-2




< Chassis Frame

Page V-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 643943 REAR SEAT FRAME ..o 1
2 638668 SEAT RETENTION GROMMET .....oooveieeeeeeeeeeeeeseeeeeeeeeeee e eee e 2
3
4 638697 SEAT RETENTION BRACKET w...cooeoteeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeessee e seses e 2
5 643660 SEAT BELT LATCH WITHOUT CONNECTOR .......vvoveeeee oo 2
6 648412 SEAT BELT LATCH WITH CONNECTOR.......ccoveoveeeeeeeeeeeeeeeeeeseeeeee s 2
7
8 649013 FLANGED HEX HEAD BOLT, M12 - 1.75 X 30MM LG....cveoveeeeereeerrneeneenne. 2
9 648198 LOCK NUT, ML2 = 175 ..o 2
10 640723 SELF TAPPING SCREW, M8 - 1.25 X 20MM LG .......vverveereeeeesereeeesereeeeeenes 4
11 612859 PAN HEAD TORX SCREW, M5 - .8 X 12MM LG.....cv.evveeeerereeeeerereeeeeesreeeeenns. 4
12 610683 LOCK NUT, M5 = .8 ..o esee e seee e 4
13
14
15
16 646371 PAN HEAD BOLT, M8 - 1.25 X 20MM LG ........oveeeeeeeeseeeseeeeeeeeeeeeeseeseeene. 3
17 645956 FLANGED HEX NUT, M8 = 1.25.......ooivooveoeeeoeeeoeeeeeee e 3
18 645357G01 | SEAT FRAME SUPPORT CROSSMEMBER (DRIVER SIDE) ......coovvveeeen.. 1
19 645357G02 | SEAT FRAME SUPPORT CROSSMEMBER (PASSENGER SIDE) ............... 1
20
21
22
23
24 | 649870 SEAT BELT RETRACTOR, 112" LG ...veeveeeeeeeeeeeeeeeeeeeeeeeeeeeeeesseeeee s 1
25 600525 LOCK NUT, ML0 = 15 oo 6
26 603799 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG......cco...vevverresrrreernrenne. 6
27 649013 FLANGED HEX HEAD BOLT, M12 - 1.75 X 30MM LG....c..vveeveereserneennenne. 1
28 648198 LOCK NUT, ML2 = .75 ..o 1

Page V-4




SEATING

Notes:

Page V-5 647694 Service Parts Manual



SEATING

Notes:

647694 Service Parts Manual Page V-6







THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 651966 TRUCK BED ASSEMBLY (INCLUDES ITEMS 2 - 6)...cccvvviiiieiieeenee e 1
2 641181 BED oo 1
3 644202 RECEPTACLE PLATE ...t 13
4 646047 PLASTITE SCREW, M6 - 2 X 20MM LG .....citiiiiiiiiiiiieieeeee e 8
5 645017 TIE-DOWN BRACKET ... .ot 4
6 646140 THREAD FORMING SCREW, M4 - 1.79 X I6MM LG .....ccovvvvvviiiiiieennnnnn, 26
7 646528 WASHER HEAD TORX BOLT, M10 - 1.5 X 30MM LG .....cccoeiiiiiiiriiiieeeeee, 7
8 603818 BARREL CLIP, ML0 - 1.5 . ittt 7
9
10 641183G01 SIDE PANEL (DRIVER SIDE) ....ccciiiiiiiiiiiiiie ettt 1
11 641183G02 SIDE PANEL (PASSENGER SIDE) ....ccooiiiiiiiiiiiiiie e 1
12 646047 PLASTITE SCREW, M6 - 2.14 X 20MM LG......cccciiiiiiiiiiiiieeeeeee e 3
13 646759 S-CLIP .o 3
14 602409 BARREL CLIP, MB - 1 ..ottt 1
15 645323 PAN WASHER HEAD SCREW, M6 - 1 X 25MM LG......cccooiiiiiiiiiiiiineeee, 1

Page W-2




S

Front of Vehicle

o TAILGATE PIVOT ASSEMBLY includes items 5 - 8

Page W-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 641184G03 |  TAILGATE PANEL ....ovoiveoeeeeeoeeeeeee oo 1
2 646759 S=CLIP ettt 2
3
4 650968 TAILGATE PIVOT ASSEMBLY (INCLUDES ITEMS 5 = 8)....cvvvoeeereserreeeenenes 1
5 * PIVOT TUBE ..ot 1
6 641856 INSIDE WALL ..ot 1
7 635530 TAPTITE SCREW, #10 - 32 X 11/16" LG ..eeeveeeeeeeeeeeeeeeeeeeeeeeseeeeeeeee. 3
8 00559G5 FLAT WASHER, #10 «.....veeveeeeeeeeeeeeeeeees e eeeeeesees s 3
9
10
11 645082 TAILGATE LATCH ASSEMBLY ... esees s 2
12 644871G01 | LATCH MOUNT BRACKET (DRIVER SIDE) .....ovveveeeieeeeesieeeeeeeseeeeeesereeseenees 1
13 644871G02 | LATCH MOUNT BRACKET (PASSENGER SIDE).........ovvoivoeeosreeeresereeneenees 1
14
15 645323 PAN WASHER HEAD SCREW, M6 - 1 X 25MM LG........oveoveeeeereesrreeeenenne. 2
16 645637 REMOVABLE RIVET, 8.13MM DIA X 21MM LG .....covveeveeeeeeeeeeeeereseeeseeeene. 2
17
18 646047 PLASTITE SCREW, M6 - 2.14 X 20MM LGr......c..oveereereeeeeeeeeeeeeeeeeseeneesee. 6
19 601326 BUTTON HEAD TORX BOLT, M6 - 1 X 20MM LG .....ovverveeeeeeeeeeeeeeneeeeenne. 4
20 601476 LOCK NUT, MB = Lo see e e es s eere 4
21 653691 SHOULDER BOLT, .350" X .188" LG......veveeveeeeeeeeoeeeeseeeeeeseeseeeseeseeeeesenes 2
22 | 00550G1 HEX NUT (INTERNAL LOCK)....veeveeeeeeeeeeeeeee e 2
23
24 | 653026 TAILGATE SUPPORT ...ttt eeeeeeeeeeeee s es e es e ee e ees s seeseeese 1
25 608747 FLAT WASHER, MB = 1.5 ... 3

Page W-4




Front of Vehicle

Page W-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 643624 BED FRAME .....ovooeoeeeeeeeeeeeeeee oo 1
2 14443G10 CLEVIS PIN, .50" X 3" LG...eoeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeseesee e eeee e 2
3 21683G1 COTTER PIN, .320" X 2.969" ........veeeeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeseseeeee s 2
4 653645 REINFORCED BRACKET (BED BOTTOM) ..., 2
5 646692 GAS SPRING ... 1
6 14443G12 CLEVIS PIN, .50" X 2.22" LG..eooveeeeeeeeeeeeeeeeeeeeeeeeeeeesee s eeee s 2
7 21683G1 COTTER PIN, .320" X 2.969" ........veoeeeeeeereeeeeseeeeeeeeeeeeeeeeeeeeeeseeesesseesessees 2
8
9 642120G01 | TAILGATE BRACKET (DRIVER SIDE).......oocooeieeieeoeeeeeeeeeeeeeeeseeeeesseeseennes 1
10 642120G02 | TAILGATE BRACKET (PASSENGER SIDE) ......oveveeeeeeeeeeeeeeeeeeeeeeesereeseeenes 1
11 603799 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG......cco...everrerererrrrrrrnrenne. 6
12 600525 LOCK NUT, ML0 = L5 oo s es s s eereee 6
13 624030 FLANGED BUSHING ........coveeeoieee oo e eee e 4
14
15 651635 TAILGATE CABLE ASSEMBLY -...c.eoeeeeeeeeeeeeeeeeeeeeeseeeeeseeee e ee e 2
16 653691 SHOULDER BOLT, 350" .188" LG ....veuveeeeeeeeeeeeeeeeeeeseeeseesseeeseessreeseesereseesnnes 2
17
18 646493 BED STOP CENTER BRACKET ....coeuveoeeeeeeeeeeeeoesee e eeeeeeeeeeene. 1
19 606264 FLANGED HEX HEAD BOLT, M6 - 1 X 20MM LG......covveeveiveeeeerereserseeeneenne. 2
20 602409 BARREL CLIP, MB = L.t esee e es e se e eereee 2
21 | 00550G1 HEX NUT (INTERNAL LOCK) .. cveoveeee oo 2
22 649696 BARRELL CLIP, M8 = 1.25 ......oeoieeeeeeeeeeeeeeeeeeeeeeee e 4
23
24 | 602409 BARREL CLIP, MB = L ... eeees e s eeree 2
25 654108 SELF TAPPING SCREW, M8 X 20MM LG ..o 4
26 606261 FLANGED HEX HEAD BOLT, M8 - 1.25 X 20MM LG......co...vvevverreerrerernrenne. 4
27
28 654959 GAS SPRING MOUNT ......vooeeeeeoeeeoeeeeee oo 1

Page W-6




.

Front of Vehicle

TN
BN

J
’

NSO
L ‘\ // / /~\
N/

/

\/

,

(N
/

Page W-7 647694 Service Parts Manual




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 643623 HANDLE. .. ..ot 1
2 643080 HANDLE GRIP ... 2
3 646136G01 BED LATCH RETURN SPRING (DRIVER SIDE) .......c.cctviiiiiiiieeiiiieeee e 1
4 646136G02 BED LATCH RETURN SPRING (PASSENGER SIDE) ......ccccceeviiiiiieeeeiee. 1
5
6
7 647633 BED LATCH BUSHING (TOP) ....ciiiiiiiiiiiiitee et 2
8 647635 BED LATCH BUSHING (BOTTOM) ....uutiiiiiiiiiiiiee et 2
9 632380 STABILIZER BAR BUSHING BRACKET ..., 2
10 70113G01 ADJUSTABLE RUBBER BUMPER........ccciiiiiiiiiiiiiee e 2
11 645883 J-HOOK .ttt 1
12
13
14 11027G1 FLANGED LOCK NUT, 5/16" - 18....ciiiiiiiiiieiiiiiieie st 4
15 645956 FLANGED HEX NUT, M8 - 1.25. ... ittt 2
16 606261 FLANGED HEX HEAD BOLT, M8 - 1.25 X 20MM LG.....cccvevveiiiiiiiiiiiniieeeeee, 2
17
18
19 654108 SELF TAPPING SCREW, M8 X 20MM LG ......cttiiiiiiiiiieiiiiiiiieeeeee e 4

Page W-8




TRUCK BED

Notes:

Page W-9 647694 Service Parts Manual



TRUCK BED

Notes:

647694 Service Parts Manual Page W-10




0 WHEEL AND TIRE ASSEMBLY, FRONT (DRIVER SIDE) includes items 3, 4

e WHEEL AND TIRE ASSEMBLY, FRONT (PASSENGER SIDE) includes items 3, 4
e WHEEL AND TIRE ASSEMBLY, REAR (DRIVER SIDE) includes items 8, 9

° WHEEL AND TIRE ASSEMBLY, REAR (PASSENGER SIDE) includes items 8, 9
@ WHEEL AND TIRE ASSEMBLY (FRONT) includes items 15, 16

@ WHEEL AND TIRE ASSEMBLY (REAR) includes items 19, 20

/ (Style of tire may differ from tire shown)

LUG NUT CENTER CAP

Page X-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 645015G01 WHEEL AND TIRE ASSEMBLY, FRONT (DRIVER SIDE)

(INCLUDES ITEMS 3, 4)...iiiiiiiie ittt 1
2 645015G02 WHEEL AND TIRE ASSEMBLY, FRONT (PASSENGER SIDE)

(INCLUDES ITEMS 3, 4)..cciiiiiie ettt 1
3 645011 TIRE (KENDA), 26" X 9" X 14" ...ttt 1
4 653744G01 WHEEL (STEEL), 14" X B.5" ...eeeeiei ittt 1
5
6 645016G01 WHEEL AND TIRE ASSEMBLY, REAR (DRIVER SIDE)

(INCLUDES ITEMS 8, 9)...ciiiiiiiie ittt 1
7 645016G02 WHEEL AND TIRE ASSEMBLY, REAR (PASSENGER SIDE)

(INCLUDES ITEMS 8, 9)..ciiitiiiie ittt ettt 1
8 645012 TIRE (KENDA), 26" X 11" X 14" ..ottt 1
9 653744G02 WHEEL (STEEL), 14" X 8" ..ttt 1
10 14723G1 LUG NUT, 1/2" - 20 (FOR USE WITH STEEL WHEELS) ........cccoveeiiiiiieeene 4
11 653751 CENTER CAP (FOR USE WITH STEEL WHEELS) ........cccovviiiiiiiiiieeeee, 1
12 643948 VALVE STEM ...ttt 1
13
14 646604 WHEEL AND TIRE ASSEMBLY (FRONT) (INCLUDES ITEMS 15, 16)........... 1
15 633541 TIRE (MAXXIS BIGHORN), 27" X 9" X 14" ... et 1
16 653461G01 WHEEL (ALUMINUM), 14" X 7" ..ottt 1
17
18 661632 WHEEL AND TIRE ASSEMBLY (REAR) (INCLUDES ITEMS 19, 20).............. 1
19 633542 TIRE (MAXXIS BIGHORN), 27" X 11" X 14" ... 1
20 653461G03 WHEEL (ALUMINUM), 14" X 8" ...eiiiiiiiiiiiieee ettt 1
21 653461G02 WHEEL (ALUMINUM), 14" X 8" ..ottt 1
22 658026 LUG NUT (BLACK), 1/2" - 20 (FOR USE WITH ALUMINUM WHEELS)......... 4
23 654993 CENTER CAP (FOR USE WITH ALUMINUM WHEELS) .........ccccoiiiiiieeenee, 1
24 * VALVE STEM ...t 1

Page X-2




WHEELS AND TIRES

Notes:

Page X-3 647694 Service Parts Manual



WHEELS AND TIRES

Notes:

647694 Service Parts Manual Page X-4




Front of Vehicle

DRIVER

UNDER
] 16
Require Proper Use of Your Vehicle
@ Do not allow careless or reckless driving.
@ Make sure operators are 16 years or older with a valid drivers license
@ Do not let people ride or drive after using drugs or alcohol
@ Do not allow operation on public roads (unless roads are designated
for off-highway vehicles access) - collisions with cars and trucks can
occur.
@ Do not exceed seating capacity: driver and 1 passenger.

Be Sure Riders Pay Attention and Plan Ahead
If you think or feel the vehicle may tip or roll, reduce your risk of injury:
@ Keep a firm grip on the steering wheel or handhold and brace yourself.
@ Do not put any part of your body outside of the vehicle for any reason
Locate and Read the Owner’s Manual
Follow ALL Instructions and Warnings ¢,

A WARNING

Shifting Transmission

@ Place foot on brake pedal, move
shift lever to desired gear.

@ With gear selected release brake

and press on accelerator pedal.
@ ALWAYS make a complete stop

before changing gears.
9ing g 643602

Be Prepared
@ Fasten seat belt.
@ Wear an approved helmet and protective gear.
@ Make sure the door is latched securely.
@ Passengers must be able to sit with their back

@ Do not ride or drive after using drugs or alcohol
@ Do not exceed seating capacity: driver and 1 passenger.
@ Stay completely inside the vehicle when vehicle is moving.

against the seat, feet flat on the floor and hands on handhold. ® Use handhold and brace yourself on slopes and in turns.sa

5330

A WARNING

Page Y-1




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 642600 SAFETY LABEL ...ttt 1
2 643602 GEAR SHIFTING LABEL ...ttt 1
3 645327 KEYSWITCH POSITION LABEL ... 1
4 645330 PASSENGER SAFETY LABEL .....cooiiiii et 1
5 642599 OPERATOR SAFETY LABEL ....ooiiiitiiiic e 1

Page Y-2







THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 649602G01 COWL DECAL (DRIVER SIDE) .....cciiiiiiiiiiesiiteiee ettt 1
2 649602G02 COWL DECAL (PASSENGER SIDE).......cciiiiiitiiieiie et 1
3 650008 BAD BOY BADGE.... oottt e 1
4 659467 DECAL (EPS MODEL ONLY) .otiiiiieiiieiiiitiieeiee et e e e e e s snennaeeeee e 2
5
6
7 649604G1XX EXTENDED CAB DOOR DECAL (DRIVER SIDE)

(See COLOR CODE in HOW TO USE SECHON) ......cevveeiiiiaiieiieesiee e 1
8 649604G2XX EXTENDED CAB DOOR DECAL (PASSENGER SIDE)

(See COLOR CODE in HOW TO USE SECHON) ...cccoviviiiieeiiiiiiie e 1
9
10
1
12 649603G1XX DOOR DECAL (DRIVER SIDE) (FOR VEHICLES MANUFACTURED UNTIL

OCTOBER 10 2016) (See COLOR CODE in HOW TO USE Section) ............ 1
13 | 649603G2XX DOOR DECAL (PASSENGER SIDE) (FOR VEHICLES MANUFACTURED

UNTIL OCTOBER 10 2016) (See COLOR CODE in HOW TO USE Section). 1
14 | 659422G1XX DOOR DECAL (DRIVER SIDE) (FOR VEHICLES MANUFACTURED FROM

OCTOBER 11 2016) (See COLOR CODE in HOW TO USE Section)............. 1
15 | 659422G2XX DOOR DECAL (PASSENGER SIDE) (FOR VEHICLES MANUFACTURED

FROM OCTOBER 11 2016) (See COLOR CODE in HOW TO USE Section). 1
16
17
18 650963 STEERING WHEEL DECAL (FOR VEHICLES MANUFACTURED

BEFORE APRIL 10, 2017) ..ciuitiiiiiiieeitie sttt sieeenaee s 1
19 663498 STEERING WHEEL DECAL (FOR VEHICLES MANUFACTURED

AFTER APRIL 10, 2007) 1.ttt sttt saessnae e sneeaneee 1

Page Y-4




Front of Vehicle

, drill, weld
ify hitch. g45329

« Maximum storage capacity under front seat is 100 Ibs (45 kg).
* Do not allow passengers in storage area under front seat.
¢ Do not fill fuel containers in storage area under front seat.

()

«No passengers allowed in this area.

*DO NOT fill fuel containers in this area

«Always make sure the extended cab doors are latched securely.
«Always secure the cargo.

*Maximum load in this area is 170 Ibs (77 kg)

+ Maximum rear seating capacity: 2 passengers
« Fasten seat belt.
+ Wear an approved helmet and protective gear.

Passengers must be able to sit with their back against
seat, feet flat on floor and hands on handhold.

Stay completely inside vehicle when vehicle is moving.

+ Do ot ride in vehicle after using drugs or alcohol.

Front of Vehicle

« Make sure the doors are latched securely.

« If you think or feel the vehicle may ip or roll, reduce risk of injury:

- Brace yoursalf with a firm grip on the handhol
- Keep all parts of your body inside the vehicle at all times.

+ Improper use of off-highway vehicles can cause severe

injury or death.

« Read and comply with allinstructions and warnings in the

Vehicle owner's manual.
es7a09

Page Y-5




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 643600 CLUTCH COVER WARNING DECAL ..ottt 1
2
3 643606 EXTENDED CAB CARGO WARNING DECAL.......cccciiiiiiiieiieeeieee 1
4 645329 HITCH WARNING LABEL ...oviiiiiiiiiiiie et 1
5 657309 REAR SEAT WARNING DECAL ...ootiiiiiiiiiie e 1
6 657555 UNDER SEAT STORAGE WARNING DECAL ........oooiiiiiiiiiiiies 1

Page Y-6




BAD BOY

OFF ROAD

BAD BOY

OFF ROAD

OFF ROAD

Page Y-7




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 657272 BED CAPACITY LABEL ... .uiiiiiiiiiiee ettt 1
2
3 649605G1XX SIDE PANEL BED DECAL (DRIVER SIDE) (FOR VEHICLES

MANUFACTURED BEFORE APRIL 10, 2017) (See COLOR CODE in

HOW TO USE SECLON) ....utiiiiiiiiiieii ittt e e e e 1
4 649605G2XX SIDE PANEL BED DECAL (PASSENGER SIDE) (FOR VEHICLES

MANUFACTURED BEFORE APRIL 10, 2017) (See COLOR CODE in

HOW TO USE SECHON) ...ciitiiieeiiiiiite ettt 1
5 663507G1XX SIDE PANEL BED DECAL (DRIVER SIDE) (FOR VEHICLES

MANUFACTURED AFTER APRIL 10, 2017) (See COLOR CODE in

HOW TO USE SECLON) ..vviiiiiiiieeiei ittt e e e e e e e s e s s aeren e e e e e e e s e e nnnnnes 1
6 663507G2XX SIDE PANEL BED DECAL (PASSENGER SIDE) (FOR VEHICLES

MANUFACTURED AFTER APRIL 10, 2017) (See COLOR CODE in

HOW TO USE SECLON) ...iiieiiieieiiiiiiiiisi e ie e e e e e e e e e e e e eeeeaae s e e e e e e e 1

Page Y-8




DECALS AND LABELS

Notes:

Page Y-9 647694 Service Parts Manual



DECALS AND LABELS

Notes:

647694 Service Parts Manual Page Y-10




TEXTRO

OFF ROAD

Textron Specialized Vehicles, Inc.
1451 Marvin Griffin Road, Augusta, Georgia 30906 - 3852 USA

TO CONTACT US...

North America:

Technical Assistance & Warranty Phone: 1-800-774-3946, FAX: 1-800-448-8124

Service Parts Phone: 1-888-GET-E-Z-GO (1-888-438-3946), FAX: 1-800-752-6175

International: Phone: 001-706-798-4311, FAX: 001-706-771-4609

Service Parts Manuals, as well as Repair and Service Manuals
are available from a local Distributor, an authorized Branch,
Genuine E-Z-GO Parts & Accessories Department or at www.shopezgo.com.

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of

TSV Textron Inc.

Technical Communications Department




	SP_647694_MODEL PAGE.pdf
	SERVICE PARTS MANUAL
	GASOLINE POWERED VEHICLE
	STAMPEDE 900


	BATTERY PROLONGED STORAGE

	SP_647694_HOW TO USE.pdf
	1. WHEN THE PART NUMBER IS NOT KNOWN
	2. IF YOU KNOW THE PART NUMBER
	3. COLOR CODE FOR BODY COMPONENTS
	HOW TO USE THE SERVICE PARTS MANUAL
	HOW TO USE THE SERVICE PARTS MANUAL

	SP_647694_AIR FILTER.pdf
	1 646819 AIR BOX CONNECTOR 1
	2 646763 HOSE (AIR CLEANER) 1
	3 646710 HOSE (INTAKE TO AIR CLEANER) 1
	4
	5
	6
	7 646705 AIR CLEANER ASSEMBLY (INCLUDES ITEM 8) 1
	8 652091 CARTRIDGE 1
	9 650540 AIR CLEANER MOUNTING BRACKET 1
	10
	11 645637 REMOVABLE RIVET, 8.13MM DIA X 21MM LG 9
	12 642127 HOSE (BLOW BY), 16MM 1
	13 606261 FLANGED HEX HEAD BOLT, M8 - 1 X 20MM LG 2
	14 11391G2 HOSE CLAMP, 2.06" 4
	15 649482 HOSE CLAMP, 25 - 40MM 2
	16 602330 FLANGED HEX HEAD BOLT, M8 - 1 X 30MM LG 2
	17 645956 FLANGED HEX LOCK NUT, M8 X 1.25 2

	SP_647694_EXTENDED CAB.pdf
	1 643524 ENGINE BAY CLOSEOUT 1
	2 645637 REMOVABLE RIVET, 8.13MM DIA X 21MM LG 10
	3 643207 SHIFTER BOOT 2
	4
	5
	6 641321 CARGO TRAY (HEAT SHIELD REQUIRED SEE SECTION M) 1
	7 645323 PAN WASHER HEAD TORX SCREW, M6 - 1 X 25MM LG 5
	8 602409 BARREL CLIP, M6 - 1 5
	9 645312 STORAGE POCKET COVER (HEAT SHIELD REQUIRED SEE SECTION M) 2
	10 649803 PAN HEAD TORX SCREW, M6 - 2.65 X 25MM LG 4
	11 643408 CARGO TRAY DOOR (HEAT SHIELD REQUIRED SEE SECTION M) 1
	12
	13 643190 CROSSMEMBER (C-PILLAR) 1
	14 603799 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG 2
	15 600525 LOCK NUT, M10 - 1.5 2
	16
	17
	18
	19 653516 EXTENDED CAB SUPPORT 1
	20 645637 REMOVABLE RIVET, 8.13MM DIA X 21MM LG 3
	21
	22 641789 CLOSEOUT (EXTENDED CAB) 1
	23 645637 REMOVABLE RIVET, 8.13MM DIA X 21MM LG 2
	24 645323 PAN WASHER HEAD TORX SCREW, M6 - 1 X 25MM LG 2

	SP_647694_BODY.pdf
	1 641217G00XX COWL (See COLOR CODE in HOW TO USE Section) 1
	2 641259G00XX COWL ACCESS PANEL (See COLOR CODE in HOW TO USE Section) 1
	3
	4
	5 654333 RETAINER (BASE) 2
	6 653127 FASTENER (QUARTER TURN) 2
	7 644969 PAN WASHER HEAD SELF TAPPING SCREW, M6 - 1 X 20MM LG 8
	8 645637 REMOVABLE RIVET, 8.13MM DIA X 21MM LG 8
	9 618255 RETAINER RING 2
	10
	11
	12 641175 FRONT FASCIA 1
	13 641408 GRILL INSERT 1
	14 71597G01 SELF THREADING NUT, 5 X 10 X 15MM 3
	1 641773 BRUSHGUARD 1
	2 647171 BRUSHGUARD BRACKET 1
	3 603799 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG 6
	4 600525 LOCK NUT, M10 - 1.5 4
	5
	6 603818 BARREL CLIP, M10 - 1.5 4
	7 630762 PLUG (PLASTIC), 1.75" O.D. 1
	1 641176G01 FRONT FENDER (DRIVER SIDE) 1
	2 641176G02 FRONT FENDER (PASSENGER SIDE) 1
	3 645637 REMOVABLE RIVET, 8.13MM DIA X 21MM LG 4
	4 644969 PAN WASHER HEAD SELF TAPPING SCREW, M6 - 1 X 20MM LG 1
	5 642510G01 REAR WHEEL WELL (DRIVER SIDE) 1
	6 642510G02 REAR WHEEL WELL (PASSENGER SIDE) 1
	7 644969 PAN WASHER HEAD SELF TAPPING SCREW, M6 - 1 X 20MM LG 4
	8 646343G01 FENDER LINER (DRIVER SIDE) 1
	9 646343G02 FENDER LINER (PASSENGER SIDE) 1
	10 645637 REMOVABLE RIVET, 8.13MM DIA X 21MM LG 5
	11 644969 PAN WASHER HEAD SELF TAPPING SCREW, M6 - 1 X 20MM LG 1
	12
	13
	14 641177G01 REAR QUARTER PANEL (DRIVER SIDE) 1
	15 641177G02 REAR QUARTER PANEL (PASSENGER SIDE) 1
	16 644969 PAN WASHER HEAD SELF TAPPING SCREW, M6 - 1 X 20MM LG 4
	17 645637 REMOVABLE RIVET, 8.13MM DIA X 21MM LG 7
	18
	19
	20 641180G01 EXTENDED CAB DOOR (DRIVER SIDE) 1
	21 641180G02 EXTENDED CAB DOOR (PASSENGER SIDE) 1
	22
	23
	24 645572G01 DOOR INNER COVER, EXTENDED CAB (DRIVER SIDE) 1
	25 645572G02 DOOR INNER COVER, EXTENDED CAB (PASSENGER SIDE) 1
	26 646047 PLASTITE SCREW, M6 - 2.14 X 20MM LG 4
	27
	28 644476 HINGE 2
	29 646140 THREAD FORM SCREW, M4 - 1.79 X 16MM LG 4
	1 649618 COVER PLATE (INNER DOOR) 1
	2 646371 PAN HEAD BOLT, M8 - 1.25 X 20MM LG 9
	3 649696 BARREL CLIP, M8 - 1.25 4
	4 645956 FLANGED HEX LOCK NUT, M8 - 1.25 2
	5 647318G01 DOOR LATCH (DRIVER SIDE) 1
	6 647318G02 DOOR LATCH (PASSENGER SIDE) 1
	7 650084 BUTTON HEAD TORX BOLT WITH PATCH LOCK, M6 - 1 X 20MM LG 2
	8
	9
	10 647311G01 LATCH MOUNT BRACKET (DRIVER SIDE) 1
	11 647311G02 LATCH MOUNT BRACKET (PASSENGER SIDE) 1
	12
	13
	14
	15 649300G01 DOOR LEVER ASSEMBLY (DRIVER SIDE) 1
	16 649300G02 DOOR LEVER ASSEMBLY (PASSENGER SIDE) 1
	17 648236 GRIP 1
	18 647301 PUSH ROD (DOOR) 1
	19 649259 PUSH ROD CLIP 2
	20
	21
	22 646166 BUMPER STOP (RUBBER) 2
	23 647484 RUBBER STRAP 2
	1 641759 FLOORBOARD (DRIVER SIDE) 1
	2 641840 FLOORBOARD (PASSENGER SIDE) 1
	3 644969 PAN WASHER HEAD SELF TAPPING SCREW, M6 - 1 X 20MM LG 3
	4 645323 PAN WASHER HEAD TORX SCREW, M6 - 1 X 23.4MM LG 3
	5 602409 BARREL CLIP, M6 - 1 5
	6
	7
	8 641839 CENTER CHANNEL 1
	9 645323 PAN WASHER HEAD TORX SCREW, M6 - 1 X 23.4MM LG 6
	10
	11 641662 CUP HOLDER 1
	12 645637 REMOVABLE RIVET, 8.13MM DIA X 21MM LG 4
	1 641398G01 INSTRUMENT PANEL 1
	2 645323 PAN WASHER HEAD TORX SCREW, M6 - 1 X 23.4MM LG 2
	3 602409 BARREL CLIP, M6 - 1 5
	4
	5
	6
	7 641393 FRONT BULKHEAD 1
	8 602409 BARREL CLIP, M6 - 1 10
	9 645323 PAN WASHER HEAD TORX SCREW, M6 - 1 X 23.4MM LG 8
	10
	11 651762 GLOVEBOX ASSEMBLY 1
	12 612516 LOCK ASSEMBLY (TRUNK LID) 1
	13 10570G9 RIVET (ALUMINUM), 1/8" X 11/32" 2
	14
	15
	16
	17 648556 GRAB BAR CLOSEOUT 2
	18
	19 643939 INSTRUMENT PANEL HOOD 1
	20 16816G1 RATCHET RIVET, .25" X .680" 2
	21
	22 646121 INSTRUMENT PANEL CLOSEOUT 1
	23 16816G1 RATCHET RIVET, .25" X .680" 4
	1 642513 SKID GUARD 1
	2 644969 PAN WASHER HEAD SELF TAPPING SCREW, M6 - 1 X 20MM LG 18
	3
	4
	5 642512G01 CV GUARD (DRIVER SIDE) 1
	6 642512G02 CV GUARD (PASSENGER SIDE) 1
	7 644969 PAN WASHER HEAD SELF TAPPING SCREW, M6 - 1 X 20MM LG 2
	1 647991G01 DOOR (PLASTIC) (DRIVER SIDE) 1
	2 647991G02 DOOR (PLASTIC) (PASSENGER SIDE) 1
	3 649789 DOOR HINGE PLATE 2
	4 649879 FLANGED HEX HEAD BOLT, M10 - 1.5 X 30MM LG 6
	5 600525 LOCK NUT, M10 - 1.5 6
	6
	7 641395 ROCKER PANEL 1
	8 644969 PAN WASHER HEAD SELF TAPPING SCREW, M6 - 1 X 20MM LG 2
	9 645637 REMOVABLE RIVET, 8.13MM DIA X 21MM LG 2
	1 652651 FRAME SHIELD (UPPER) 1
	2 651894 SHIELD MOUNT BRACKET 1
	3 603799 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG 8
	4 603818 BARREL CLIP, M10 - 1.5 4
	5
	6
	7 650827 WINCH CLOSEOUT 1
	8 645637 REMOVABLE RIVET, 8.13MM DIA X 21MM LG 2
	9
	10
	11 652652 FRAME SHIELD (LOWER) 1
	12 603799 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG 2
	13 603818 BARREL CLIP, M10 - 1.5 4

	SP_647694_BRAKES.pdf
	1 631593 MASTER CYLINDER 1
	2 638225 BRAKE LINE (FRONT), 1128MM LG 2
	3 638226 BRAKE LINE (REAR), 1677MM X 1307MM X 1347MM LG 1
	4 616672 HEX HEAD BOLT, M8 - 1.25 X 60MM LG 2
	5 645956 FLANGED HEX LOCK NUT, M8 - 1.25 2
	6
	7
	8 644634 SHIELD (MASTER CYLINDER) 1
	9 646161 PRESSURE SWITCH HARNESS 1
	10 650438 BANJO BOLT (DOUBLE), M10 X .5 1
	11 613293 CRUSH WASHER, M10 13
	12
	13
	14 616459 BANJO BOLT (SINGLE), M10 - 1 X 20MM LG 4
	15 452695 TAPTITE SCREW, M6 - 1 X 20MM LG 7
	16 649671 BRAKE LINE CLIP 4
	17 646441 EDGE CLIP CABLE TIE (90 DEGREES) 2
	18 17618G1 NYLON CLAMP 4

	SP_647694_PEDALS.pdf
	1 641295 ACCELERATOR PEDAL (SINGLE SENSOR) 1
	2 638227 BRAKE PEDAL 1
	3 643207 SHIFTER BOOT 1
	4
	5
	6 644182 SHOULDER BOLT, 12/M10 X 80MM LG 1
	7 600525 LOCK NUT, M10 - 1.5 1
	8
	9 01076G01 COTTER PIN, 1.21" LG 1
	10 10386G2 CLEVIS PIN, 1/4" X 3/4" 1
	11 644558 FLANGED BEARING 2
	12 645956 FLANGED HEX NUT, M8 - 1.25 2

	SP_647694_DIRECTION AND DRIVE SELECTOR.pdf
	1 637993 SHIFTER KNOB 1
	2 637998 SHIFTER 1
	3 638221 SHIFT CABLE 1
	4
	5
	6 643207 SHIFTER BOOT 1
	7 600525 LOCK NUT, M10 - 1.5 1
	8 643494 HEX JAM NUT, M8 - 1 1
	9
	10
	11 644182 SHOULDER BOLT, 12/M10 X 80MM LG 1
	12 644558 FLANGED BEARING 2
	13 645340 CABLE TIE 1
	14 646441 CABLE TIE (EDGE CLIP) 2
	15
	16
	17 648378 HEX CENTER LOCK NUT, 1/4" - 28 2
	18 73745G01 BALL STUD 2
	19 654394 BALL JOINT COUPLER 2

	SP_647694_DRIVETRAIN - FRONT.pdf
	1 640519 FRONT DIFFERENTIAL 1
	2 651685 FRONT CV SHAFT (INCLUDES ITEMS 3 - 5) 1
	3 654352 BOOT KIT 1
	4 654351 CV BOOT KIT 1
	5 654350 CLIP 1
	6 17618G1 NYLON CLAMP 1
	7 646439 CABLE TIE (EDGE CLIP) 1
	8 644294 VENT HOSE (FRONT DIFFERENTIAL), 6.35MM I.D. 1
	9
	10 641289 FLANGED HEX HEAD BOLT, 3/8" - 16 X 1" LG 4
	11 649320 PROPELLER SHAFT (FRONT) (INCLUDES ITEMS 12 - 16) 1
	12 654354 YOKE 1
	13 654355 CROSS AND BEARING 2
	14 * SHAFT 1
	15 654356 YOKE 1
	16 654357 GREASE FITTING 1
	17
	18
	19 630804G01 FLANGED HEX HEAD BOLT, 5/16" - 18 X 2" LG 1
	20 11098G6 LOCK NUT, 5/16" - 18 1

	SP_647694_DRIVETRAIN - MID.pdf
	1 649317 PROPELLER SHAFT (REAR) (INCLUDES ITEMS 2 - 6) 1
	2 649318 BEARING 1
	3 * SHAFT 1
	4 654355 CROSS AND BEARING 1
	5 654356 YOKE 1
	6 654357 GREASE FITTING 1
	7
	8 648682 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG 2
	9 648753 FLANGED LOCK NUT, M10 - 1.5 2
	1 409135 ENGINE 1
	2 404653 OIL RESERVOIR 1
	3
	4 642126 MOUNTING BRACKET AND CLAMP (OIL RESERVOIR) 1
	5 645341 CLAMP (DUAL) 1
	6
	7 652825 HOSE CLAMP, 20 - 32MM 4
	8 649517 HOSE CLAMP, 12 - 22MM 1
	9
	10
	11 642128 OIL SUPPLY HOSE, 16MM I.D. 1
	12 642129 OIL RETURN HOSE, 16MM I.D. 1
	13 643496 OIL RETURN HOSE (SECONDARY) 1
	14
	15 649481 HOSE CLAMP, 8 - 16MM 1
	16 650195 HEX HEAD BOLT, M8 - 1.25 X 20MM LG 2
	17 649756 HEX HEAD BOLT, M8 - 1.25 X 50MM LG 1
	18 649116 STATOR COVER 1
	19 634161 FLANGED BUTTON HEAD TORX BOLT, M6 - 1 X 30MM LG 1
	1 649125 LOWER CASTING (PASSENGER SIDE) 1
	2 648685 FLANGED HEX HEAD BOLT, M10 - 1.5 X 50MM LG 4
	3 600525 FLANGED LOCK NUT, M10 - 1.5 4
	4 649701 FLANGED HEX HEAD BOLT, M10 - 1.5 X 70MM LG 2
	5 649659 FLANHED HEX HEAD BOLT, M10 - 1.5 X 180MM LG 2
	6 648753 FLANGED LOCK NUT, M10 - 1.5 2
	7
	8
	9 649113 UPPER CASTING (PASSENGER SIDE) 1
	10 602415 FLANGED HEX HEAD BOLT, M10 - 1.5 X 80MM LG 3
	11 648684 FLANGED HEX HEAD BOLT, M10 - 1.5 X 35MM LG 3
	12 648753 FLANGED LOCK NUT, M10 - 1.5 2
	13
	14
	15 649115 AXLE CASTING 1
	16 648686 FLANGED HEX HEAD BOLT, M10 - 1.5 X 30MM LG 4
	17 648684 FLANGED HEX HEAD BOLT, M10 - 1.5 X 35MM LG 4
	18 648753 FLANGED LOCK NUT, M10 - 1.5 4
	19
	20
	21
	22 645536 SHIFTER BRACKET 1
	23 648127 ENGINE MOUNTING FRAME 1
	24 645396 ISOLATOR (CENTER BONDED) 2
	25 645622 FLAT WASHER, 13.5 I.D. X 60.5 O.D. X 3.2 2
	26 648681 FLANGED HEX HEAD BOLT, M12 - 1.75 X 70MM LG 2
	27 648751 FLANGED LOCK NUT, M12 - 1.75 2
	28 648682 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG 4
	29 648753 FLANGED LOCK NUT, M10 - 1.5 4

	SP_647694_DRIVETRAIN - REAR.pdf
	1 642836 CVT CLOSEOUT (INNER) 1
	2 654828 CVT COVER (OUTER) 1
	3 639636 PRIMARY CLUTCH 1
	4 639639 SECONDARY CLUTCH 1
	5
	6 654011 CVT BELT 1
	7
	8
	9 642177 HOSE (INLET TO RESONATOR) 1
	10 653501 HOSE (OUTLET) 1
	11
	12 810149 RUBBER BUMPER 3
	13 654846 CVT COVER (INNER) 1
	14
	15
	16 649906 FLANGED HEX HEAD BOLT, M6 - 1 X 16MM LG 7
	17 649803 PAN HEAD TORX SCREW, M6 - 2.65 X 25MM LG 10
	18 646701 HEX HEAD BOLT, M8 - 1.25 X 110MM LG 1
	19 645435 HEX HEAD BOLT, M14 - 1.5 X 210MM LG 1
	20 645405 LOCK WASHER, 9/16" 1
	21 645404 CLUTCH WASHER (RETAINING) 1
	22
	23
	24
	25
	26 25756G1 RETAINING WASHER 1
	27 11391G2 HOSE CLAMP, 2.06" 3
	28 01063G01 TAPTITE SCREW, #6 - 32 X 3/8" LG 7
	29 00642G8 FLAT WASHER, 5/16" 3
	30 00565G8 LOCK WASHER, 5/16" 1
	1 633701G01 REAR DIFFERENTIAL (FOR VEHICLES WITHOUT DIFFERENTIAL LOCK) 1
	2 633701G06 REAR DIFFERENTIAL (FOR VEHICLES WITH DIFFERENTIAL LOCK) 1
	3
	4
	5
	6
	7 645340 CABLE TIE (NOT ILLUSTRATED) AR
	8 643514 DIFFERENTIAL VENT ASSEMBLY (INCLUDES ITEMS 9 - 13) 1
	9 642175 VENT TUBE (TO AMBIENT) 1
	10 642173 VENT TUBE (LOWER) 1
	11 642174 Y - ADAPTER (VENT TUBE) 1
	12 642172 VENT TUBE (UPPER) 1
	13 17618G1 NYLON CLAMP, 7" LG 4
	14
	15
	16 649422 AXLE CASTING 1
	17 17618G1 NYLON CLAMP, 7" LG 1
	18 648684 FLANGED HEX HEAD BOLT, M10 - 1.5 X 35MM LG 6
	19
	20 649129 FLANGED HEX HEAD BOLT, M10 - 1.5 X 150MM LG 1
	21 646314 SPACER 1
	22 648753 FLANGED LOCK NUT, M10 - 1.5 1
	23
	24 645396 ISOLATOR (CENTER BONDED) 1
	25 648681 FLANGED HEX HEAD BOLT, M12 - 1.75 X 70MM LG 1
	26 645622 FLAT WASHER, 13.5 I.D. X 60.5 O.D. X 3.2 1
	27 648751 FLANGED LOCK NUT, M12 - 1.75 1
	28 648684 FLANGED HEX HEAD BOLT, M10 - 1.5 X 35MM LG 2
	29 648753 FLANGED LOCK NUT, M10 - 1.5 2
	30
	31
	32 651684 REAR CV SHAFT (DRIVER SIDE) (INCLUDES ITEMS 35 - 37) (FOR VEHICLES WITH DIFFERENTIAL LOCK) 1
	33 651683 REAR CV SHAFT (PASSENGER SIDE) (INCLUDES ITEMS 35 - 37) (FOR VEHICLES WITH DIFFERENTIAL LOCK) 1
	34 651683 REAR CV SHAFT (FOR VEHICLES WITHOUT DIFFERENTIAL LOCK) (INCLUDES ITEMS 35 - 37) 2
	35 654352 BOOT KIT 1
	36 654351 CV BOOT KIT 1
	37 654353 CLIP 1

	SP_647694_ENGINE COOLING SYSTEM.pdf
	1 642170G01 COOLANT HOSE (OVERFLOW TO RADIATOR), 6.35MM I.D. 1
	2 642170G02 COOLANT BLEED HOSE (ENGINE TO RADIATOR), 6.35MM I.D. 1
	3
	4 17618G1 NYLON CLAMP, 8" LG 3
	5 601476 LOCK NUT, M6 - 1 4
	6 649804 BUTTON HEAD TORX SCREW, M8 - 3.5 X 30MM LG 2
	7 606261 FLANGED HEX HEAD BOLT, M8 - 1.25 X 20MM LG 1
	8 606421 FLANGED HEX HEAD BOLT, M6 - 1 X 30MM LG 2
	9 645731 SPACER (PLASTIC) 1
	10 73715G01 FLANGED HEX HEAD BOLT, M6 - 1 X 60MM LG 1
	11 625301 SPACER (PLASTIC) 1
	12 638668 GROMMET (SEAT RETENTION) 2
	13 640723 SELF TAPPING SCREW, M8 - 1.25 X 20MM LG 3
	14 643471 FLANGED HEX HEAD BOLT, M6 - 1 X 35MM LG 1
	15 644296 COOLANT TANK (INCLUDES ITEM 16) 1
	16 654494 CAP 1
	17
	18 645340 CABLE TIE 4
	19 645341 CLAMP TIE (DUAL) 1
	20 655023 FRONT MOUNT BRACKET (ROUTING) 1
	21 645657 MID MOUNT BRACKET (ROUTING) 1
	22
	23
	24 645671 FRONT FRAME MOUNT BRACKET (ROUTING) 1
	25 645672 REAR FRAME MOUNT BRACKET (ROUTING) 1
	26
	27 645956 FLANGED HEX LOCK NUT, M8 X 1.25 1
	28 649597 COOLANT LINE ASSEMBLY (INCLUDES ITEMS 29 - 38) 1
	29 639484 COOLANT HOSE (RADIATOR TO OUTLET TUBE), 25.4MM I.D. 1
	30 639485 COOLANT HOSE (RADIATOR TO INLET TUBE), 25.4MM I.D. 1
	31 642165 COOLANT HOSE (INLET TUBE TO ENGINE), 25.4MM I.D. 1
	32 642166 COOLANT HOSE (OUTLET TUBE TO ENGINE), 25.4MM I.D. 1
	33 642402 HARD COOLANT LINE (RADIATOR IN) 1
	34 642403 HARD COOLANT LINE (RADIATOR OUT) 1
	35 649639 BRACKET, COOLANT OVERMOLDED 2
	36 650169 HOSE CLAMP (COOLANT LINES) 4
	37 650170 DOUBLE BAND CLAMP (COOLANT LINES) 2
	38 651147 HOSE CLAMP (HOSE TO LINE) 4
	39
	40
	41 650089 FLANGED BOLT, M6 - 1 X 50MM LG 2
	42 606265 FLANGED HEX HEAD BOLT, M6 - 1 X 12MM LG 1
	43 814924 TUBE CLAMP 1
	44 11391G4 HOSE CLAMP, .25" 2
	1 642384 RADIATOR ASSEMBLY (INCLUDES ITEMS 2 - 5) 1
	2 653715 RADIATOR 1
	3 653685 RADIATOR COVER 1
	4 653688 RADIATOR FAN ASSEMBLY 1
	5 653686 HEAT PROOF LAGGING ASSEMBLY 2

	SP_647694_ELECTRICAL.pdf
	1 650932 HEADLIGHT (HIGH BEAM) 1
	2 650934 HEADLIGHT (LOW BEAM) 1
	3 654324 HEADLIGHT BULB 1
	4
	5
	6
	7
	8 643300G01 HEADLIGHT BRACKET (DRIVER SIDE) 1
	9 643300G02 HEADLIGHT BRACKET (PASSENGER SIDE) 1
	10
	11
	12 646047 PLASTITE SCREW, M6 - 2.14 X 20MM LG 4
	13 646435 HEADLIGHT REFLECTOR INSERT 1
	14 646492 FAUX HEADLIGHT DECAL 1
	15
	16
	17
	18 647304 HEADLIGHT BRACKET (RIVETED) 1
	19 647586 RIVET (DOMED), 1/8" AR
	20 644969 PAN WASHER HEAD SELF TAPPING SCREW, M6 - 1 X 20MM LG 2
	21
	22
	23 655275G01 HEADLIGHT COVER (DRIVER SIDE) 1
	24 655275G02 HEADLIGHT COVER (PASSENGER SIDE) 1
	25 645637 REMOVABLE RIVET, 8.13MM DIA X 21MM LG 6
	1 637484 BATTERY, 12V 1
	2 643272 BATTERY HOLD DOWN 1
	3 645960 BATTERY TRAY 1
	4 608513 RUBBER PAD 1
	5 606261 FLANGED HEX HEAD BOLT, M8 - 1.25 X 20MM LG 3
	6 645956 FLANGED LOCK NUT, M8 - 1.25 3
	7 640723 SELF TAPPING SCREW, M8 - 1.25 X 20MM LG 1
	8 641525 #6 AWG CABLE (FRAME TO B NEGATIVE) 1
	9 646448 #6 AWG CABLE (FUSE TO B POSITIVE) 1
	10 651336 BATTERY BOLT 2
	11 614221 FLAT WASHER, 3/8" 2
	12 452695 TAPTITE SCREW, M6 - 1 X 20MM LG 1
	13
	14
	15
	16 639719 DISPLAY ASSEMBLY 1
	17 645881 BUTTON HEAD TORX SCREW, M6 - 2.14 X 10MM LG 6
	1 405944 ENGINE CONTROL UNIT 1
	2 601476 LOCK NUT, M6 - 1 4
	3 606421 FLANGED HEX HEAD BOLT, M6 - 1 X 30MM LG 4
	4 649763G01 ECU LABEL 1
	5
	6
	7
	8
	9
	10 638250 ENGINE HARNESS 1
	11 641526 #6 AWG ENGINE GROUND CABLE 1
	12 641524 #6 AWG STARTER MOTOR CABLE 1
	13
	14
	15 601327 LOCK WASHER, 6MM 1
	16 606264 FLANGED HEX HEAD BOLT, M6 - 1 X 20MMLG 1
	17 601476 LOCK NUT, M6 - 1 1
	1 646197 MAIN HARNESS (FRONT) 1
	2 648132 SWITCH (LOW BEAM) (FOR VEHICLES WITHOUT EPS) 1
	3 648133 SWITCH (4WD) (FOR VEHICLES WITHOUT EPS) 1
	4 647807 12V OUTLET (FOR VEHICLES WITHOUT EPS) 1
	5 647341 12V OUTLET MOUNTING PLATE (FOR VEHICLES WITHOUT EPS) 1
	6 71425G01 TAPPING SCREW, #8 - 18 X 3/4" LG 4
	7 627035 SWITCH PLUG (FOR VEHICLES WITHOUT EPS) 4
	8 627035 SWITCH PLUG (FOR VEHICLES WITH EPS) 3
	9
	10
	11 640923 KEYSWITCH WITH KEY 1
	12
	13
	14 654608 USB PORT, 12V (FOR VEHICLES WITH EPS) 1
	15 644522 SWITCH (DIFFERENTIAL LOCK) (FOR VEHICLES WITH EPS) 1
	16 638267 SWITCH (HI/LOW BEAM) (FOR VEHICLES WITH EPS) 1
	17 644523 SWITCH (4WD) (FOR VEHICLES WITH EPS) 1
	18
	19 452695 TAPTITE SCREW, M6 - 1 X 20MM LG 2
	20 606264 FLANGED HEX HEAD BOLT, M6 - 1 X 20MM LG 2
	1 646198 MAIN HARNESS (REAR) 1
	2 407227 VOLTAGE REGULATOR 1
	3 643471 FLANGED HEX HEAD BOLT, M6 - 1 X 35MM LG 2
	4 308090 FLAT WASHER, 1/4" 2
	5 405225 STARTER RELAY 1
	6 639456 SOLENOID CONTROLLER (REAR DIFFERENTIAL) (FOR VEHICLES WITH EPS) 1
	7 00379G2 PAN HEAD PHILLIPS SCREW, #10 - 24 X 1 1/4" LG (FOR VEHICLES WITH EPS) 2
	8 14390G10 LOCK NUT, #10 - 24 (FOR VEHICLES WITH EPS) 2
	9 00559G5 FLAT WASHER, #10 (FOR VEHICLES WITH EPS) 2
	10 601476 LOCK NUT, M6 - 1 1
	11
	12 647305 REAR DIFFERENTIAL HARNESS (FOR VEHICLES WITH EPS) 1
	13 646441 CABLE TIE (EDGE CLIP) (FOR VEHICLES WITH EPS) (NOT ILLUSTRATED) 1
	14 31539G1 NYLON CLAMP, 15.5" LG AR
	15
	16 647613 MINI BREAKER, 14V, 25AMP 1
	17 639733G03 CONNECTOR (FEMALE) (FOR VEHICLES WITHOUT EPS) 1
	18
	19
	20 641523 #6 AWG CABLE (FUSE) 1
	21 640723 SELF TAPPING SCREW, M8 - 1.25 X 20MM LG 1
	22 606264 FLANGED HEX HEAD BOLT, M6 - 1 X 20MM LG 4
	23 602409 BARREL CLIP, M6 - 1 2
	24
	25 601476 LOCK NUT, M6 - 1 4
	26 606264 FLANGED HEX HEAD BOLT, M6 - 1 X 20MM LG 2

	SP_647694_EXHAUST.pdf
	1 649123 EXHAUST MUFFLER 1
	2 649120 EXHAUST HEADER PIPE 1
	3 652412 EXHAUST ISOLATOR 4
	4
	5
	6 100737 FLANGED LOCK NUT, M8 8
	7 101446 HEADER GASKET 2
	8 26830G01 SELF LOCK NUT, M8 X 1.25 1
	9 406241 OXYGEN SENSOR 1
	10
	11
	12 606278 FLANGED HEX NUT, M8 - 1.25 2
	13 649713 EXHAUST SPRING 6
	14 649715 INTERMEDIATE PIPE 1
	15 649733 GASKET 2
	16
	17
	18 650340 HEADER SUPPORT BRACKET 1
	19 650478 MUFFLER SUPPORT BRACKET 1
	20 650862 EXHAUST HANGER (BOLT AND NUT) 2
	21 650995 LOCK NUT, 1/2" - 13 2
	22
	23
	24 651085 FLANGED HEX HEAD BOLT, M8 - 1.25 X 10MM 1
	25 651122 FLANGED HEX HEAD BOLT, M8 - 1.25 X 25MM 3
	26
	27 654380 UPPER HEAT SHIELD (EXHAUST MANIFOLD) 1
	28 654381 LOWER HEAT SHIELD (EXHAUST MANIFOLD) 1
	29 654557 BANDIT CLAMP, 2" 3
	1 646803 HEAT SHIELD BRACKET (CAB) 1
	2 649949 HEAT SHIELD BRACKET (BED) 1
	3
	4 606264 FLANGED HEX HEAD BOLT, M6 - 1 X 20MM LG 4
	5 601476 LOCK NUT, M6 - 1 4
	6
	7 649832 HEAT SHIELD (BED) 1
	8 646047 PLASTITE SCREW, M6 - 2.14 X 20MM LG 10
	9 00793G2 FLAT WASHER (SS), 1/4" 10
	10 653421 HEAT SHIELD, FRONT (BED) 1
	11
	12
	13 653387 HEAT SHIELD (EXTENDED CAB TRAY) 1
	14 649944 HEAT SHIELD (EXTENDED CAB OUTER TRAY) 1
	15 646047 PLASTITE SCREW, M6 - 2.14 X 20MM LG 9
	16 00793G2 FLAT WASHER (SS), 1/4" 9
	17
	18
	19 653268 HEAT SHIELD (EXTENDED CAB ACCESS PANEL) 1
	20 653329 HEAT SHIELD (EXTENDED CAB STORAGE POCKET) 1

	SP_647694_ROPS.pdf
	1 635335G01 SIDE WELDMENT (DRIVER SIDE) 1
	2 635335G02 SIDE WELDMENT (PASSENGER SIDE) 1
	3
	4
	5 639923G01 EXTENDED CAB WELDMENT (DRIVER SIDE) 1
	6 639923G02 EXTENDED CAB WELDMENT (PASSENGER SIDE) 1
	7 635333 CROSS TUBE 1
	8 635334 CROSS TUBE (REAR) 1
	9 644473 EXTENDED CAB CROSS TUBE 1
	10 654391 MOUNTING PLATE (BARREL CLIP) 1
	11 603818 BARREL CLIP, M10 - 1.5 2
	12 649127 CLOSEOUT 1
	13 646704 HALOGEN LIGHT ASSEMBLY 1
	14 642474 HALOGEN LIGHT HARNESS 1
	15
	16 648643 STRIKER 1
	17 645956 FLANGED HEX LOCK NUT, M8 - 1.25 2
	18 606261 FLANGED HEX HEAD BOLT, M8 - 1.25 X 20MM LG 2
	19 645637 REMOVABLE RIVET, 8.13MM DIA X 21MM LG 4
	20 610683 LOCK NUT, M5 - .8 2
	21 647961 CHEESE HEAD SCREW, M5 - .8 X 30MM LG 2
	22 649013 FLANGED HEX HEAD BOLT, M12 - 1.75 X 30MM LG 2
	23 648198 LOCK NUT, M12 - 1.75 2
	24 609569 SEAT BELT BOLT, 7/16" - 20 2
	25 00734G3 LOCK NUT, 7/16" - 20 2
	26 603799 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG AR
	27 600525 LOCK NUT, M10 - 1.5 AR
	28 654109 MOUNTING BRACKET (BARRELL CLIP) 2
	29 603818 BARREL CLIP, M10 - 1.5 6
	30 649879 FLANGED HEX HEAD BOLT, M10 - 1.5 X 30MM LG 2
	31

	SP_647694_FRAME.pdf
	1 633444G03 FRAME WELDMENT 1
	2 648464 PASSENGER HANDLE 1
	3 644356 FLANGED BUSHING, 19.6MM I.D. 2
	4 646062 LOCK PIN (ROUND TAB) 2
	5 644068 INSTRUMENT PANEL SUPPORT WELDMENT 1
	6 640723 SELF TAPPING SCREW, M8 - 1.25 X 20MM LG 3
	7 643952 SHOCK TOWER BRACE, FRONT 1
	8 640723 SELF TAPPING SCREW, M8 - 1.25 X 20MM LG 2
	9
	10
	11 644144 STEERING COLUMN MOUNT WELDMENT 1
	12 647352 FLANGED BUSHING, 5/8" 2
	13 603799 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG 3
	14 600525 LOCK NUT, M10 - 1.5 3
	15
	16 649370G01 A-PILLAR CAP BRACKET (DRIVER SIDE) 1
	17 649370G02 A-PILLAR CAP BRACKET (PASSENGER SIDE) 1
	18 628635 PAN HEAD TAPTITE BOLT, M8 - 1.25 X 30MM LG 3
	19 645956 FLANGED HEX NUT, M8 X 1.25 3
	20 644167G01 DOOR HINGE MOUNTING BRACKET (DRIVER SIDE) 1
	21 644167G02 DOOR HINGE MOUNTING BRACKET (PASSENGER SIDE) 1
	22 637745 FLANGED BUSHING, 15.875MM SHAFT 4
	23 00665G9 HEX HEAD BOLT, 3/8" - 16 X 3 1/2" LG 2
	24 643576 DOOR HINGE 2
	25
	26 70289G02 SPLIT SPACER (STEEL) 2
	27 11098G5 LOCK NUT, 3/8" - 16 2
	28
	29 628635 PAN HEAD TAPTITE BOLT, M8 - 1.25 X 30MM LG 3
	30 645956 FLANGED HEX NUT, M8 X 1.25 3
	31 640723 SELF TAPPING SCREW, M8 - 1.25 X 20MM LG 4
	32 642503 CROSSMEMBER (B-PILLAR) 1
	33 603799 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG 4
	34 600525 LOCK NUT, M10 - 1.5 4
	35
	36 645568 SHOCK TOWER BRACE, REAR 1
	37
	38 640723 SELF TAPPING SCREW, M8 - 1.25 X 20MM LG 4
	39
	40
	41
	42 653159G01 BED LATCH BRACKET (DRIVER SIDE) 1
	43 653159G02 BED LATCH BRACKET (PASSENGER SIDE) 1
	44 603799 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG 2
	45 600525 LOCK NUT, M10 - 1.5 2
	46
	47 655209 BRACKET (EXHAUST HANGER) 1
	48 606261 FLANGED HEX HEAD BOLT, M8 - 1.25 X 20MM LG 2
	49 645956 FLANGED HEX NUT, M8 X 1.25 2

	SP_647694_FUEL SYSTEM.pdf
	1 645091 FUEL TANK ASSEMBLY, 9 GAL. (34 LITER) (INCLUDES ITEMS 2 - 6) 1
	2 651038 FUEL TANK 1
	3 642827 FUEL PUMP WITH SENDING UNIT AND FILTER 1
	4 642858 LOCKING RING (FUEL PUMP) 1
	5 649707 GASKET 1
	6 635688 FUEL CAP 1
	7
	8
	9 644295 FUEL HOSE ASSEMBLY 1
	10 649481 HOSE CLAMP, 8 - 16MM 1
	11 644969 PAN WASHER HEAD SELF TAPPING SCREW, M6 - 1 X 20MM LG 4
	12 649753 VENT TUBE 1
	13 652124 STRAP 2

	SP_647694_STEERING.pdf
	1 633214 STEERING RACK ASSEMBLY (INCLUDES ITEMS 2 - 4) 1
	2 655220 ROD END 2
	3 655221 JAM NUT 2
	4 655222 BELLOWS AND CLAMPS KIT 1
	5 639439 STEERING WHEEL COVER 1
	6 601709 LOCK NUT, M16 - 2 1
	7 645956 FLANGED HEX LOCK NUT, M8 - 1.25 5
	8 605254 SOCKET HEAD BOLT, M8 - 1.25 X 90MM LG 3
	9 606261 FLANGED HEX HEAD BOLT, M8 - 1.25 X 20MM LG 2
	10 634519 INTERMEDIATE SHAFT 1
	11 654736 STIFFENER BRACKET 1
	12
	13
	14 00551G1 HEX NUT (INTERNAL LOCK), 1/2" - 13 2
	15 647672 LOCK NUT, M12 - 1.5 2
	16 643928 SHOULDER BOLT, .625" DIA X 3/4" LG 2
	17 625878 HEX HEAD BOLT, M8 - 1.25 X 35MM LG 1
	18
	19 639437 STEERING WHEEL (VIPER) 1
	20 643923 TILT DAMPENER 1
	21 633649 STEERING COLUMN ASSEMBLY 1
	22
	23
	24 634517 STEERING SHAFT 1
	25
	26 646035 SHOULDER BOLT, 8/M6 X 20MM LG 2
	27 601476 LOCK NUT, M6 - 1 2
	28 648753 LOCK NUT, M10 - 1.5 1
	29 650475 FLANGED HEX HEAD BOLT, M10 - 1.5 X 45MM LG 1
	30 606272 LOCK WASHER, 8MM 1
	31
	1 642000 POWER STEERING UNIT, 12V 1
	2 643649 STEERING MOUNTING BRACKET 1
	3 645173 HARNESS (EPS UNIT) 1
	4
	5 639439 STEERING WHEEL COVER 1
	6 601709 LOCK NUT, M16 - 2 1
	7 645956 FLANGED HEX LOCK NUT, M8 - 1.25 4
	8
	9 606261 FLANGED HEX HEAD BOLT, M8 - 1.25 X 20MM LG 3
	10 644978 UPPER INTERMEDIATE SHAFT 1
	11 606256 FLANGED HEX HEAD BOLT, M10 - 1.25 X 25MM LG 4
	12 00566G2 LOCK WASHER (SPRING TYPE), 7/16" 4
	13 654736 STIFFENER BRACKET 1
	14 00551G1 HEX NUT (INTERNAL LOCK), 1/2" - 13 2
	15
	16 643928 SHOULDER BOLT, .63" DIA X 1/2 - 13 THREAD X 3/4" LG 2
	17 625878 HEX HEAD BOLT, M8 - 1.25 X 35MM LG 2
	18
	19 639437 STEERING WHEEL (VIPER) 1
	20 643923 TILT DAMPENER 1
	21 633649 STEERING COLUMN ASSEMBLY 1
	22
	23
	24 634517 STEERING SHAFT 1
	25
	26 646035 SHOULDER BOLT, M6 - 1 X 31MM LG 2
	27 601476 LOCK NUT, M6 - 1 2
	28
	29
	30 606272 LOCK WASHER, 8MM 1
	31
	32 633214 STEERING RACK ASSEMBLY (INCLUDES ITEMS 33 - 35) 1
	33 655220 ROD END 2
	34 655221 JAM NUT 2
	35 655222 BELLOWS AND CLAMPS KIT 1
	36 605254 SOCKET HEAD BOLT, M8 - 1.25 X 90MM LG 3
	37 645956 FLANGED HEX LOCK NUT, M8 - 1.25 5
	38 606261 FLANGED HEX HEAD BOLT, M8 - 1.25 X 20MM LG 2
	39 647672 LOCK NUT, M12 - 1.5 2
	40
	41
	42 644979 LOWER INTERMEDIATE SHAFT 1
	43 649756 HEX HEAD BOLT, M8 - 1.25 X 50MM LG 1
	44 645956 FLANGED HEX LOCK NUT, M8 - 1.25 1
	45 650475 FLANGED HEX HEAD BOLT, M10 - 1.5 X 45MM LG 1
	46 648753 FLANGED LOCK NUT, M10 - 1.5 1

	SP_647694_FRONT SUSPENSION.pdf
	1 634030G01 FRONT SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 3, 4, 13 - 21) 1
	2 634030G02 FRONT SPINDLE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 6, 7, 13 - 21) 1
	3 651647G01 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 9, 11 - 12) 1
	4 633918G01 BRAKE CALIPER ASSEMBLY (DRIVER SIDE) (INCLUDES ITEM 5) 1
	5 649167 BRAKE PAD SET (2 PADS) 1
	6 651647G02 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 10 - 12) 1
	7 633918G02 BRAKE CALIPER ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEM 8) 1
	8 649167 BRAKE PAD SET (2 PADS) 1
	9 650034G01 SPINDLE (DRIVER SIDE) 1
	10 650034G02 SPINDLE (PASSENGER SIDE) 1
	11 650469 BEARING, 72MM O.D. X 42MM I.D. 1
	12 651145 RETAINING RING (INTERNAL), 72MM 1
	13 650227G01 HUB ASSEMBLY (INCLUDES ITEMS 14 - 17) 1
	14 650228 ROTOR (CROSS DRILLED) 1
	15 650221G101 HUB 1
	16 19862G2 WHEEL HUB BOLT, 1/2" - 20 X 1.718" LG 4
	17 636096 HEX HEAD BOLT, M8 - 1.25 X 20MM LG 4
	18
	19
	20 00426G8 HEX HEAD BOLT, 3/8" - 16 X 1" LG 2
	21 00566G1 LOCK WASHER (SPRING TYPE), 3/8" 2
	1 639607G01 CONTROL ARM ASSEMBLY (LOWER FRONT) (DRIVER SIDE) (INCLUDES ITEMS 3, 5 - 10) 1
	2 639607G02 CONTROL ARM ASSEMBLY (LOWER FRONT) (PASSENGER SIDE) (INCLUDES ITEMS 4 - 10) 1
	3 633912G01 CONTROL ARM (DRIVER SIDE) 1
	4 633912G02 CONTROL ARM (PASSENGER SIDE) 1
	5 634376 SNAP RING (EXTERNAL), 32MM 1
	6 635130 BALL JOINT, M12 X 1.25 1
	7 647320 FLANGED BUSHING, 15.875MM I.D. 4
	8 647322G01 TUBE, 10.54MM I.D. X 60.95MM LG 2
	9 654868G01 ZERK (STRAIGHT) 2
	10 655130 FLAT WASHER, M6 2
	11 639615G01 CONTROL ARM ASSEMBLY (DRIVER SIDE) (UPPER FRONT) (INCLUDES ITEMS 13, 15 - 19) 1
	12 639615G02 CONTROL ARM ASSEMBLY (PASSENGER SIDE) (UPPER FRONT) (INCLUDES ITEMS 14 - 19) 1
	13 643488G01 CONTROL ARM (DRIVER SIDE) 1
	14 643488G02 CONTROL ARM (PASSENGER SIDE) 1
	15 634376 SNAP RING (EXTERNAL), 32MM 1
	16 635130 BALL JOINT, M12 X 1.25 1
	17 647320 FLANGED BUSHING, 15.875MM I.D. 4
	18 647322G01 TUBE, 10.54MM I.D. X 60.95MM LG 2
	19 654868G01 ZERK (STRAIGHT) 2
	20 648453 STABILIZER BAR BRACKET 2
	21 647988 STABILIZER BAR BUSHING 2
	22 634391 STABILIZER BAR LINK 1
	23 653662 CASTLE NUT, M18 X 1.5MM 1
	24 653546 FLAT WASHER, M18 1
	25 632748 SHOCK ABSORBER 1
	26 633728 STABILIZER BAR 1
	27 648282 HEX HEAD BOLT, M10 - 1.5 X 85MM LG 4
	28 600525 LOCK NUT, M10 - 1.5 4
	29 648753 LOCK NUT, M10 - 1.5 4
	30 608005 CASTLE NUT, M12 - 1.25 2
	31 10387G2 COTTER PIN, .094" X 1" 2
	32 603799 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG 4
	33 648198 LOCK NUT, M12 X 1.75 4
	34
	35
	36
	37 603182 FLAT WASHER, M12 4
	38 01066G05 HEX HEAD BOLT, M12 - 1.75 X 70MM LG 1
	39 646314 SPACER 1
	40 00798G8 COTTER PIN, 5/32" X 1 - 3/4" 1
	41
	42
	43
	44
	45 01066G04 HEX HEAD BOLT, M12 - 1.75 X 60MM LG 1
	46 01066G06 HEX HEAD BOLT, M12 - 1.75 X 90MM LG 2

	SP_647694_REAR SUSPENSION.pdf
	1 634031G01 REAR SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 3, 4, 19 - 26) 1
	2 634031G02 REAR SPINDLE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 6, 7, 19 - 26) 1
	3 651605G01 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 9, 11 - 15) 1
	4 633918G01 BRAKE CALIPER ASSEMBLY (DRIVER SIDE) (INCLUDES ITEM 5) 1
	5 649167 BRAKE PAD SET (2 PADS) 1
	6 651605G02 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 10 - 15) 1
	7 633918G02 BRAKE CALIPER ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEM 8) 1
	8 649167 BRAKE PAD SET (2 PADS) 1
	9 650297G01 SPINDLE (DRIVER SIDE) 1
	10 650297G02 SPINDLE (PASSENGER SIDE) 1
	11 650469 BEARING, 72MM O.D. X 42MM I.D. 1
	12 651145 RETAINING RING (INTERNAL), 72MM 1
	13 647320 FLANGED BUSHING, 15.875MM I.D. 4
	14 647322G02 TUBE, 10.54MM X 108.96MM LG 2
	15 654868G01 ZERK (STRAIGHT), 1/4" - 28 2
	16
	17
	18
	19 00426G8 HEX HEAD BOLT, 3/8" - 16 X 1" LG 2
	20 00566G1 LOCK WASHER (SPRING TYPE), 3/8" 2
	21
	22 650227G01 HUB ASSEMBLY (INCLUDES ITEMS 23 - 26) 1
	23 650228 ROTOR (CROSS DRILLED) 1
	24 650221G101 HUB 1
	25 19862G2 WHEEL HUB BOLT, 1/2" - 20 X 1.718" LG 4
	26 636096 HEX HEAD BOLT, M8 - 1.25 X 20MM LG 4
	1 632894 SHOCK ABSORBER 1
	2 633724 STABILIZER BAR 1
	3
	4
	5
	6
	7
	8
	9
	10
	11 634396G01 STABILIZER BAR LINK (DRIVER SIDE) 1
	12 634396G02 STABILIZER BAR LINK (PASSENGER SIDE) 1
	13
	14
	15 633953 STABILIZER BAR BUSHING 2
	16 632380 STABILIZER BAR BRACKET 2
	17
	18 603799 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG 4
	19 600525 LOCK NUT, M10 - 1.5 4
	20
	21 01066G05 HEX HEAD BOLT, M12 - 1.75 X 70MM LG 1
	22 648198 LOCK NUT, M12 - 1.75 1
	23
	24
	25
	26
	27 01066G04 HEX HEAD BOLT, M12 - 1.75 X 60MM LG 2
	28 648198 LOCK NUT, M12 - 1.75 2
	29
	30 603182 FLAT WASHER, M12 2
	31
	1 654923G01 CONTROL ARM (UPPER) (DRIVER SIDE) (INCLUDES ITEMS 3, 5 - 8) 1
	2 654923G02 CONTROL ARM (UPPER) (PASSENGER SIDE) (INCLUDES ITEMS 4 - 8) 1
	3 633873G01 CONTROL ARM (DRIVER SIDE) 1
	4 633873G02 CONTROL ARM (PASSENGER SIDE) 1
	5 647322G01 TUBE, 10.54MM X 60.95MM LG 2
	6 647320 FLANGED BUSHING, 15.875MM I.D. 4
	7 654868G01 ZERK (STRAIGHT) 2
	8 655130 FLAT WASHER, M6 2
	9
	10 654922G01 CONTROL ARM (LOWER) (DRIVER SIDE) (INCLUDES ITEMS 12, 14 - 17) 1
	11 654922G02 CONTROL ARM (LOWER) (PASSENGER SIDE) (INCLUDES ITEMS 13 - 17) 1
	12 633874G103 CONTROL ARM (DRIVER SIDE) 1
	13 633874G203 CONTROL ARM (PASSENGER SIDE) 1
	14 647322G01 TUBE, 10.54MM X 60.95MM LG 2
	15 647320 FLANGED BUSHING, 15.875MM I.D. 4
	16 654868G01 ZERK (STRAIGHT) 2
	17 655130 FLAT WASHER, M6 2
	18
	19
	20 648753 LOCK NUT, M10 - 1.5 6
	21 603182 FLAT WASHER, M12 1
	22 653546 FLAT WASHER, M18 1
	23
	24 01066G04 HEX HEAD BOLT, M12 - 1.75 X 60MM LG 1
	25 648198 LOCK NUT, M12 - 1.75 1
	26
	27 653662 CASTLE NUT, M18 X 1.5MM 1
	28 00798G8 COTTER PIN, 5/32" X 1 - 3/4" 1
	29 648282 HEX HEAD BOLT, M10 - 1.5 X 85MM LG 4
	30 648283 HEX HEAD BOLT, M10 - 1.5 X 140MM LG 2

	SP_647694_SEATING.pdf
	1 645899G06 SEAT BOTTOM ASSEMBLY (BLACK) 1
	2
	3
	4
	5
	6 641394 SEAT CLOSEOUT 1
	7 639904 SEAT RETENTION PIN 2
	8 646115 BACKING PLATE 2
	9 645323 PAN WASHER HEAD TORX SCREW, M6 - 1 X 23.4MMLG 4
	10 645637 REMOVABLE RIVET, 8.13MM DIA X 21MM LG 4
	11
	12 644918G103 SEAT BACK SUPPORT (DRIVER SIDE) 1
	13 644918G203 SEAT BACK SUPPORT (PASSENGER SIDE) 1
	14 645900G06 SEAT BACK ASSEMBLY (BLACK) 1
	15
	16
	17
	18
	19 641663 HEADREST (POWERSPORT) 1
	20 16816G2 RATCHET RIVET, .25" X .887" LG 6
	21 600530 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG 2
	22 603799 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG 4
	23 603818 BARREL CLIP, M10 - 1.5 4
	24 654348 MOUNTING PLATE (REAR) 1
	1 643943 SEAT FRAME 1
	2 638668 SEAT RETENTION GROMMET 2
	3
	4 638697 SEAT RETENTION BRACKET 2
	5 643660 SEAT BELT LATCH WITH CONNECTOR 1
	6 648412 SEAT BELT LATCH WITH CONNECTOR 1
	7
	8 649013 FLANGED HEX HEAD BOLT, M12 - 1.75 X 30MM LG 2
	9 648198 LOCK NUT, M12 - 1.75 2
	10 640723 SELF TAPPING SCREW, M8 - 1.25 X 20MM LG 6
	11 612859 PAN HEAD TORX SCREW, M5 - .8 X 12MM LG 4
	12 610683 LOCK NUT, M5 - .8 4
	13
	14
	15
	16 646371 PAN HEAD BOLT, M8 - 1.25 X 20MM LG 6
	17 645956 FLANGED HEX NUT, M8 - 1.25 6
	18 645357G01 SEAT FRAME SUPPORT CROSSMEMBER (DRIVER SIDE) 1
	19 645357G02 SEAT FRAME SUPPORT CROSSMEMBER (PASSENGER SIDE) 1
	20
	21
	22
	23
	24 649870 SEAT BELT RETRACTOR, 112" LG 1
	25 600525 LOCK NUT, M10 - 1.5 6
	26 603799 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG 6
	27 649013 FLANGED HEX HEAD BOLT, M12 - 1.75 X 30MM LG 1
	28 648198 LOCK NUT, M12 - 1.75 1

	SP_647694_TRUCK BED.pdf
	1 651966 TRUCK BED ASSEMBLY (INCLUDES ITEMS 2 - 6) 1
	2 641181 BED 1
	3 644202 RECEPTACLE PLATE 13
	4 646047 PLASTITE SCREW, M6 - 2 X 20MM LG 8
	5 645017 TIE-DOWN BRACKET 4
	6 646140 THREAD FORMING SCREW, M4 - 1.79 X 16MM LG 26
	7 646528 WASHER HEAD TORX BOLT, M10 - 1.5 X 30MM LG 7
	8 603818 BARREL CLIP, M10 - 1.5 7
	9
	10 641183G01 SIDE PANEL (DRIVER SIDE) 1
	11 641183G02 SIDE PANEL (PASSENGER SIDE) 1
	12 646047 PLASTITE SCREW, M6 - 2.14 X 20MM LG 3
	13 646759 S-CLIP 3
	14 602409 BARREL CLIP, M6 - 1 1
	15 645323 PAN WASHER HEAD SCREW, M6 - 1 X 25MM LG 1
	1 641184G01 TAILGATE PANEL (BAD BOY) 1
	2 646759 S-CLIP 2
	3
	4 650968 TAILGATE PIVOT ASSEMBLY (INCLUDES ITEMS 5 - 8) 1
	5 * PIVOT TUBE 1
	6 641856 INSIDE WALL 1
	7 635530 TAPTITE SCREW, #10 - 32 X 11/16" LG 3
	8 00559G5 FLAT WASHER, #10 3
	9
	10
	11 645082 TAILGATE LATCH ASSEMBLY 2
	12 644871G01 LATCH MOUNT BRACKET (DRIVER SIDE) 1
	13 644871G02 LATCH MOUNT BRACKET (PASSENGER SIDE) 1
	14
	15 645323 PAN WASHER HEAD SCREW, M6 - 1 X 25MM LG 2
	16 645637 REMOVABLE RIVET, 8.13MM DIA X 21MM LG 2
	17
	18 646047 PLASTITE SCREW, M6 - 2.14 X 20MM LG 6
	19 601326 BUTTON HEAD TORX BOLT, M6 - 1 X 20MM LG 4
	20 601476 LOCK NUT, M6 - 1 4
	21 653691 SHOULDER BOLT, .350" X .188" LG 2
	22 00550G1 HEX NUT (INTERNAL LOCK) 2
	23
	24 653026 TAILGATE SUPPORT 1
	25 608747 FLAT WASHER, M6 - 1.5 3
	1 643624 BED FRAME 1
	2 14443G10 CLEVIS PIN, .50" X 3" LG 2
	3 21683G1 COTTER PIN, .320" X 2.969" 2
	4 653645 REINFORCED BRACKET (BED BOTTOM) 2
	5 646692 GAS SPRING 1
	6 14443G12 CLEVIS PIN, .50" X 2.22" LG 2
	7 21683G1 COTTER PIN, .320" X 2.969" 2
	8
	9 642120G01 TAILGATE BRACKET (DRIVER SIDE) 1
	10 642120G02 TAILGATE BRACKET (PASSENGER SIDE) 1
	11 603799 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG 6
	12 600525 LOCK NUT, M10 - 1.5 6
	13 624030 FLANGED BUSHING 4
	14
	15 651635 TAILGATE CABLE ASSEMBLY 2
	16 653691 SHOULDER BOLT, .350"/ .188" LG 2
	17
	18 646493 BED STOP CENTER BRACKET 1
	19 606264 FLANGED HEX HEAD BOLT, M6 - 1 X 20MM LG 2
	20 602409 BARREL CLIP, M6 - 1 2
	21 00550G1 HEX NUT (INTERNAL LOCK) 2
	22 649696 BARRELL CLIP, M8 - 1.25 4
	23
	24 602409 BARREL CLIP, M6 - 1 2
	25 654108 SELF TAPPING SCREW, M8 X 20MM LG 4
	26 606261 FLANGED HEX HEAD BOLT, M8 - 1.25 X 20MM LG 4
	27
	28 654959 GAS SPRING MOUNT 1
	1 643623 HANDLE 1
	2 643080 HANDLE GRIP 2
	3 646136G01 BED LATCH RETURN SPRING (DRIVER SIDE) 1
	4 646136G02 BED LATCH RETURN SPRING (PASSENGER SIDE) 1
	5
	6
	7 647633 BED LATCH BUSHING (TOP) 2
	8 647635 BED LATCH BUSHING (BOTTOM) 2
	9 632380 STABILIZER BAR BUSHING BRACKET 2
	10 70113G01 ADJUSTABLE RUBBER BUMPER 2
	11 645883 J-HOOK 1
	12
	13
	14 11027G1 FLANGED LOCK NUT, 5/16" - 18 4
	15 645956 FLANGED HEX NUT, M8 - 1.25 2
	16 606261 FLANGED HEX HEAD BOLT, M8 - 1.25 X 20MM LG 2
	17
	18
	19 654108 SELF TAPPING SCREW, M8 X 20MM LG 4

	SP_647694_WHEELS AND TIRES.pdf
	1 645015G01 WHEEL AND TIRE ASSEMBLY, FRONT (DRIVER SIDE) (INCLUDES ITEMS 3, 4) 1
	2 645015G02 WHEEL AND TIRE ASSEMBLY, FRONT (PASSENGER SIDE) (INCLUDES ITEMS 3, 4) 1
	3 645011 TIRE (KENDA), 26" X 9" X 14" 1
	4 653744G01 WHEEL (STEEL), 14" X 6.5" 1
	5
	6 645016G01 WHEEL AND TIRE ASSEMBLY, REAR (DRIVER SIDE) (INCLUDES ITEMS 8, 9) 1
	7 645016G02 WHEEL AND TIRE ASSEMBLY, REAR (PASSENGER SIDE) (INCLUDES ITEMS 8, 9) 1
	8 645012 TIRE (KENDA), 26" X 11" X 14" 1
	9 653744G02 WHEEL (STEEL), 14" X 8" 1
	10 14723G1 LUG NUT, 1/2" - 20 (FOR USE WITH STEEL WHEELS) 4
	11 653751 CENTER CAP (FOR USE WITH STEEL WHEELS) 1
	12 643948 VALVE STEM 1
	13
	14 646604 WHEEL AND TIRE ASSEMBLY (FRONT) (INCLUDES ITEMS 15, 16) 1
	15 633541 TIRE (MAXXIS BIGHORN), 27" X 9" X 14" 1
	16 653461G01 WHEEL (ALUMINUM), 14" X 7" 1
	17
	18 646606 WHEEL AND TIRE ASSEMBLY (REAR) (INCLUDES ITEMS 19, 20) 1
	19 633542 TIRE (MAXXIS BIGHORN), 27" X 11" X 14" 1
	20 653461G02 WHEEL (ALUMINUM), 14" X 8" 1
	21
	22 616823 LUG NUT (BLACK), 1/2" - 20 (FOR USE WITH ALUMINUM WHEELS) 4
	23 654993 CENTER CAP (FOR USE WITH ALUMINUM WHEELS) 1

	SP_647694_DECALS AND LABELS.pdf
	1 642600 SAFETY LABEL 1
	2 643602 GEAR SHIFTING LABEL 1
	3 645327 KEYSWITCH POSITION LABEL 1
	4 645330 PASSENGER SAFETY LABEL 1
	5 642599 OPERATOR SAFETY LABEL 1
	1 649602G01 COWL DECAL (DRIVER SIDE) 1
	2 649602G02 COWL DECAL (PASSENGER SIDE) 1
	3 650008 BAD BOY BADGE 1
	4 654392 DECAL (EPS MODEL ONLY) 2
	5
	6
	7 649604G1XX EXTENDED CAB DOOR DECAL (DRIVER SIDE) (See COLOR CODE in HOW TO USE Section) 1
	8 649604G2XX EXTENDED CAB DOOR DECAL (PASSENGER SIDE) (See COLOR CODE in HOW TO USE Section) 1
	9
	10
	11
	12 649603G1XX DOOR DECAL (DRIVER SIDE) (See COLOR CODE in HOW TO USE Section) 1
	13 649603G2XX DOOR DECAL (PASSENGER SIDE) (See COLOR CODE in HOW TO USE Section) 1
	14
	15
	16 650963 STEERING WHEEL DECAL 1
	1 643596 BED CAPACITY LABEL 1
	2
	3 649605G1XX SIDE PANEL BED DECAL (DRIVER SIDE) (See COLOR CODE in HOW TO USE Section) 1
	4 649605G2XX SIDE PANEL BED DECAL (PASSENGER SIDE) (See COLOR CODE in HOW TO USE Section) 1

	SP_647694_BRAKES.pdf
	1 631593 MASTER CYLINDER 1
	2 638225 BRAKE LINE (FRONT), 1128MM LG 2
	3 638226 BRAKE LINE (REAR), 1677MM X 1307MM X 1347MM LG 1
	4 616672 HEX HEAD BOLT, M8 - 1.25 X 60MM LG 2
	5 645956 FLANGED HEX LOCK NUT, M8 - 1.25 2
	6
	7
	8 644634 SHIELD (MASTER CYLINDER) 1
	9 646161 PRESSURE SWITCH HARNESS 1
	10 650438 BANJO BOLT (DOUBLE), M10 X .5 1
	11 613293 CRUSH WASHER, M10 13
	12
	13
	14 616459 BANJO BOLT (SINGLE), M10 - 1 X 20MM LG 4
	15 452695 TAPTITE SCREW, M6 - 1 X 20MM LG 7
	16 649671 BRAKE LINE CLIP 4
	17 646441 EDGE CLIP CABLE TIE (90 DEGREES) 2
	18 17618G1 NYLON CLAMP 4

	SP_647694_ENGINE COOLING SYSTEM_April2017.pdf
	1 642170G01 COOLANT HOSE (OVERFLOW TO RADIATOR), 6.35MM I.D. 1
	2 642170G02 COOLANT BLEED HOSE (ENGINE TO RADIATOR), 6.35MM I.D. 1
	3
	4 17618G1 NYLON CLAMP, 8" LG 3
	5 601476 LOCK NUT, M6 - 1 4
	6 649804 BUTTON HEAD TORX SCREW, M8 - 3.5 X 30MM LG 2
	7 606261 FLANGED HEX HEAD BOLT, M8 - 1.25 X 20MM LG 1
	8 606421 FLANGED HEX HEAD BOLT, M6 - 1 X 30MM LG 2
	9 645731 SPACER (PLASTIC) 1
	10 73715G01 FLANGED HEX HEAD BOLT, M6 - 1 X 60MM LG 1
	11 625301 SPACER (PLASTIC) 1
	12 638668 GROMMET (SEAT RETENTION) 2
	13 640723 SELF TAPPING SCREW, M8 - 1.25 X 20MM LG 3
	14 643471 FLANGED HEX HEAD BOLT, M6 - 1 X 35MM LG 1
	15 644296 COOLANT TANK (INCLUDES ITEM 16) 1
	16 654494 CAP 1
	17
	18 645340 CABLE TIE 4
	19 645341 CLAMP TIE (DUAL) 1
	20 655023 FRONT MOUNT BRACKET (ROUTING) 1
	21 649954 MID MOUNT BRACKET (ROUTING) 1
	22
	23
	24 645671 FRONT FRAME MOUNT BRACKET (ROUTING) 1
	25 645672 REAR FRAME MOUNT BRACKET (ROUTING) 1
	26
	27 645956 FLANGED HEX LOCK NUT, M8 X 1.25 1
	28 649597 COOLANT LINE ASSEMBLY (INCLUDES ITEMS 29 - 38) 1
	29 639484 COOLANT HOSE (RADIATOR TO OUTLET TUBE), 25.4MM I.D. 1
	30 639485 COOLANT HOSE (RADIATOR TO INLET TUBE), 25.4MM I.D. 1
	31 642165 COOLANT HOSE (INLET TUBE TO ENGINE), 25.4MM I.D. 1
	32 642166 COOLANT HOSE (OUTLET TUBE TO ENGINE), 25.4MM I.D. 1
	33 642402 HARD COOLANT LINE (RADIATOR IN) 1
	34 642403 HARD COOLANT LINE (RADIATOR OUT) 1
	35 649639 BRACKET, COOLANT OVERMOLDED 2
	36 650169 HOSE CLAMP (COOLANT LINES) 4
	37 650170 DOUBLE BAND CLAMP (COOLANT LINES) 2
	38 658731 HOSE CLAMP (HOSE TO LINE) 4
	39
	40
	41 650089 FLANGED BOLT, M6 - 1 X 50MM LG 2
	42 606265 FLANGED HEX HEAD BOLT, M6 - 1 X 12MM LG 1
	43 814924 TUBE CLAMP 1
	44 11391G4 HOSE CLAMP, .25" 2
	1 642384 RADIATOR ASSEMBLY (INCLUDES ITEMS 2 - 5) 1
	2 653715 RADIATOR 1
	3 653685 RADIATOR COVER 1
	4 653688 RADIATOR FAN ASSEMBLY 1
	5 653686 HEAT PROOF LAGGING ASSEMBLY 2

	SP_647694_MODEL PAGE.pdf
	SERVICE PARTS MANUAL
	GASOLINE POWERED VEHICLE
	STAMPEDE 900


	BATTERY PROLONGED STORAGE

	SP_647694_DECALS AND LABELS.pdf
	1 642600 SAFETY LABEL 1
	2 643602 GEAR SHIFTING LABEL 1
	3 645327 KEYSWITCH POSITION LABEL 1
	4 645330 PASSENGER SAFETY LABEL 1
	5 642599 OPERATOR SAFETY LABEL 1
	1 649602G01 COWL DECAL (DRIVER SIDE) 1
	2 649602G02 COWL DECAL (PASSENGER SIDE) 1
	3 650008 BAD BOY BADGE 1
	4 654392 DECAL (EPS MODEL ONLY) 2
	5
	6
	7 649604G1XX EXTENDED CAB DOOR DECAL (DRIVER SIDE) (See COLOR CODE in HOW TO USE Section) 1
	8 649604G2XX EXTENDED CAB DOOR DECAL (PASSENGER SIDE) (See COLOR CODE in HOW TO USE Section) 1
	9
	10
	11
	12 649603G1XX DOOR DECAL (DRIVER SIDE) (FOR VEHICLES MANUFACTURED UNTIL OCTOBER 10 2016) (See COLOR CODE in HOW TO USE Section) 1
	13 649603G2XX DOOR DECAL (PASSENGER SIDE) (FOR VEHICLES MANUFACTURED UNTIL OCTOBER 10 2016) (See COLOR CODE in HOW TO USE Section) 1
	14 659422G1XX DOOR DECAL (DRIVER SIDE) (FOR VEHICLES MANUFACTURED FROM OCTOBER 11 2016) (See COLOR CODE in HOW TO USE Section) 1
	15 659422G2XX DOOR DECAL (PASSENGER SIDE) (FOR VEHICLES MANUFACTURED FROM OCTOBER 11 2016) (See COLOR CODE in HOW TO USE Section) 1
	16
	17
	18 650963 STEERING WHEEL DECAL (FOR VEHICLES MANUFACTURED BEFORE MARCH 1, 2017) 1
	19 663498 STEERING WHEEL DECAL (FOR VEHICLES MANUFACTURED AFTER MARCH 1, 2017) 1
	1 657272 BED CAPACITY LABEL 1
	2
	3 649605G1XX SIDE PANEL BED DECAL (DRIVER SIDE) (FOR VEHICLES MANUFACTURED BEFORE MARCH 1, 2017) (See COLOR CODE in HOW TO USE Section) 1
	4 649605G2XX SIDE PANEL BED DECAL (PASSENGER SIDE) (FOR VEHICLES MANUFACTURED BEFORE MARCH 1, 2017) (See COLOR CODE in HOW TO USE Section) 1
	5 663507G1XX SIDE PANEL BED DECAL (DRIVER SIDE) (FOR VEHICLES MANUFACTURED AFTER MARCH 1, 2017) (See COLOR CODE in HOW TO USE Section) 1
	6 663507G2XX SIDE PANEL BED DECAL (PASSENGER SIDE) (FOR VEHICLES MANUFACTURED AFTER MARCH 1, 2017) (See COLOR CODE in HOW TO USE Section) 1
	1 643600 CLUTCH COVER WARNING DECAL 1
	2
	3 643606 EXTENDED CAB CARGO WARNING DECAL 1
	4 645329 HITCH WARNING LABEL 1
	5 657309 REAR SEAT WARNING DECAL 1
	6 657555 UNDER SEAT STORAGE WARNING DECAL 1

	SP_647694_BODY_MAY2017.pdf
	1 641217G00XX COWL (See COLOR CODE in HOW TO USE Section) 1
	2 641259G00XX COWL ACCESS PANEL (See COLOR CODE in HOW TO USE Section) 1
	3
	4
	5 654333 RETAINER (BASE) 2
	6 653127 FASTENER (QUARTER TURN) 2
	7 644969 PAN WASHER HEAD SELF TAPPING SCREW, M6 - 1 X 20MM LG 8
	8 645637 REMOVABLE RIVET, 8.13MM DIA X 21MM LG 8
	9 618255 RETAINER RING 2
	10
	11
	12 641175 FRONT FASCIA 1
	13 641408 GRILL INSERT 1
	14 71597G01 SELF THREADING NUT, 5 X 10 X 15MM 3
	1 641773 BRUSHGUARD 1
	2 647171 BRUSHGUARD BRACKET 1
	3 603799 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG 6
	4 600525 LOCK NUT, M10 - 1.5 4
	5
	6 603818 BARREL CLIP, M10 - 1.5 4
	7 630762 PLUG (PLASTIC), 1.75" O.D. 1
	1 641176G01 FRONT FENDER (DRIVER SIDE) 1
	2 641176G02 FRONT FENDER (PASSENGER SIDE) 1
	3 645637 REMOVABLE RIVET, 8.13MM DIA X 21MM LG 4
	4 644969 PAN WASHER HEAD SELF TAPPING SCREW, M6 - 1 X 20MM LG 1
	5 642510G01 REAR WHEEL WELL (DRIVER SIDE) 1
	6 642510G02 REAR WHEEL WELL (PASSENGER SIDE) 1
	7 644969 PAN WASHER HEAD SELF TAPPING SCREW, M6 - 1 X 20MM LG 4
	8 646343G01 FENDER LINER (DRIVER SIDE) 1
	9 646343G02 FENDER LINER (PASSENGER SIDE) 1
	10 645637 REMOVABLE RIVET, 8.13MM DIA X 21MM LG 5
	11 644969 PAN WASHER HEAD SELF TAPPING SCREW, M6 - 1 X 20MM LG 1
	12
	13
	14 641177G01 REAR QUARTER PANEL (DRIVER SIDE) 1
	15 641177G02 REAR QUARTER PANEL (PASSENGER SIDE) 1
	16 644969 PAN WASHER HEAD SELF TAPPING SCREW, M6 - 1 X 20MM LG 4
	17 645637 REMOVABLE RIVET, 8.13MM DIA X 21MM LG 7
	18
	19
	20 641180G01 EXTENDED CAB DOOR (DRIVER SIDE) 1
	21 641180G02 EXTENDED CAB DOOR (PASSENGER SIDE) 1
	22
	23
	24 645572G01 DOOR INNER COVER, EXTENDED CAB (DRIVER SIDE) 1
	25 645572G02 DOOR INNER COVER, EXTENDED CAB (PASSENGER SIDE) 1
	26 646047 PLASTITE SCREW, M6 - 2.14 X 20MM LG 4
	27
	28 644476 HINGE 2
	29 646140 THREAD FORM SCREW, M4 - 1.79 X 16MM LG 4
	1 649618 COVER PLATE (INNER DOOR) 1
	2 646371 PAN HEAD BOLT, M8 - 1.25 X 20MM LG 9
	3 649696 BARREL CLIP, M8 - 1.25 4
	4 645956 FLANGED HEX LOCK NUT, M8 - 1.25 2
	5 647318G01 DOOR LATCH (DRIVER SIDE) 1
	6 647318G02 DOOR LATCH (PASSENGER SIDE) 1
	7 650084 BUTTON HEAD TORX BOLT WITH PATCH LOCK, M6 - 1 X 20MM LG 2
	8
	9
	10 647311G01 LATCH MOUNT BRACKET (DRIVER SIDE) 1
	11 647311G02 LATCH MOUNT BRACKET (PASSENGER SIDE) 1
	12
	13
	14
	15 649300G01 DOOR LEVER ASSEMBLY (DRIVER SIDE) 1
	16 649300G02 DOOR LEVER ASSEMBLY (PASSENGER SIDE) 1
	17 648236 GRIP 1
	18 647301 PUSH ROD (DOOR) 1
	19 656804 PUSH ROD CLIP 2
	20
	21
	22 646166 BUMPER STOP (RUBBER) 2
	23 647484 RUBBER STRAP 2
	1 641759 FLOORBOARD (DRIVER SIDE) 1
	2 641840 FLOORBOARD (PASSENGER SIDE) 1
	3 644969 PAN WASHER HEAD SELF TAPPING SCREW, M6 - 1 X 20MM LG 3
	4 645323 PAN WASHER HEAD TORX SCREW, M6 - 1 X 23.4MM LG 3
	5 602409 BARREL CLIP, M6 - 1 5
	6
	7
	8 641839 CENTER CHANNEL 1
	9 645323 PAN WASHER HEAD TORX SCREW, M6 - 1 X 23.4MM LG 6
	10
	11 641662 CUP HOLDER 1
	12 645637 REMOVABLE RIVET, 8.13MM DIA X 21MM LG 4
	1 641398G01 INSTRUMENT PANEL 1
	2 645323 PAN WASHER HEAD TORX SCREW, M6 - 1 X 23.4MM LG 2
	3 602409 BARREL CLIP, M6 - 1 5
	4
	5
	6
	7 641393 FRONT BULKHEAD 1
	8 602409 BARREL CLIP, M6 - 1 10
	9 645323 PAN WASHER HEAD TORX SCREW, M6 - 1 X 23.4MM LG 8
	10
	11 651762 GLOVEBOX ASSEMBLY 1
	12 612516 LOCK ASSEMBLY (TRUNK LID) 1
	13 10570G9 RIVET (ALUMINUM), 1/8" X 11/32" 2
	14
	15
	16
	17 648556 GRAB BAR CLOSEOUT 2
	18
	19 643939 INSTRUMENT PANEL HOOD 1
	20 16816G1 RATCHET RIVET, .25" X .680" 2
	21
	22 646121 INSTRUMENT PANEL CLOSEOUT 1
	23 16816G1 RATCHET RIVET, .25" X .680" 4
	1 642513 SKID GUARD 1
	2 644969 PAN WASHER HEAD SELF TAPPING SCREW, M6 - 1 X 20MM LG 18
	3
	4
	5 642512G01 CV GUARD (DRIVER SIDE) 1
	6 642512G02 CV GUARD (PASSENGER SIDE) 1
	7 644969 PAN WASHER HEAD SELF TAPPING SCREW, M6 - 1 X 20MM LG 2
	1 647991G01 DOOR (PLASTIC) (DRIVER SIDE) 1
	2 647991G02 DOOR (PLASTIC) (PASSENGER SIDE) 1
	3 649789 DOOR HINGE PLATE 2
	4 649879 FLANGED HEX HEAD BOLT, M10 - 1.5 X 30MM LG 6
	5 600525 LOCK NUT, M10 - 1.5 6
	6
	7 641395 ROCKER PANEL 1
	8 644969 PAN WASHER HEAD SELF TAPPING SCREW, M6 - 1 X 20MM LG 2
	9 645637 REMOVABLE RIVET, 8.13MM DIA X 21MM LG 2
	1 652651 FRAME SHIELD (UPPER) 1
	2 651894 SHIELD MOUNT BRACKET 1
	3 603799 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG 8
	4 603818 BARREL CLIP, M10 - 1.5 4
	5
	6
	7 650827 WINCH CLOSEOUT 1
	8 645637 REMOVABLE RIVET, 8.13MM DIA X 21MM LG 2
	9
	10
	11 652652 FRAME SHIELD (LOWER) 1
	12 603799 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG 2
	13 603818 BARREL CLIP, M10 - 1.5 4
	1 662620 SEAT CLOSEOUT FOAM (DRIVER SIDE) 1
	2 662621 SEAT CLOSEOUT FOAM (PASSENGER SIDE) 1
	3 662619 SEAT CLOSEOUT FOAM (CENTER) 1

	SP_647694_ENGINE COOLING SYSTEM_MAY2017.pdf
	1 642170G01 COOLANT HOSE (OVERFLOW TO RADIATOR), 6.35MM I.D. 1
	2 642170G02 COOLANT BLEED HOSE (ENGINE TO RADIATOR), 6.35MM I.D. 1
	3
	4 17618G1 NYLON CLAMP, 8" LG 3
	5 601476 LOCK NUT, M6 - 1 4
	6 649804 BUTTON HEAD TORX SCREW, M8 - 3.5 X 30MM LG 2
	7 606261 FLANGED HEX HEAD BOLT, M8 - 1.25 X 20MM LG 1
	8 606421 FLANGED HEX HEAD BOLT, M6 - 1 X 30MM LG 2
	9 645731 SPACER (PLASTIC) 1
	10 73715G01 FLANGED HEX HEAD BOLT, M6 - 1 X 60MM LG 1
	11 625301 SPACER (PLASTIC) 1
	12 638668 GROMMET (SEAT RETENTION) 2
	13 640723 SELF TAPPING SCREW, M8 - 1.25 X 20MM LG 3
	14 643471 FLANGED HEX HEAD BOLT, M6 - 1 X 35MM LG 1
	15 644296 COOLANT TANK (INCLUDES ITEM 16) 1
	16 654494 CAP 1
	17
	18 645340 CABLE TIE 4
	19 645341 CLAMP TIE (DUAL) 1
	20 655023 FRONT MOUNT BRACKET (ROUTING) 1
	21 649954 MID MOUNT BRACKET (ROUTING) 1
	22
	23
	24 645671 FRONT FRAME MOUNT BRACKET (ROUTING) 1
	25 645672 REAR FRAME MOUNT BRACKET (ROUTING) 1
	26
	27 645956 FLANGED HEX LOCK NUT, M8 X 1.25 1
	28 649597 COOLANT LINE ASSEMBLY (INCLUDES ITEMS 29 - 38) 1
	29 639484 COOLANT HOSE (RADIATOR TO OUTLET TUBE), 25.4MM I.D. 1
	30 639485 COOLANT HOSE (RADIATOR TO INLET TUBE), 25.4MM I.D. 1
	31 642165 COOLANT HOSE (INLET TUBE TO ENGINE), 25.4MM I.D. 1
	32 642166 COOLANT HOSE (OUTLET TUBE TO ENGINE), 25.4MM I.D. 1
	33 642402 HARD COOLANT LINE (RADIATOR IN) 1
	34 642403 HARD COOLANT LINE (RADIATOR OUT) 1
	35 649639 BRACKET, COOLANT OVERMOLDED 2
	36 650169 HOSE CLAMP (COOLANT LINES) 4
	37 650170 DOUBLE BAND CLAMP (COOLANT LINES) 2
	38 658731 HOSE CLAMP (HOSE TO LINE) 4
	39
	40
	41 650089 FLANGED BOLT, M6 - 1 X 50MM LG 2
	42 606265 FLANGED HEX HEAD BOLT, M6 - 1 X 12MM LG 1
	43 814924 TUBE CLAMP 1
	44 11391G4 HOSE CLAMP, .25" 2
	1 642384 RADIATOR ASSEMBLY (INCLUDES ITEMS 2 - 5) 1
	2 653715 RADIATOR 1
	3 653685 RADIATOR COVER 1
	4 653688 RADIATOR FAN ASSEMBLY 1
	5 653686 HEAT PROOF LAGGING ASSEMBLY 2
	1 663934 RADIATOR CLOSEOUT (UPPER) 1
	2 660015 HEAT SHIELD CAB (LOWER) 1
	3 606264 FLANGED HEX HEAD BOLT, M6 - 1 X 20MM LG 5
	4 602409 BARREL CLIP, M6 - 1 4
	5 601476 LOCK NUT, M6 -1 1

	SP_647694_EXHAUST_MAY2017.pdf
	1 657638 EXHAUST MUFFLER 1
	2 649120 EXHAUST HEADER PIPE 1
	3 652412 EXHAUST ISOLATOR 4
	4
	5
	6 100737 FLANGED LOCK NUT, M8 8
	7 101446 HEADER GASKET 2
	8 26830G01 SELF LOCK NUT, M8 X 1.25 1
	9 406241 OXYGEN SENSOR 1
	10 17618G1 NYLON CLAMP, 8" LG 1
	11
	12 645956 FLANGED HEX NUT, M8 - 1.25 2
	13 649713 EXHAUST SPRING 6
	14 649715 INTERMEDIATE PIPE 1
	15 649733 GASKET 2
	16 650340 HEADER SUPPORT BRACKET 1
	17 658229 MUFFLER SUPPORT BRACKET (FOR VEHICLES MANUFACTURED AFTER APRIL 24, 2017) 1
	18 650478 MUFFLER SUPPORT BRACKET (FOR VEHICLES MANUFACTURED BEFORE APRIL 24, 2017) 1
	19
	20 650862 EXHAUST HANGER (BOLT AND NUT) 1
	21 14390G6 LOCK NUT, 1/2" - 13 1
	22
	23
	24 651085 FLANGED HEX HEAD BOLT, M8 - 1.25 X 10MM 1
	25 602330 FLANGED HEX HEAD BOLT, M8 - 1.25 X 30MM 3
	26
	27 654380 UPPER HEAT SHIELD (EXHAUST MANIFOLD) 1
	28 654381 LOWER HEAT SHIELD (EXHAUST MANIFOLD) 1
	29 654557 BANDIT CLAMP, 2" 3
	1 646803 HEAT SHIELD BRACKET (CAB) 1
	2 658252 HEAT SHIELD BRACKET (BED) 1
	3
	4 606264 FLANGED HEX HEAD BOLT, M6 - 1 X 20MM LG 4
	5 601476 LOCK NUT, M6 - 1 4
	6
	7 649832 HEAT SHIELD (BED) 1
	8 646047 PLASTITE SCREW, M6 - 2.14 X 20MM LG 10
	9 00793G2 FLAT WASHER (SS), 1/4" 10
	10 653421 HEAT SHIELD, FRONT (BED) 1
	11
	12 658439 HEAT SHIELD (EXTENDED CAB) 1
	13 653387 HEAT SHIELD (EXTENDED CAB TRAY) 1
	14 649944 HEAT SHIELD (EXTENDED CAB OUTER TRAY) 1
	15 646047 PLASTITE SCREW, M6 - 2.14 X 20MM LG 9
	16 00793G2 FLAT WASHER (SS), 1/4" 9
	17
	18
	19 653268 HEAT SHIELD (EXTENDED CAB ACCESS PANEL) 1
	20 653329 HEAT SHIELD (EXTENDED CAB STORAGE POCKET) 2
	1 660711 SEAT HEAT SHIELD 1
	2 658517G01 SEAT BELT ANCHOR COVER (DRIVER SIDE) 1
	3 658517G02 SEAT BELT ANCHOR COVER (PASSENGER SIDE) 1
	4 606261 FLANGED HEX HEAD BOLT, M8 - 1.25 X 20MM LG 2
	5 645956 FLANGED HEX HEAD NUT, M8 X 1.25 2
	6 601476 LOCK NUT M6 - 1 1
	7 606264 FLANGED HEX HEAD BOLT, M6 - 1 X 20MM LG 1

	SP_647694_DECALS AND LABELS.pdf
	1 642600 SAFETY LABEL 1
	2 643602 GEAR SHIFTING LABEL 1
	3 645327 KEYSWITCH POSITION LABEL 1
	4 645330 PASSENGER SAFETY LABEL 1
	5 642599 OPERATOR SAFETY LABEL 1
	1 649602G01 COWL DECAL (DRIVER SIDE) 1
	2 649602G02 COWL DECAL (PASSENGER SIDE) 1
	3 650008 BAD BOY BADGE 1
	4 654392 DECAL (EPS MODEL ONLY) 2
	5
	6
	7 649604G1XX EXTENDED CAB DOOR DECAL (DRIVER SIDE) (See COLOR CODE in HOW TO USE Section) 1
	8 649604G2XX EXTENDED CAB DOOR DECAL (PASSENGER SIDE) (See COLOR CODE in HOW TO USE Section) 1
	9
	10
	11
	12 649603G1XX DOOR DECAL (DRIVER SIDE) (FOR VEHICLES MANUFACTURED UNTIL OCTOBER 10 2016) (See COLOR CODE in HOW TO USE Section) 1
	13 649603G2XX DOOR DECAL (PASSENGER SIDE) (FOR VEHICLES MANUFACTURED UNTIL OCTOBER 10 2016) (See COLOR CODE in HOW TO USE Section) 1
	14 659422G1XX DOOR DECAL (DRIVER SIDE) (FOR VEHICLES MANUFACTURED FROM OCTOBER 11 2016) (See COLOR CODE in HOW TO USE Section) 1
	15 659422G2XX DOOR DECAL (PASSENGER SIDE) (FOR VEHICLES MANUFACTURED FROM OCTOBER 11 2016) (See COLOR CODE in HOW TO USE Section) 1
	16
	17
	18 650963 STEERING WHEEL DECAL (FOR VEHICLES MANUFACTURED BEFORE APRIL 10, 2017) 1
	19 663498 STEERING WHEEL DECAL (FOR VEHICLES MANUFACTURED AFTER APRIL 10, 2017) 1
	1 657272 BED CAPACITY LABEL 1
	2
	3 649605G1XX SIDE PANEL BED DECAL (DRIVER SIDE) (FOR VEHICLES MANUFACTURED BEFORE APRIL 10, 2017) (See COLOR CODE in HOW TO USE Section) 1
	4 649605G2XX SIDE PANEL BED DECAL (PASSENGER SIDE) (FOR VEHICLES MANUFACTURED BEFORE APRIL 10, 2017) (See COLOR CODE in HOW TO USE Section) 1
	5 663507G1XX SIDE PANEL BED DECAL (DRIVER SIDE) (FOR VEHICLES MANUFACTURED AFTER APRIL 10, 2017) (See COLOR CODE in HOW TO USE Section) 1
	6 663507G2XX SIDE PANEL BED DECAL (PASSENGER SIDE) (FOR VEHICLES MANUFACTURED AFTER APRIL 10, 2017) (See COLOR CODE in HOW TO USE Section) 1
	1 643600 CLUTCH COVER WARNING DECAL 1
	2
	3 643606 EXTENDED CAB CARGO WARNING DECAL 1
	4 645329 HITCH WARNING LABEL 1
	5 657309 REAR SEAT WARNING DECAL 1
	6 657555 UNDER SEAT STORAGE WARNING DECAL 1

	SP_647694_DRIVETRAIN - FRONT_MAY2017.pdf
	1 640519 FRONT DIFFERENTIAL 1
	2 651685 FRONT CV SHAFT (INCLUDES ITEMS 3 - 5) 1
	3 654352 BOOT KIT 1
	4 656390 CV BOOT KIT 1
	5 654350 CLIP 1
	6 17618G1 NYLON CLAMP 1
	7 646439 CABLE TIE (EDGE CLIP) 1
	8 644294 VENT HOSE (FRONT DIFFERENTIAL), 6.35MM I.D. 1
	9
	10 641289 FLANGED HEX HEAD BOLT, 3/8" - 16 X 1" LG 4
	11 649320 PROPELLER SHAFT (FRONT) (INCLUDES ITEMS 12 - 16) 1
	12 654354 YOKE 1
	13 654355 CROSS AND BEARING 2
	14 * SHAFT 1
	15 654356 YOKE 1
	16 654357 GREASE FITTING 1
	17
	18
	19 630804G01 FLANGED HEX HEAD BOLT, 5/16" - 18 X 2" LG 1
	20 11098G6 LOCK NUT, 5/16" - 18 1




